Directions for use of Parts Catalogue

All component and option parts used for TF330 Tractors are listed in this parts

catalogue.
NOTES : FH---- FOUR WHEEL DRIVE. HST
MU-+ee MID PTO. POWER STEERING
E42D---TURF TYPE FOR GERMANY
E4:----- FOR EUROPE
2. Explanation for head paragraph
kev| PART cooe TYPE OF MODEL ]c
DESCRIPTION {01 (e e TIS|R| memARKs
126 | 1614-508-200-00 | FILTER(SUCTION) ASSY| 1 ' 4E
127 {v721-103-103-50 | 0-RING 1 i
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY! 1 ' ._%
129 | 1614-508-262-00 { FILTER(LH) I i ' FIG.164
assy| 1|t ’ ! Bl A
L L C
™ 1< ¥ i-
-1999 3
~I
] L

T 1] 4E] A_/
®

(@ KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with ~V = and "W ~ are standard parts of the market.

®

@

“LH  ~ and "RH ~ on the parts name are described against the moving

direction of the machine or are described on the condition how to install parts

on the machines.

QTY shows the number of parts to be used for one unit of machine.

M ~ is indicated for parts supplied by a meter long.

* ¢~ is indicated for parts supplied by liter.

AR~ is indicated for parts need to be adjusted or regulated.

The following symbol classifies parts to be used for machines.

" % ~ means standard parts.

“T ° shows that the parts can be installed as optional parts.



"R~ shows that the parts can be used as applicable parts to replace

® Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.
@ ITC : Interchangeability
"1 +0OLD <« NEW
New parts can be used in place of the old parts.
"2 --OLD - NEW
Old parts can be used in place of the new parts.
"3 -OLD NEW
Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
©® GRP: Parts shown in this column can be replaced by SET parts.
Exsample : Parts marked @ can be replaced by parts marked @, and ©
for ©, so the rest follow in the same alphabetical order.
@ Remarks
* Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color:

The following colors are used for color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER| 4K DRUM 16K DRUM

4G CRYSTAL BLUE 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00

51 SUNSET GRAY 1300-959-001-10 | 1300-959-003-00 | 1300-959-004-00

6 G SUMMER WHITE | 1300-958-001-10 | 1300-858-003-00 | 1300-958-004-00

TF MIRROR BLACK 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color

parts.



4. Serial_Numbers :
1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig.Nob —1
2) For chassies serial number is shown on the LABEL.

Please see

RER HEERN SN

ISEKI & CO.,LTD. MADE IN JAPAN

5. Parts Order

1) Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.

2) When you order parts, please make sure of correct numbers.

3) When substitute parts is available, the part number ordered will be automatically
turned to a new part number.

4) Please be sure to use “ISEKI GENUINE PARTS".

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



F1G.95

FIG.32 FIG.9
FI1G.39
— FIG.1~32
FI1G.93,94 FIG.7,8
FIG.69 FI1G.79,80

FIG.64~ 68,73

L FIG.60

FIG.45

S

F1G.20,41~44,46

F1G.37,38 FIG.10~15
FIG.17~19,30,31,36 FIG.72
FIG.88,89
FIG.47,48 FIG.91,92
FIG.85
F1G.53,54 FIG.83,84
' FIG.78 FI1G.81,82
F1G.86,87

S

FIG.49
FIG.91,92

F1G.77
FIG.56

FIG.51,52

FI1G.62,63

FIG.58,59

FIG.16



CONTENTS

TF330
ENGINE (E3BCD-BO0OT)

CYLINDER HEATD  «vrerereseteentuenstaruenetttatoremsssmtsaserasssessatotstssnsastsastarsestsnicssnsssisss Fig.
CYLINDER HEAD COVER  ceresreseerroreroentuerecetratammattiotitimiiiittiiii. Fig.
INLET MANIFOLID  creerereoearerearearentacotatisiensesrocaratoronasasssstaasseesstosiostscesiasscassss Fig.
EXHAUST MANIFQLD  --reverrestrrertasastrenranentenrerataremarststistssiiiisiiietiini Fig.
CYLINDER BLOCEK  trereresecttuturastettenttaustsmaracaresnseriasserstotiorsterssosnonsestsastacssisssss Fig
BEARING,UNDER SIZE (OPTION)  rerereessssrtictetntitsiiiitiiiiiiiiiiie, Fig,
OIL, PAN t-teerrecrensentrsneestreserteentreiensterstsersiestestesesonossnasssssssstastesstonsersossesssssssassss Fig
REAR PLATE  ceereeteceretatantuteietatatitetiiitarasarsiasetesamamensrssmonanassasaniissostotansnssnss Fig.
TIMING GEAR CASE  cecereerttrareetiettntentanniastiisesnteetsiersestorreisassesanetstssssioststrenes Fig.
HANGER  +vcetrteteetentatatiatettiieistetetatarstesionsasiesarersiortotessisassterensssinssssssrenanssssns Fig.
CAM SHAFT  ereeceterrenstrestetaarussienstetstosientterronessaststrasnststscssrtstsnmnersssosnetssstossss Fig.
PISTION  +terereocenesastreatuonerureetstuseortaresterenassseosnsnsessssnssnesssasastsmeerateenitntertiesiseasns Fig.
PISTON,OVER SIZE (OPTION)  srrereressrrererresnttriiornttorstoricaritiiiiii., Fig.
CRANK SHATF'T  ceteertereeenearstetstatnntoranesstesisasrsesnsaensssesmetstotssiastasasaststsissstassesssns Fig.
OIL PUMDP  teterrsrrereteesstenrtamaiersiieristisientiesiortoestararaessstosissetsssiersiorstsrsssessossses Fig.
WATER PUMDP  crereterrereratstrntateiotetttettatataararararasetsnessssatsarerarsransasasassssasstsssssassns Fig.
COOLING AN #+reeertereterentaantatetatorotsiaentsentirreraesnstsierssetstonmrranmarmasesetetsessesees Fig.
INJECTION NOZZILE  rerecetrertretatttttitaiittionturnseatiimemerenresesrtsersentisetsssesinensaseses Fig.
INJECTION PUMP  rerreteteretsaratatatatatmatatatensasstaratentoretimrstasotassnsasorarassarersatasassaens Fig.
L B Dt S 2 12 T Fig.
ELECTRIC (1) ceverrerrreeettatoniiititiiiaetiaiiiiietaiietaiiieiiintieststatttosioacarasess eeetsianeians Fig.
ELECTRIC (2)  ceeeerrerrartmniiuniiiniiiiniii i E e Fig.
B215—=300—=005 =0 crreerresemrrenmntrtertintiiiimemeetateiciieieiiii Fig.
B 215600 =078 — () rerreerarsterriercearsreteisirensronstoresisornensitssesitssnnisnnns Fig.
B 281 =100 =002 =1 () crrerrrerrmearneeestseieriariensmnmtietiietcisriersitiesssiomisiens Fig.

G281 =200 =00 810 cerrrreveermrmramaartirettrerirtierirtteierattietariisastaseirarereas Fig.

O & ~ O T =~ W DNy

SO S NG T N T o S o T S B S R T T e T SRS o S S
TS S 2 B NS U R N S e S o G o =~ S B N S T T RN NC RS N



CONTENTS

CHASSIS

RADIATOR (H. S. T.) SYSTEM:tteeeeeeeererennserseetetmtiuiminttemiimttntttiiiitieii. Fig.
MUFFLER SYSTEM +rerereeeteerserunetetaettininmuertsueetuerinsrcnaereistiiimeiiiie. Fig.
CLEANER (AIR) SYSTEM creerereeerseeerenmumaastrmutttiiiiitttiiittiiiias Fig.
ELEMENT (AIR CLEANER) SYSTEM (OPTION) crreeeesereerermmmmmmiiimimimi Fig.
FILTER SYSTEM eettreteetnteeetuneeutmmierunienimtinetartimtiirtertimtmtiememeseenommerarnmes Fig
TANK (FUEL) SYSTEM rreeeerreeeeerrenusaetrermmmnttcmiititrii i Fig.
BATTERY SYSTEM (TF330-~FA2D) rreerrreeecrenresermminimrimiiieiiii. Fig.
BATTERY SYSTEM (TFS330-F4) rreeereereereenmeeemmuiiiiriiiiii i Fig.
LEVER (ACCELERATOR) SYSTEM eeereetrererrerescuntciiiiii .. Fig
MAIN CLUTCH SYSTEM  eeeereeeseeeeeuarentttiaetartieenesmnmsnarinttiersimeiememieemimienee Fig.
INPUT GEAR (H. S. T.) SYSTEM reeereerrreeeenseeetnmirteimmtimii. Fig.
DRIVE GEAR SYSTEM +ererrerressrsrenerreuseeimaimeesetsmsienseensmiarnasstasasiesesoiserioasarnans Fig.
SPACER (H.S.T.) SYSTEM (TF330-F4) «eerecerreeserruininiiiirmmiiii. Fig.
SPACER (H. S. T.) SYSTEM (TF330-E42D) :reeeererrrrensereertmminnnimiiiiii.. Fig.
CLUTCH SHAFT SYSTEM crerererrrererstenseaamtannereanetrsmrirensmastmmisiaseimmismeteriann, Fig.
PEDAL (CLUTCH) SYSTEM ceerreeererrserrusrenuieeuertmurenroremnnmrineteaerenenne e Fig.
FRONT MISSION CASE (H. S. T.) SYSTEM :eeeeeeeeereereereresumuninmnieiniiniiiinnenan. Fig.
H. S. T. SYSTEM rrrereererueensesueenunmunteuiemunesitesemmiemnstnmmrmemamsiarsiortierierersinsereein Fig.
SUB COUNTER GEAR (H.S. T.) SYSTEM ‘erreerrrerreeertrermmmummmiiinnincieminenn Fig.
SUB CHANGE (H. S. T.) SYSTEM «eeeerereenesreuseeetruaeeniaeneemminenemennimenienonmes Fig.
AWD GEAR (H. S. T.) SYSTEM rereeerrsereentretuareetunmammnretuunereninmernarnesrrenae Fig.
AWD CHANGE SYSTEM (TF330-FEA42D) «eeerrrrrreerernnerermmmmiieiiiii .. Fig.
AWD CHANGE SYSTEM (TF330-T04) «treeereruermmimmartertmiemiimiiii e Fig.
RE AR MISSION CASE SYSTEM +e-evveeserseretrenrenvantesonsmnarsneinns e Fig.
P. T. O. COUNTER GEAR SYSTEM (TF330-FE42D) --+eerrrrreerasrrernnameeniemienerannss Fig.
P. T. 0. COUNTER GEAR SYSTEM (TF330-TF4) «revrrerrrrerrrresrrmnnemmmcninnneneonns. Fig.
P. T. O. CHANGE SYSTEM (TF330-F42ID) «++rreeeererrrrmmmmminnmnniarireeeimmiierinen Fig.
P. T. 0. CHANGE SYSTEM (TF330-TF4) «rreeeteeeerrromeeermmmmminimernerine Fig.
TRAILER HITCH SYSTEM (OPTION) eereeraseeserstetuttmumiiiinininninniersetiiainoerene Fig.

MID P.T.O. SYSTEM (TF330-E42D) «erteerereeersereenntrmmmnieiieiiin.n Fig.

W & N1 O U b W DD e

OJNL\)NL\ZJNNL\)L\)L\'JNF—"—‘F—‘P—‘P—‘P—*D—*



MID P. T.O. SYSTEM (TFS30-F4) «erverrreereereerrermmmmimmmimimiiintiniiinii, Fig.
CHANGE LEVER SYSTEM ++reeereeeeetaeeetaeeeuteestoneetieernieeetiernionerniermnemiernamansaes - Fig.
CHANGE LEVER (AWD/H. S. T.) SYSTEM +rreereeersersseeereruoinrmrentiiereruinnmmn. Fig.
CHANGE LEVER (MID P. T. O.) SYSTEM (TF330-E42D) cereceevereeeerreeeenereeees Fig.
CHANGE LEVER (MID P. T.O.) SYSTEM (TF330-E4) -reeveevrreensunmensereneeeeeens Fig.
LINK (H. S. T.) SYSTEM ::errresssesrrrsrurmmmstmmmeutitmmeiitienniin e Fig.
PEDAL (H.S.T.) SYSTEM (TF330-E42D) «eccceererrrrummmmnesariarireermimmiionienimimi Fig.
PEDAL (H.S.T.) SYSTEM (TF330-FA4) rrereerrererertetennmriinnii. Fig.
LEVER (H. S. T.) SYSTEM :reeserreresurmmuumimmmmeiitieeiiit s Fig.
PIPING (1. S. T.) SYSTEM :+rrreeeensrrnensunnnmemumnmetetmmmteeettaamnnenimiienaiiaaes Fig.
DRIVE PINION (H. S. T.) SYSTEM -reereessrereemrenmeriintemaettinniii. Fig.
DIFEF CASE SYSTENM  +eeevreestrtsetetuetetunertartuieentontetersmiiemrmersiemsnonermasrnsssonrmassnsiens Fig.
REAR AXLE HOUSING SYSTEM reerreeeerrsrerurerenreruieenmuierinieetiecenartsnmenesssinienseinn Fig.
WHEEL SHAFT SYSTEM reeeereereoeereestuneentememieetueeetiiemciieesiamreimeeinemiemrinmiros Fig.
DIFF LOCK SYSTEM reereersesreeertareruueraneetuirtemiasmueestionmrimesnnetniiesiiestinmsiesonm. Fig.
BRAKE SYSTEM  reeererereerueerunetntaneruieratiernereriirieraeetietrmiiesmneriiimtmiineriarmsetnercarann. Fig.
PEDAL (BRAKE) SYSTEM (TEFS30-TF4) «eeeeeererrrarsresseessrereettimmmmmirrc.. Fig.
PEDAL (BRAKE) SYSTEM (TF330-E42D) «rereeerererrerrrrereeeees e Fig.
BRAKE (PARKING) SYSTEM :+eeereneneennnsnnennmtnmmmmmutmmeeteiimtieertmiieeiimi. Fig.
REAR WHEEL (12. 4-16) SYSTEM (OPTION) «-eerrrrestseerenronsaeerimiineemi. Fig.
REAR WHEEL (TURF) SYSTEM (TF330-E42D STANDARD/TF330-E4 OPTION) ««ree------: Fig
REAR WHEEL (9. 5-22) SYSTEM (TF330-E4 OPTION) crerreerereeeeerernereeeinee Fig.
WHEEL (STEERING) SYSTEM +oeeeerteeeteerursnnrrssasaraetertetteemmuiiimnerti e Fig.
SHAFT (STEERING) SYSTEM «+cteeeeeeeesunutaeaeeeteeettmmttnmummmimmmtieretetiueriion Fig.
STEERING (POWER) SYSTIEM ++reeerseersssrasuesrsaasiseaniessrsnessiesnssenssssssnessansaesssees Fig.
BRACKET (AXLE) SYSTEM +rereeereeeecenuuurennaettrnettttiutmmimiiiereri Fig.
DRIVE SHAFT (H. S. T.) SYSTEM «eeeeeersererererrereetttetumtiomiietseeeiuereri. Fig.
BEVEL CASE SYSTEM ereeesererssteentrenunraiasttonertoeennetmuesenmeimmmaetnsmimses Fig.
AXLE HOUSING SYSTEM :ereceeerersreeeranemueetuartnieestoeernaieetonrmiastiirmmsssiierierarmnan Fig.
FINAL GEAR CASE SYSTEM rerertererereensrenaerarrmeniaertieersunremiereusmmnsesiemnerenase Fig.
TIE ROD SYSTEM eereeeeeeees PP Fig
FRONT WHEEL (4WD) SYSTEM (OPTION) «+rreeereeeeeermumumnarnirirmiiieii Fig.
FRONT WHEEL (TURF) SYSTEM (TF330-E42D STANDARD/TF330-E4 OPTION) «evereee Fig.

CYLINDER CASE SYSTEM treerreseerrarenreustoraratmmumermaetuimmimrestistsesssistiemassiosstacnoos Fig.



QITT A TV T

QT Y A
SHAAr 1 (OLUVW L

LIFT ARM SYSTENM eerererreeeenaerenneruareruaetunmestaernnasesssemneceaennetestoiertemmmecssstssmns Fig.
CYLINDER SYSTIEM +revreresereerssneessuonernmuerersninemminssesrinetetonesetestsniamtetisecensionenn, Fig.
LINK (POSITION) SYSTEM  «reeverereenerennuuneennenmummimttmmiumiiiiiiii . Fig.
LEVER (POSITION) SYSTEM «ereeeeessesereraeesseeettmumimmmmeemtemmm .. Fig.
VALVE (STACK/R1) SET (OPTION) +++eerereerreermmmsonriiessiiiiiiiiniriiniii. Fig.
VALVE (STACK/R2) SET (OPTION) sererereeeeerernmmmmnmmmnietiiitiiiiiirii. Fig.
PIPING SYSTE M rreeeereeeesnrerrnnennoreuusetustennnmeniesmusssnuesteiemmormteasetnsenstoiessniarsaermnas Fig.
LINK (8P) SYSTEM «rsrereeeeeeeeermtummmuunnnnetetttttiiiiiiiissti sttt Fig.
DRAW BAR SET (OPTION) «eerereereesasarrerteteettemmmimim i, Fig.
DRAFT SET (OPTION) «trrteeeeeerertrsmnnnntraenteeeettiittimmiieetteesitiittetei st Fig.
HOOD SYSTEM cererereeeseenstemnneruieenunmsuirmnnaertuiesuanrerontenarmmiereretemmeiammosreasteactmians Fig.
GRILLE SYSTEM +erereserersaretureeuteetaeetieanunienueremeresnsseteretinmstisreserermmesenseissenssans Fig.
COVER (STEERING) SYSTEM «ccreerersrsertteeeeecctttmtimmmmtititiitiiitie.. Fig.
COVER (SIDE) SYSTEM (TF330-FE42D) «oeereeeeerrmmtummmumiiimiiiiiien Fig.
COVER (SIDE) SYSTEM (TFS30-TA4) rreereereeerrrrrsssrermmninestiiininiiiiiiiiiis Fig.
FENDER SYSTEM (TF330-E42ID) -verrereeeeeeerermmmmmmnnnnnittetiitiiiiiiiiii Fig
FENDER SYSTEM (TF330-TF4) +rereereeeeererereemummmmiiiaiinieetiiitteiiiieineen. Fig.
GUIDE (LEVER/H. S. T.) SYSTEM (TF330-E42D) reeeeeeerererrerceececnncennnncnrennnne. Fig.
GUIDE (LEVER/H. S. T.) SYSTEM (TF330-E4) -reeeeeereerrmrrereeeemmmennnirie. Fig.
SEAT SYSTEM reeerrereeneeerssaetieeeneernaresietmusersiseraiessomeersreseessossnrmrinmeiimmiesnn. Fig.
MOUNT (REAR/H.S.T.) SYSTEM (TF330-F4) -:oeerereereerseeruunnemneeiirumnnieieannes Fig.
MOUNT (REAR/H.S. T.) SYSTEM (TEFS830-FAZ2D) «rrereeeeeeeeerernarraenesirninnnenannns Fig.
FLOOR (H.S. T.) SYSTEM (TF330-F4) «reeerererrerereeereemmmimmmmiiiieiiiiii.. Fig.
FLOOR (H.S. T.) SYSTEM (TF330-F42D) «+rreeeerserrermssssmmmiunmuniiiiiiiinsinseeene Fig.
STEP (SUB) SYSTEM (OPTION) ++reeeesersurueeeresseersttremimimmmiieriiii.. Fig.
MIRROR AND HEAD LAMP SYSTEM (TF330-E42D) -weeeeerrrervnvrmroncnnnrreaseaeens Fig.
MIRROR AND HEAD LAMP SYSTEM (TFS330-FE4) reecrrrerveersrrseeermminieniinninnennn., Fig.
LAMP SYSTEM (TEF330-FE42D)) «-eeeeeeerertmmmuummanmteeetteeetemmiitiiiimiirteereiemeerenen Fig.
LAMP SYSTEM (TFS30-TFA) treereeeeresrreermuimnmmmmecennuairrerriiniiieeeenisserareasaeennann Fig.
PANEL SYSTEM  eeeeeeensersarstuneanaennnemnaeetieetnermnietetasssiiiemnnrrmiesiereeemmmeriomsnsie Fig.
SWITCH SYSTEM (TF330-FE42ID) «reerreerennnerrereeeetstetmamiiimmiiumimieeiertiiiaraae Fig.
SWITCH SYSTEM (TF330-F4) +eererrerererrmmmmmmmtteetmiiatieani st Fig

HARNESS SYSTEM ( TF330- E42D) .................................................................. F 1g

[@p]
w1

67
68
69
70
71
72
73
74
75
76
7
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98



HARNESS SYSTEM (TF330-IE4) «eereeeeeersertmuantetunititimiiiii i Fig 99
FRAME (REAR) SYSTEM (OPTION) -rtrereeessrssrureeraerissiusnsitncetraneissssisnnnneaeseneess Fig 100
PIN SET (OPTION)  ceeeerssestnnntemuttmuiinetiintttiietritr ittt Fig. 101
ORNAMENT (TE330-TA42D) etreereertenssrenuintenntninetnreitiitriiiit ittt Fig 102
ORNAMENT (TFS30-T4) creeeeereerersstttttetmttuuiineeretimi e eeetneieeeeenereeaees Fig 103
LABEL (UK) (TF330-E4) (OPTION) seeteccersetrermateerumammmii . Fig 104
LABEL (FRANCE) (TF330-E4) (OPTION) «rrerereeserrmtseceuoniiiinniiii, Fig 105
LABEL (GERMANY) (TF330-E42D STANDARD/TF330-E4 OPTION) -ereseeeeeses Fig. 106
010 T T TS Fig 107
COMPONENT PARTS FOR 1614-407-210-10, 20 ON Fig. 55 -roreeeesesereussruninn. Fig. 108
COMPONENT PARTS FOR 1622-202-500-00, 10 ON Fig. 18 «+ssesseesssrssniruarnn. Fig. 109
COMPONENT PARTS FOR 1640-530-600-00 ON Fig. 70, 71 seresereerseseuserennnns Fig. 110

WIRING DIAGRAM (1) FOR TF330-E42D
WIRING DIAGRAM (2) FOR TF330-E42D
WIRING DIAGRAM (1) FOR TF330-E4
WIRING DIAGRAM (2) FOR TF330-E4



m

ENGINE
E3CD — BO7---TF330

6005 - 097 - 150 - 00



§005-101G

FIG. 1

CYLINDER HEAD

11

KEY PART CODE DESCRIPTION ary rE OF MODEL |11 813 . REMARKS
, E3CDBO7 clL|P
1] 6211 - 110 ~ 045 — 40 | CYLINDERHEAD  ASSY 1. )
2 | 6211~ 150 - 033 - 10 | HOTPLUG ASSY 3
3 | 6209-610-003-00 | cup/sEALNG/S0 | 7/ EL A I N
4 | 6209 - 605 — 004 — 00 | PLUG/PT1,/2 { I A R
5| 6211 —715— 006 - 00 | VALVESEAT/INLET 3 f
6 | 8211 =711 — 005 — 00 | VALVESEAT/EXHAUST 3 F
7 16211 -721 003~ 10 | VALVEGUIDE 3 *
8 | 6211 =721 — 004 — 00 | VALVEGUIDE 3 !
9 | 6212 - 569 — 002 — 00 | SEALOIL of * |
10 | V682 — 200 — 000 - 60 | BALL .
11 | 8211 = 141 — 023 — 40 | GASKET/CYLINDERHEAD 1 f
12 | 6209 - 000 — 005 — 00 | BOLT 4 *
13 | 6909 - 830 — 212 - 00 | STUDHEAD COVER 7/ R N N




12

FIG. 2

f

CYLINDER HEAD COVER

fogs-110
KEY PART CODE DESCRIPTION ary e OF MODEL) 1\ 81 & REMARKS
E3CDB07 clL|P

1 | 6211 - 170 - 007 — 20 | COVER/CYLINDERHEAD 1
2 | 8211 -179-011 - 20 | RUBBERFLANGE | |
3 16211-291-010-00 | coversBLOWBY 1 R I

4 | V195 - 164 — 008 — 30 | SCREW,/TAPPING 4 0 1T
5 | 6211 -751-001 - 10 | CAPOIL FILLER 1.

6 | 6211 — 173 — 005 — 00 | SEAL/CYL HEAD,UNDER I

7| 6209 - 490 - 002 — 00 | NUTCAP oA Y 1
8 | 6909 - 572 - 008 — 00 | PACKING of

9 | 6209 - 360 — 031 — 00 | HOSE/RUBBER 1 N R




FIG. 3

INLET MANIFOLD

13

B005~120
TYPE OF MODEL| ! { C | G
KEY PART CODE DESCRIPTION aty T|O R REMARKS
. E3CDBO7 Cl|L|P
1 ]6214-110-003~ 00 | MANIFOLD,/INLET ASSY 1
2 | 8214 - 115~ 003 — 10 | GASKET/INLETMANIFOLD il
3 BOLT,SEMS,/M8X25 7T 6

V211 - 560 -802 - 50




14

FIG. 4

EXHAUST MANIFOLD

3—-1
E008-140
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION aTyY TIO IR REMARKS
E3CDBO7 ciL{P
1| 6214 - 141 - 023 - 00 | MANIFOLD,/EXHAUST 1.
2 16214 - 145 -004 — 20 | GASHET,/EXH MANIFOLD 1 *
3 | V211 - 580 — 802 — 50 | BOLT,SEMS,/M8X25 7T 6| *




6005-2010

FIG. 5

CYLINDER BLOCK

15

KEY PART CODE DESCRIPTION oty e OF MODEL |21 8 | & REMARKS
E3CDBO7 ciL|p

1 6211 - 210 - 056 — 00 | CYLINDERBLOCK ASSY 1 *

2 | 6209 -~ 000 — 006 — 00 | BOLT g

3 {6911 — 129081 - 00 | CAPSEALING 2l f

4 | 6209 - 610 - 001 -~ 00 | CAPSEALING 7, I A A

5 | 6911 -219 - 195 — 00 | CAPSEALING 1 Y N

6 | 6209 - 610 — 003 — 00 | CUP,/SEALING/50 3 !

7 | 6509 - 605 - 019 - 10 | PLUG d [

8 | 6212 - 531 — 008 — 20 | PIN/IDLEGEAR 1L Y N R

9 | 6211 - 258 — 001 — 00 | SEALBEARING CAP 4

10 | 211 — 258 — 002 — 00 | SEALBEARING CAP,/7 7 A N I R I
11 | 6211 -510- 008 — 00 | BEARING/CRANK  SET 1

12 |"6211 - 511 — 007 — 00 | BEARING,/CRANK,UPPER 4

13 | 6211 =511 — 008 — 00 | BEARING,/CRANK./LOWER 4

14 8211 — 589 — 004 — 00 | BEARING /THRUST,/CRANK 2 *

15 | 6209 - 625 - 003 - 10 | oLseAL |

16 | 6209 — 749 — 001 — 10 | PIN,TUBE v

17 | 6908 - 160 — 816 — 00 | PIN 7 I N R

18 | 6908 — 160 — 612 — 00 | PIN/STRIANER 2

19 | 8904 — 110 — 840 — 00 | STUD,/M8X40 it

20 | 8904 —~ 110 — 822 — 00 | STUD 3 f

21 | V251 — 340 ~ 806 — 00 | BOLT,/STUD .

22 | 6894 ~ 453 — 344 - 00 | DOWEL 2l *

23 | 6213 ~ 721 — 007 — 00 | PIPE/WATERDRAIN 1.

24 | 58213 - 319 - 001 ~ 00 | CONNECTOROIL FILTER il

25 | 6211 - 291 — 013 — 00 | COVER/INJECTIONPUMP 1




16

CYLINDER BLOCK

FIG. 5

6005-2010

REMARKS

oo
(ST
-0
—
[V E]
[am ]
()
=
[ S
o | M~
[am]
%%***u**
>=| &
W
- N ==
=
(=]
Z
(@]
T
o
—_— N
o %
o |& ©
SVM N
wolarN woi N
v Him
o |X 3 S E
=W 0]
w0 9N
PR i
AEIPEE
G%HLP
ocicoioiolo
N{SId|i—=i—
w [ T O
— N mioiw
DO.I.I10
O |oivicoio o
© I O A
Nio miolw
= Mi— i i©iO
r |[Nioiw Ko
< (I
o [~ —iwi— o»
— O le= =10
NI NN N
© i o ©
VE!67890
K22223




17

FIG. 6 BEARING “UNDER SIZE (OPTION)
o
13- 55—
5
B
N
15~-1
6005-209
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E3CDBO7 c P
1 | 8211 =530 — 008 — 00 | BEARING,/CRANK,”UNDER T 025
2 16211 -599 — 004 — 00 | BEARING,/THRUST,/CRANK | T
3 | 8211 540 ~ 008 — 00 | BEARING,/CRANK,/UNDER | T 050
4 1 6211 —599 ~ 004 — 00 | BEARING,/THRUST,”CRANK ol T
5 | 8212 - 263 — 009 — 00 | BEARING,/CONROD,/UNDER of T 025
6 6212 — 264 - 009 - 00 BEARING,”CONRCD,~UNDER 6 T 050




18

6005-210

FIG. 7

OIL

PAN

TYPE OF MODEL| I [ c |G
KEY PART CODE DESCRIPTION aty T|o|R REMARKS
E3CDB07 clL|pP
116211 —-361-022~20 | OILPAN COMP |
2 | 3625 — 301 — 002 — 00 | PLUG (M14X15) 1 *
3 | V720 - 102 — 401 — 80 | O-RING/P18 | *
4 | 8901 — G810 ~ 612 - 00 | BOLT,SEMS,/MBX12 *




FIG. 8

REAR PLATE

19

8005-220C
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION QY Tio|R REMARKS
E3CDBO7 ciLC|P
1| 6211 - 341 - 025 — 30 | HOUSING,/FLYWHEEL 1
2 | BS08 — 161 — 022 — 00 | PIN,STRAIGHT 2l F
3 | 8209 - 030 — 091 — 00 | BOLT /WS 6| *
4 | 8901 -911 — 025 - 00 | BOLT 2l ¥




20

FIG. 9

TIMING GEAR CASE

-
KEY PART CODE DESCRIPTION ory i OF MODEL 21 8 1 & REMARKS
E3CDB07 cll|p
116211 -310 - 009 — 20 | GEARCASE ASSY .
2 | 6209 - 805 — 003 - 00 | PLUG/PT1/4 oA 0
3 | 6209 - 610 — 004 — 00 | CUP/SEALING,/20 1 A Y
4 | 6904-110-822 - 00 | sTUD 1 Y Y Y
5 | 6904 - 110 - 855 - 00 | STUD 2
6 | 6904 - 110~ 850 — 00 | STUD I
7| 6209 -625-002-00|ssaLOL it
8 | 6209 - 030 — 005 ~ 00 | BOLT,/M8X85 1 N
9 | 6209 - 030 — 006 - 00 | BOLTMexTs 7/ I I I
10 | 6909 - 110-508 - 00 | NUT/ME 7 I N
11 | 6909 ~ 150 — 508 — 00 | WASHER 5| ¢
12 | V211 - 560 — 802 — 00 | BOLT,/M8X20 s < T
13 | 6901 ~ 050 — 850 — 00 | BOLT,/M8X45 R A A N
14 | 6209 - 037 - 007 - 00 | BOLT/WS 4 0 L]
15 | 1425 — 621 — 004 — 00 | CLAMPHARNESS |
16 | 65209 — 046 — 001 — 00 | BOLT/M8X30 il 7
17 | 8909 — 920 — 843 — 00 | PACKING |
| 18 | 6215 — 546 — 003 — 00 | STOPPER,/FULLLOAD B DT R R
19 | 6209 - 409 - 001 - 00 | nUTM8 1 N
20 | V341 - 120 - 008 - 00 | NUTCAP/M 8 1 R N
21 | 6909 — 920 — 843 ~ 00 | PACKING 2l *
2 | 6215542 - 004 - 20 | PNJARM 1 I e
23 | P117-303-003-00 | PN/sNAP | A
24 | 6215 — 542 — 005 — 00 | PIN 1 R e N N
25 | 6909 - 202 - 308 - 00 | PLUG 1 A




6005-240

FIG. 9

TIMING GEAR CASE

21

KEY PART CODE DESCRIPTION 7y prE OF MODEL 0 & 13 REMARKS
E3CDBO7 c|Ll|P
26 | 6909 — 920 ~ 843 ~ 00 | PACKING I
27 | 6209 - 740 — 001 — 00 | PINGROOVE 1
28 | 6211 — 312 — 005 — 00 | GASKET,/GEARCASE )
29 6213 -160 - 002 — 00 | VALVE/RELIEF ASSY 1 LA R
30 | 6213 - 161 — 001 — 00 | PISTON/RELIEF VALVE ot
31 6213 -164 -001 - 00 SPRING /RELIEF VALVE 1 *
32 | V705 - 140 - 012 — 00 | RINGSNAP/12 C |
33 | 6209 - 050 — 001 — 00 | BOLT,/M8 1.
34 | 6209 - 050 —~ 002 — 00 | BOLT/M6 |t
35 | 609 - 110 — 406 — 00 | NUT 2l *
3 {6219 —310 - 003 — 00 | DRIVE TACHOMETER 1
37 | V723 - 102 - 002 - 40 | RING/0 1L R
38 | 6901 — 910~ 616 — 00 | BOLT.SEMS,/M6X16 A 0ty
39 | 3625 - 540 — 004 — 00 | CAPBLANK,/30 1 Y
40 | 6211 =311 -013 =00 | PLATE/FRONT 1
41 | 6211 -312 - 006 ~ 00 | GASKET/PLATE N F
4 | 6902 - 050 — 816 - 00 | BOLT 4 *
43 | 6509 - 000 — 227 - 00 | BOLT i
4 | 6211-319 - 003 — 00 | SPACER |t
45 | V723~ 102~ 005~ 00 | O-RING 1A S5O 1
46 | 6209 — 749 - 001 — 10 | PIN,TUBE v
47 | 8904 ~ 110 — 822 — 00 | STUD 1
48 | 6212 — 530 — 005 — 10 | SHAFT/HYDRAULIC ASSY |
43 | V600 - 110 ~ 600 — 50 | BEARING,RB,/6005 7 B N R R
50 | 6909 — 110 — 408 — 00 | NUT/M8 /L R R




22

FIG. 9 TIMING GEAR CASE

6005-240

TYPE OF MODEL
E3CDBO7

—oo0
TIO

KEY PART CODE DESCRIPTION ary REMARKS

O-

51 | 6808 - 150 — 508 — 00 | WASHER

52 | 6511 - 321 — 083 - 00 | COVER

53 | 6211 -~ 322 - 002 - 00 | GASKET/COVER

54 1 6909 - 110 —-408 - 00 | NUT/M8

£ e s

55 | 6909 — 150 ~ 508 — 00 | WASHER




§005-290

FIG. 10

HANGER

23

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E3CDBO7

O——

—oo0

TIO

REMARKS

1

6211 -777 - 007 - 20

HANGER

¥

2

6901 - 811 -020 - 00

BOLT,SEMS,/M10X20

¥




24

FIG. 11

6005-301B

VALVE

KEY PART CODE DESCRIPTION ry [LIPE OF MODEL| 1§13 REMARKS
E3CDBO7 cll|p
1 | 6212551 ~008 — 00 | VALVE/INTAKE l *
2 | 8212 - 552 — 008 — 00 | VALVE/EXHAUST ¢! I R
3 |6212-561-003 - 00 | SPRING/VALVE 6 *
4 | 6212 —~563 — 001 — 00 | SEAT,VALVE SPRING 6| *
5 | 6212 - 565 — 001 — 00 | CUTTERVALVE 77 I A N I
6 | 6212 -571 ~ 002 — 20 | TAPPET 6 *
7 | 6212 - 575 - 003 — 00 | PUSHROD 6 *
8 | 6212 - 600 — 009 ~ 10 | ROCKERSHAFT ASSY ]
9 | 6212611 -004 - 10 | ROCKERARM g
10 | 6212 ~ 620 — 008 — 10 | SHAFT,/ROCKERARM ASSY | F
11 {6212 -621-008 ~ 10 | SHAFT,/ROCKERARM 1.
12 | 6212 - 626 -~ 002 - 10 | PLUG 7/ L Y
13 | 6212 —~ 628 — 006 — 00 | BRACKET,/ROCKERSHAFT A
14 | 6212 ~ 628 ~ 007 — 00 | BRACKET,/ROCKERSHAFT 11
15 | 6209 - 940 - 004 — 00 | SPRING o
16 | V704 - 140~ 016 — 00 | RINGSNAP/16 C 2l *
17 | 6212 — 616 — 002 — 00 | SCREW ADJUST s ¢ |
18 | 6209 - 409 — 003 — 00 | NUT L Y Y A A
19 | 6209 - 000 ~ 002 — 00 | BOLT e Y
20 | 6212 - 619~ 001 — 20 | SPACER,/ROCKERARM /A I N N
21 | 6801 — 055 — 855 — 00 | BOLT,/M8X55 1.
22 | 8909 - 110 - 508 ~ 00 | NUT/M8 7 I A L
23 | 6909 -~ 164 — 508 — 00 | WASHERPL/ME 3 < !




§005-310

FIG. 12

CAM SHAFT

25

KEY PART CODE DESCRIPTION a7y Pt OF MODELY 116 | & REMARKS
E3CDBO7 c|L|P
1 ]6212-511~-005~ 00 | CAMSHAFT | *
2 | 6212 - 522 - 004 — 00 | GEAR/CAMSHAFT 1
3 | 6908 — 000 — 716 ~ 00 | KeY |
4 | 8212 -535- 007~ 00 | PLATE/THRUST 1.
5 | 6901 - 910 - 612 — 00 | BOLT,SEMS,/M6X12 2l F
6 | 6212 - 523 — 006 — 30 | GEAR/IDLE ASSY 1




26

6005-340C

FIG. 13

PISTON

TYPE OF MODEL

KEY PART CODE DESCRIPTION oty 716 (R REMARKS
E3CDBO7 clC|p
116212111 -039 - 20 | PISTON 3 87
2 | 6212-121-013 - 10 | RING/PISTON SET 3 87
3 {65612-211-018~00 | PINPISTON 3 !
4 | 6909 ~ 950 — 115 — 00 | RING SNAP 6 *
5 | 212 — 230 - 005 — 00 | CONNECTINGROD ~ ASSY 3 f
6 | 6212 — 235 — 002 ~ 00 | BOLT,/CONNECTINGROD 6 *
7 | 6209 - 440 -~ 002 - 00 | NUT 5 *
8 | 8212 - 261 - 009 ~ 10 | BEARING,/CON ROD 6 ¥




FIG. 14

4

PISTON,OVER SIZE (OPTION)

27

§005-3496
TYPE OF MODEL] 1 [C [ G
KEY PART CODE DESCRIPTION ary T|lo|R REMARKS
E3CDBOT clL{p
116212~ 114-039 - 20 | PISTON/OV 3l T 875
2 | 8212 -124—-013 - 10 | RING/PISTON,/OV SET 3l T 875
3 |8212-116-0389 - 20 | PISTON/OV 3l ! 88.0
4 {6212-126-013-10 | RING/PISTON/OV SET 3l T 88.0




28

FIG. 15 CRANK SHAFT
1978
e,
12
1
10
o
KEY PART CODE DESCRIPTION ry [IPE OF MODEL| 21 &1 S REMARKS
E3CD807 clL|P

1 | 6212-310-011 - 20 | CRANKSHAFT ASSY i

2 | 6908 - 161 - 018 - 00 | PN 1 I A Y

3| 6212 -521 - 002 — 00 | GEARCRANK SHAFT |

4 | 6908 - 000 — 750 - 00 | Kev i

5 | 6212~ 330 - 038 — 00 | FLYWHEEL ASSY 1

6 | 6912 - 333 - 036 - 10 | GEARRING |
'''' 7 | V60O — 150 — 600 — 20 | BEARING,RB,/6002SS 1

8 | 6212336 - 001 — 00 | WASHER I
9 |6209-000-013-00 | BOLT 6| *

10 | 6212 - 371 - 021 — 10 | PULLEY,/CRANK |

116212 -379 001 - 00 | WASHER |

12 | 6901 - 066 — 645 — 00 | BOLT 1 I Y Y Y




FIG. 16

OlIL PUMP

29

6005-401
KEY PART CODE DESCRIPTION ary P OF MODELI 1 S |R REMARKS
E3CDBO7 ciL|P
1| 6213100~ 004~ 20 | OILPUMP ASSY 1| F
2 | 6213111 -002 - 10 | BODY/OILPUMP 1 Y
3| 6213120~ 002~ 10 | GEAR/OILPUMP  ASSY 1R
4 | 6213-125-002 - 00 | ROTOR/OUTER I
""" 5 {6213 - 129 - 003 — 00 | PIN/STRAIGHT 2t
6 | 6213119 - 001 - 00 | BOLT /WS 3
7 | V220 - 540 - 602 — 00 | SCREW,/SOCKET | R N e
8 | 6213 - 140 -012 - 00 | STRAINER COMP |
g | V720-113-502 - 20 | RNG/O 1
10 | 8213 — 149 - 003 — 20 | CLAMP./STRAINER 1A Y
11 | 8901 - 910 - 816 ~ 00 | BOLT,SEMS,/M8X16 1.
12 6213 - 240 — 002 — 00 | CARTRIDGE,QIL FILTER ] <00




30

FIG. 17

WATER

—
KEY PART CODE DESCRIPTION ary [t OF MODEL} 21 €112 REMARKS
E3CDBO7 clLl|p
1 |6213-610- 005 — 30 | WATERPUMP ASSY I
2 | 6213 ~611 - 003 — 20 | BODY,/WATERPUMP |
3 | 6213 -631 - 002 - 00 | BEARING/WATER PUMP 1 *
4 | 6213631 - 005~ 00 | BEARING/WATERPUMP i
5 | 6213 -622 — 002 — 10 | SEAL SET/WATER PUMP 1
6 | 6213 - 621 — 003 — 00 | ROTOR/WATERPUMP -
7 62 13 842 — O 02 - 00 SEAL/WAT&%{WF;UMPPULLE 1 *
8 |6213-613-002— 10 | GASkeT 1 N R
9 ------- 6213 77777777 6 12" 004 - 00 F;L;\TE/WATER PUMP ] L
10 | 6213 -619 ~ 003 — 00 | SCREW/WATER PUMP f < T
11 | 6213 -619 - 002 — 00 | PIPE/WATER PUMP 1.
12 | vret - 103 - 104 - 00 | 0-RING,/G40 1 e Y
13 | 6909 - 110-508 - 00 | NUT/ME oA 1
14 | 6909 - 150 — 508 ~ 00 | WASHeR ol
15 | 8213 - 619~ 006 — 00 | SPACER/WATERPUMP R N
16 | V721 — 103 ~ 105 — 00 | O~ RING/G50 ot
17 | 6904-110-840 - 00 | sTuD Mex40 | o ¥
18 | 6901 — 910 — 845 — 00 | BOLT.SEMS,/MBX45 LA R R
| 19 | V211 - 560 — 802 - 50 BOLTSEMS/MBX2S T 1
20 | 6909 - 110 -508 - 00 | NUT/ M8 1
21 | 8909 — 150 — 508 — 00 | WASHER ot
2 | 6213-729 - 001 - 00 | HOSERUBBER 1 Y
23 | JOBT —210-015 — 00 | CLAMP/WIRE/10 - 15 o1 * |
24 | 6213 ~ 716 — 001 — 40 | HOUSING,/THERMOSTAT e
25 6213-‘721— 003 - 00 | PIPE,PUMP HOUSING 1 *




FIG. 17

WATER PUMP

31

600%-420
TYPE OF MODEL| ! [ Cc |G
KEY PART CODE DESCRIPTION atTy T|{O|R REMARKS
E3CDBO7 clL P
26 | 213 — 743 — 002 — 10 | GASKET,/HOUSING 11
27 | V211 - 580 — 802 — 00 | BOLT,/M8X20 1
28 | 6209 — 030 — 006 — 00 | ROLT,/M8X75 it
29 | 6513 - 770 - 022 — 10 | THERMOSTAT 1
30 | 8213 -711 - 004 — 00 | PIPE/WATEROUTLET 1.
31 | V723 -102 - 005 - 50 { 0-RING *
6901 — 910 — 828 — 00 | BOLT,SEMS 2l *

32




32

FIG. 18

COOLING FAN
17-7

.

.

i5

g

§00Z-480E
TYPE OF MODEL| 1 [C |G
KEY PART CODE DESCRIPTION ary T|{O|R REMARKS
E3CDBO7 clL|P
1]6213-660-016—- 00 | FAN,/COOLING i *
2 | 8213 -841-012 — 00 | PULLEY /WATERPUMP ot
3 16213-669- 00800 | SPACER/FAN./48 1.
4 | 8209 — 030 — 044 — 00 | BOLT/WS 4
5 6213-671-011 - 00 | BELT/VHM3G,/FAN .




FIG. 19

INJECTION NOZZLE

AN

33

SN2

¥

S 4
8 7
&2 LK‘ N
o—4 - i
e— L
5 Cad={|1%)
T PO Ul
) )
o=
O /6@ ) O
0 ) I el imre
Tﬁz NG g °
il \EJ_/
6005-501A
TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
E3CDBOT CiL |P
1 | 6215 =300 — 005 — 00 | NOZZLE,INJ.ASSY sl * FIG 024
2 18215315 - 002 — 00 | GASKET.NOZZLE 3 < trtrr
3| 6215~ 315~ 006 — 00 | HEATSHILD,/NOZZLE L N N N N
4 | 8215 - 315 — 005 — 00 | WASHER/CORRUGATE 3l *
5 6215 - 315 —-007 — 00 | GASKET 3 <t 1trvrryr
6 | 6215 — 411 — 052 — 00 | PIPE/INJECTION ASSY 1 *
7 16215 - 411 — 053 — 10 | PIPE/INJECTION ASSY 1 *
8 | 6215 - 411 ~ 054 — 00 | PIPE/INJECTION ASSY 1| *




34

LN

IOy by w

FIG. 20

INJECTION PUMP

e—
KEY PART CODE DESCRIPTION ory [iPE OF MODEL | 11 § 1 § REMARKS
E3CDBOT clL|p

1 | 8215600 — 078 — 00 | INJECTIONPUMP  ASSY 1 FIG 025

2 | 6219 - 752 - 006 - 00 | s PUMPING 1

3| 6219 - 752 - 007 — 00 | SHIM PUMPN )
4| 6219 - 752 - 008 - 00 | SHIM/PUMPNJ 1R R N
5 7777777 6219—752 - 009— 00 | sim PUMPING 1 L

6 | 6219~ 752~ 010 — 00 | SHIM,/PUMP,INJ 1

7 | v211 - 560 - 802 - 00 | BOLT,/M8X20 7 I R I
| 8 | 6909-110-508-00 | NUT/M8 o|
9 | 8909 - 150 - 508 — 00 | WASHER 7 I R A

10 | 6215 - 621 — 018 - 00 | CAMSHAFT/INJPUMP i

11 | 6212 ~524 — 006 — 00 | GEAR/INJECTIONPUMP 1.
12 | 6908 - 000 - 716 - 00 | KeY 1 R N Y

13 | V60O - 110 — 620 — 30 | BEARING,RB,/6203 |
14 | V60O - 110 — 600 ~ 40 | BEARINGRB, 6004 R A A

15 | 6212 — 535 — 009 — 00 | PLATE/THRUST/INJPUMP T

16 | 6901 — 910 — 612 ~ 00 | BOLTSEMS,/M6X12 |

17 | 6215 - 520 - 001 - 00 | FLYWEIGHT TR

18 | 6209 - 030 - 043 — 00 | BOLT/M6X10 il

19 | 6215 ~ 526 —~ 001 — 10 | PIECETHRUST R

20 | 6215 - 541 — 001 — 00 | ARM,FLOATING I

21 | 6215 -~ 543 - 002 ~ 10 | RINK/CONTROL 1.

22 | 6215 — 542 — 006 — 00 | PINCONTROL 1

23 | V710 - 140 - 004 — 00 | RNG:SNAP/ 4 E TN O
24 | 6215 - 549 - 031 - 10 | SPRING/SETTING | Y
25 | 6215 - 541~ 016 — 20 | ARM/TENSION |




35

FIG. 20 INJECTION PUMP
23
| 4
- )
&'\Z;/,’-‘:\" ; QJ\\
enyia ! L
¢ SZ\F&\Q -2
: ' .
; |
Ca
18
@"/é
—_—
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION oY KB REMARKS
26 | 6215 — 549 — 028 — 00 | CASE/ADAPTER 1
27 | 6215 — 549 — 027 — 10 | PIN/ADAPTER |
28 | 6215 — 549 — 035 — 00 | SPRING,/ADAPTER 1 e N
29 | 6215 - 549 — 006 — 00 | SHIMADAPTER 2| *
30 | 6215 - 549 — 009 — 00 | SHIMADAPTER o *
31 | 6215 —~ 549 — 010 - 00 | SHIMADAPTER 2l *
32 | 6215 - 549 — 023 - 00 | SHIM/ADAPTER |
33 | 6215 — 549 ~ 024 — 00 | SHIM/ADAPTER T
34 | V710 — 140 — 004 — 00 | RINGSNAP/ 4 E |
%5 | 6215 - 531 — 006 — 10 | SPRING,/GOVERNOR TR
36 | 6215 — 541 ~ 022 — 10 | LEVER/CONTROL  COMP 1.
37 | V720 =101 -900-80 | O-RING/P 8 it
38 | 6209 — 580 — 002 — 10 | SPRINGRETURN T
39 | 6215 — 549 — 007 — 00 | ARMCONTROL 1N
4 | 8909 - 110 -406-00 | NUT 1
41 | V411 - 260 — 006 — 00 | WASHER / M6 Nt
42 | 6909 - 150 - 506 - 00 | WASHERSPME T .
43 | 6215 — SPRING,STARTING 1




36

FIG. 21

FUEL PIPE

§065-5508
KEY PART CODE DESCRIPTION ary e OF MODEL |01 8 1 REMARKS
E3CDBO7 clL |P
1 |6215-412 - 004 - 00 | CONNECTOR,/FUEL 1
2 | 6509 - 360 - 912 — 10 | HOSERUBBER A
3 | 6209 ~ 360 — 011 — 00 | HOSE/RUBBER |
4| J0B2 - 076 - 082 — 00 | CLIP/HOSE/7.6 - 8.2 o *
5 | 3640 - 586 — 004 — 00 | RESISTANCE/1.0 |t




FIG. 22

ELECTRIC (1)

37

£005-801C
KEY PART CODE DESCRIPTION Ty e OF MODEL| 1\ &1 & REMARKS
F3CDBO7 clClp
1| 6281 - 200 — 008 — 10 | GENERATOR 1 FIG 027
2 | 6213 — 674 - 006 — 10 | PLATE/ADJUST |
3 | V211 - 560 - 802 — 00 | BOLT,/M8X20 REET L )
4 11373 -121-001 - 00 | WASHER “ax22x2 1 N e e
5 | 6209 ~ 031 — 083 — 00 | BOLT/WSP 1 F
6 | 6909 - 110 —-410 - 00 | NUT/MI10 1 *
7 | 6281 ~ 100 - 002 — 10 | STARTER ASSY | FIG 026
8 | V201 -~ 361 — 207 — 00 | BOLT,/M12X70 2 *
"9 | V401 — 160 - 012 ~ 00 | WASHERSP,/M12 2l *




38

FIG. 23

ELECTRIC (2)

7
Q
/QQ
§005-8Z0F
KEY PART CODE DESCRIPTION ary | LYPE OF MODEL) 2\ &1 8 REMARKS
F3CDBO7 cliL |p

1 {6281 - 971 — 003 — 00 | SWITCH,/OILPRESSURE |

2 | 6582 — 450 — 018 — 00 | METERTHERMO 1 *

3 | 6281 — 410 — 002 — 20 | PLUGGLOW i

4 | 8219 -732-012 - 00 | CONNECTOR/GLOWPLUG 7 A I
5 | 6281 - 420 - 001 - 00 | RESISTANCE T

6 | 6281 — 910 — 003 — 00 | SOLENOID 1

7 | 6209 - 630 - 002 - 10 | GASKET |

8 | 6901~ 910 -612 - 00 | BOLT,SEMS,/MBX12 o|

9 | 6281 - 920 — 001 — 00 | RELAY,SOLENOID T




39

FIG. 24 6215 — 300 — 005 — 00
— 19 =)
18 —, @
17 @
2 %
h~14 S
4
3 5
15—
Y
—
KEY PART CODE DESCRIPTION ary e OF WODEL 121 § 1] REMARKS
E3CDBO7 clL|pP
1 16215-311-005- 00 | NOZZLE 3l
2 | 6215 — 330 — 007 ~ 00 | HOLDERNOZZLE  ASSY 3
3 | 6215342 - 002 — 00 | SEAT,SPRING /A N A
4 | 6215 - 343 - 002 - 00 | SPRING,NOZZLE 3
5 | 6215 - 345 — 044 — 00 | SHM/T=0.1 3
6 | 8215 — 345 — 045 — 00 | SHM,/T=0.2 3
7 1 6215 — 345 — 046 — 00 | SHIM/T=03 3
8 | 6215 - 345 — 047 — 00 | SHIM/T = 0.4 3
9 | 6215 — 345 — 048 — 00 | SHIM/T=05 /AL I I
10 | 6215 — 345 — 049 — 00 | SHIM/T = 0.52 f < T
11 | 6215 — 345 ~ 050 ~ 00 | SHIM/T =054 3
12 | 6215 - 345 — 051 — 00 | SHIM/T =056 d
13 | 6216 — 345 — 052 — 00 | SHIM/T =058 3 !
14 | 6215 - 345 — 053 - 00 | SHIM/T=08 I Y I N I
15 | 6215 — 339 - 002 -~ 00 | SPACER g * ]
16 | 6215 — 332 — 002 — 00 | NUT,RETAINING 3 7
17 | 8215 - 359 - 003 — 00 | GASkeET 3
18 | 6215 -355-003-00 | EYE ¢/ I R N
19 | 6215 - 359 ~ 004 — 00 | NUT i




40

6215-60C0

FIG. 25

6215 — 600 — 078 — 00

KEY PART CODE DESCRIPTION o1y e OF MODEL |31 81 REMARKS
E3CDBO7 c P
1 | 6215-611-008 - 00 | HOUSING,/PUMP 1
2 | 8215 - 631 - 008 — 00 | PLUNGER ASSY 3l *
3 621 5*641— 002 — 00 | VALVEDELIVERY 3 L
4 | 6215 ~ 643 — 005 — 00 | SPRING,/DELIVERYVALVE i !
5 | 6215 - 649 - 008 — 00 | GASKET g
6 | 6215 — 644 — 006 — 00 | HOLDER,/DELIVERYVALVE 3
7 |6215-649 - 009 ~ 00 | O-RING L T
8 | 6215 - 635 - 004 — 00 | SLEEVEFLANGE g *
9 | 6215 - 649 - 010 — 00 | ORING o *
10 | 6215 - 649 - 011 — 00 | BOLT 6 *
11 | 6215 — 622 - 003 ~ 00 | TAPPET 3t
12 | 6215-629-017-00 |PN L Y R
13 | 6215 ~ 629 — 035 — 00 | SNAPRING T N
14 | 6215 = 634 - 003 - 00 | SPRNG/PLUNGER | ¢
15 | 6215 — 639 — 008 — 00 | SPRINGSEAT | A I Y
16 | 6215 — 639 — 009 — 00 | SPRINGSEAT g
17 | 6215 - 629 - 060 — 00 | PLATE |
18 | 6215 - 629 - 061 — 00 | PLATE |t
19 | 6215 - 629 - 062 — 00 | PLATE 1
20 | 6215 - 629 - 063 - 00 | PLATE 1R R N
21 | 6215 — 629 ~ 064 — 00 | PLATE |
22 | 6215 — 629 - 065 — 00 | PLATE ot
23 | 6215 - 629 - 066 — 00 | PLATE |
24 | 6215 - 629 — 067 ~ 00 | PLATE |
25 | 6215 — 629 — 036 — 00 | PLATE |




6215-6000

FIG. 25

6215 — 600 — 078 — 00

41

KEY PART CODE DESCRIPTION ary e OF MODEL 21§ | R REMARKS
E3CDBO7 clL|pP

26 | 6215 — 629 - 037 — 00 | PLATE .

27 | 6215 ~ 629 — 038 — 00 | PLATE 1.

28 | 6215 — 629 — 039 — 00 | PLATE 1 I

29 | 6215 — 629 — 040 — 00 | PLATE 1

30 | 6215 - 629 — 041 — 00 | PLATE 1 R R R

31 | 6215 — 629 — 042 — 00 | PLATE 1

%2 | 6215 -629 - 043 -00 | pLATE 1 I

33 | 6215 - 629 — 044 — 00 | PLATE 1 I R Y

3 | 6216 — 629 — 045 — 00 | PLATE L A

35 | 8215 — 629 ~ 046 — 00 | PLATE 1

36 | 6215 — 629 — 047 — 00 | PLATE 1.

37 | 8215 — 629 — 048 — 00 | PLATE |-

38 | 6215 - 629 — 049 — 00 | PLATE 1

39 | 8215 - 629 — 050 — 00 | PLATE |

40 | 6215 — 629 — 051 ~ 00 | PLATE ot

41 | 8215 - 629 — 052 ~ 00 | PLATE |

42 | 6215 ~ 629 — 053 - 00 | PLATE I B

43 | 6215 - 629 — 054 — 00 | PLATE ]

4 | 6215 — 629 ~ 055 — 00 | PLATE 1 R

45 | 6215 - 629 - 056 — 00 | PLATE 1S A T B

46 | 6215 — 629 ~ 058 — 00 | PLATE |t

47 | 8215 — 629 — 059 ~ 00 | PLATE 1.

48 | 6215 — 637 ~ 004 — 00 | CONTROLRACK o

49 | 6215 — 635 — 005 ~ 00 | CONTROLSLEEVE g

50 | 6215 -~ 619 — 023 — 00 | EYEBOLT o




42

FIG. 25 6215 —600 — 078 — 00
&
]
=
7 —
—F
Fr—S
3
2
6215-6000
TYPE OF MODEL| 1 [ C
KEY PART CODE DESCRIPTION arty TIO|R REMARKS
E3CDBO7 ciLl|P
51 | 6115 - 639 — 008 — 00 | GASKET 2l *
52 | 8215 —-619 — 024 — 00 | BOLT 1
53 | 6215 — 359 — 006 — 00 | GASKET 11 *




FIG. 26

6281 — 100 — 002 — 10

43

6281-1600

KEY PART CODE DESCRIPTION ary e OF MODEL Y1 5 1R REMARKS
E3CDB0T c|C|p
1 ]6281-111 005~ 00 | YOKE/STARTER  ASSY 1.
2 | 6281 — 121 — 006 — 00 | ARMATURE /STARTE ASSY | *
3 | 6281 - 129 - 038 — 00 | BEARNG [T I N
4 | 6281 - 129~ 039 — 00 | BEARING 1 R
5 | 6281 — 124 — 007 — 00 | CLUTCH/STARTER ASSY |
6 | 6581 — 129 — 099 — 00 | RORA R
7 1 6281 - 129 — 040 — 00 | RETAINER 1 R S
8 | 6281 - 123 - 005 — 00 | PINION/STARTER |
9 | 6281 ~ 129 — 041 — 00 | HOUSING/STARTER ASSY 1
10 | 6281 — 115 — 008 — 00 | FRAME/STARTEREND |
11 | 6281 — 116 — 004 — 00 | HOLDER/STARTER ASSY oF
12 | 6581 = 117 = 007 — 00 | SPRING,BRUSH ' 4
13 | 6281 ~ 151 — 009 — 00 | SWITCH,/MAGNETIC ASSY TS R A
14 | 6281 — 129 — 005 — 00 | SCREW ‘ 7 I N I
15 | 8281 - 129-042-00 | BOLT WS ) I
16 | 281 — 129 — 043 — 00 | BOLT/THROUGH 2l *
17 | 6581 - 129 - 092 — 00 | BALL il
18 | 6281 — 129 - 044 — 00 | SPRING,/RETURN 1 N
19 | 8281 -129-003-00 | O-RNG L
20 | 6281 - 115~ 009 — 00 | BUSHING/DRAN 11 R I I
21 | 909~ 111 -508 - 00 | NUT |
2 | 6281 - 229 - 041 -00 | NOT 1R N R Y
23 |t

COVER




FIG. 27

6281 — 200 — 008 — 10

2
§281-2€C0
KEY PART CODE DESCRIPTION Ty |LIPE OF MODEL) 41 818 REMARKS
E3CDBOT clL|p
1 | 6281 -222-004 - 00 | PULLEY 1
2 | 6281 - 229 - 002 - 00 | NUT il
3 | 6281 ~229 - 003 - 00 | COLLOR 1
""" 4 | 6281 - 221 -001 — 00 | ROTOR ASSY g
5 | 6281 — 229 - 005 — 00 | BEARING 1 Y N N
6 | 6281 — 229 - 004 — 00 | COVER,BEARING 1.
7 6281 -213-012 - 00 FRAME, /DRIVEEND ASSY 1 o
8 | 6281 — 229 — 006 — 00 | PLATE 1R R A
9 | 6281 — 229 - 007 — 00 | BOLT 4
10 | 6281 - 229 - 008 - 00 | BOLT 2 *
11 | 6281 - 229 - 009 — 00 | BEARING 1t
12 | 6281 -214-003 - 00 | FRAME |
13 | 8281 - 214 - 004 - 00 | COvVER L A R
14 | 6281 ~ 229 — 029 — 00 | HOLDER ASSY |
15 | 6281~ 229 - 011 — 00 | BUSH i
16 | 2145 - 161 — 211 — 00 | HOLDER/BRUSH  ASSY 1
17 | 6281 — 215 - 001 ~ 00 | BRUSH ) N N
18 | 6281 - 216 - 001 — 00 | SPRING of
19 | 6281 - 229 - 012 - 00 | BOLT of * | |
20 | 6281 -229-013-00 | BOLT o |
21 | 6281 —229-014 - 00 | BOLT 1
22 | 6281 - 229 -~ 015 — 00 | BOLT A I
23 | 6281 -229-016-00 | NOUT 4 T
24 | 6281 -229-017 - 00 | BOLT of *
25 | 6281 -220-018-00 | NOT T R




45

FIG. 27 6281 — 200 — 008 — 10

62812000

TYPE OF MODEL

|
T
KEY PART CODE DESCRIPTION aTyY £300807 e

REMARKS

—oo0
T3

26 | 6281 — 271 - 002 — 00 | REGULATOR ASSY 1.




CHASSIS

E



1622-102

FiG.

1 RADIATOR (H.S.T.) SYSTEM

47

21
8

(ENGINE)

KEY PART CODE DESCRIPTION ary e OF MODEL 141 8 | R REMARKS
TF330 cli|p

111622~ 102 - 500 — 00 | RADIATOR ASSY 1.

2 | 1617102 - 202 - 10 | SHROUD comp /AL A I

3| 1614-102-011 - 00 | INSULATOR 7 A R A

4| 1622 -102 - 520 - 00 | NET/WRE  comp | T

5 | 1614-102-213-00 | CAP [ Y I I

6 | 1614~ 102 —214- 00 | HOSE | *

711617 -102 - 003 - 00 | INSULATOR 1

8 | V210 — 360 — 601 — 60 | BOLT (SP) /M6X16 i N E A

9 | V201 - 360 — 801 - 20 | BOLTMeX12 o

10 | V201 - 360 — 801 - 60 | BOLT./MexX16 7/ N R

11 | V401 - 160 — 008 — 00 | WASHERSP/M 8 4

12 | V411 - 260 — 008 — 00 | WASHERPL/M 8 4 *
13 | 1617 -102 - 001 — 10 | HOSE/RADIATOR/INLET i|f
14 | JOB1 — 234 — 042 — 00 | CLAMP/WIRE/34~ 42 i|*
15 | JOB1 — 230 — 038 - 00 | CLAMP/WIRE/30-38 T

16 1 1617 ~ 102 ~ 002 — 10 | HOSE/RADIATOR /OUTLET 1| *

17 | JOB1 — 224 — 032 - 00 | CLAMP/WIRE /24 — 32 | F

18 | JOB1 — 234 — 042 — 00 | CLAMP,/WIRE,/34 - 42 1

19 | 1617 = 102 — 005 — 00 | HOSE/170 oyt

20 | 1560 - 104 — 006 — 60 | HOSE/200 I A

21 | JOB1 =210 - 015 — 00 | CLAMP/WIRE/10~ 15 4 7

22 | 1560 - 104 — 010 — 40 | CONNECTOR 1 e
23 | 1424-101-203-00 | PLUG |

24 | 1617~ 102 - 006 ~ 00 | HUB/OSX14x20 |t

25 | 1424 - 101 — 204 - 00 | PACKING T




48

FIG.

1 RADIATOR (H.S.T.) SYSTEM

_ 21
» ‘ﬁ%

(ENGINE)
L
- o
/
ﬁ._§//~
-
1622-102
‘ TYPE OF MODEL| i | C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
TF330 cil|P
26 | V211 — 360 — 804 — 00 | BOLT ot
27 | V411 - 260 ~ 008 — 00 | WASHERPL/M 8 1.
28 | 1617 = 102 — 004 — 00 | INSULATOR [T
29 | 1817 — 102 — 007 — 00 | CLAMP 1l




1617-103

FIG. 2

N <
@GINE)
W

-

MUFFLER SYSTEM

49

KEY PART CODE DESCRIPTION oty e OF MODEL1 21 8 | REMARKS
TF330 cl|L|p
111617~ 103 - 200 - 00 | MUFFLER COMP 1.
2 | 1614 -103-210 - 00 | cover CoMP 1 A A
3 | V211 - 360 - 801 - 20 | BOLT,SEMS 3
4 | 1594 — 105 - 001 — 00 | GASKET |
5 | V203 - 361 - 003~ 50 | BOLT 2l ¥
6 WASHER,SP,/M10 v

V401 - 180 -010 - 00




50

FIG. 3

CLEANER (AIR) SYSTEM

(ENGINE)
8
12
X
Q
1622-104
KEY PART CODE DESCRIPTION ary [LPE OF MODEL| 1 &1 & REMARKS
TF330 clL|p
11622~ 104 - 200 — 00 | CLEANER/AIR ASSY 1
2 | 1544 — 104 - 205 - 00 | VALVE A Y N
311572 - 103 250 — 00 | ELEMENT,PAPER ASSY 1 R
""" 4 | 1560 ~ 103 — 261 — 00 | GASKET T
5 | 15610 — 103 — 250 — 00 | WING NUT ASSY 1.
6 | 1419101 - 010 — 00 | PACKING ASSY 1
7 | 1614 - 104 - 001 — 00 | BAND/CLEANER 1 R R
8 | 1617 - 104 — 001 — 10 | PIPE/CLEANER/INLET 1*
9 | JOBT ~ 249 — 060 — 00 | CLAMP,/WIRE./49 ~ 60 | *
10 | 1617 — 104 — 002 — 00 | PIPE/CLEANER,/OUTLET 1 N A I I
11 | JOB1 — 252 — 063 — 00 | CLAMP,/WIRE,/52 - 63 2l F
12 16817 -104-210-00 BRACKET /CLEANER COMP ] L R
13 2

1427 -111 -229-00




FIG. 4

51

ELEMENT (AIR CLEANER) SYSTEM (OPTION)

P

N

f,\//
3-3 e 1
3
2
1622-1047
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
TF330 clL|pP
1| 1572 - 103 — 260 — 00 | ELEMENT ASSY i T
2 | 1510 -103-201 - 00 | NUT T
3| 1419-101-010- 00 | PACKING ASSY T




52

1614-105

FIG. 5

FILTER SYSTEM

TYPE OF MODEL

KEY PART CODE DESCRIPTION o —— T ‘(é E REMARKS
11614~ 1056 - 200~ 00 | FILTER ASSY |
2 | 1444 -102-202-00 | LEVER 1.
3 | 1415 - 102 - 007 — 00 | SPRING,VALVE |
4 | V720 - 102 - 401 - 00 | O-RING/PTOA oy
5 | 1415— 102 — 008 — 00 | VIS ' il
6 | 1415 ~ 102 - 009 - 00 | CcUP |t
"7 1444 -702-204-00 | NUTRNG |
8§ | V720 — 103 — 504 — 40 | O - RING,/P44 T
"9 | 1415-102-011-00 | ELEMENT 1
10 | V201 ~ 260 — 806 — 50 | BOLT/M 8X65 I
11 | V401 — 160 — 008 — 00 | WASHERSP/M 8 1
12 | 3656~ 271 -310 - 00 | PUMPFUEL ASSY 1
13 | V210 - 360 — 603 — 00 | BOLT/P ol *
14 | 3560 — 503 — 302 — 00 | WASHERWIRE TENSON | ot
15 | 1560 — 102 — 003 — 20 | HOSE/110 1 N
16 | 1675 -~ 105 - 001 — 00 | HOSE 1
17 | 1674 — 105 — 003 — 00 | HOSE,/06X10X250 1.
18 | JOBT - 211 -013 - 00 | CLAMP/WRE/11-13 7/ L A
19 | JOB2— 111 = 120 — 00 | CLIP/HOSE/11.1 — 12 I
20 | JOB62 — 104 — 111 — 00 | CLIP/HOSE/10.4— 11.1 ol
21 | 1614 — 105 — 240 — 00 | BRACKET/PUMP  COMP 1
22 | V211 - 360 - 801 - 60 | BOLT.SEMS (SP) o *
23 | 1612~ 105 — 002 — 00 | HOSE/650 of *
24 | JOB2 - 087 — 093 — 00 | CLIP/HOSE/8.7 - 9.3 7 L

3640 - 586 — 004 - 00

RESISTANCE/1.0




TANK (FUEL) SYSTEM

53

—_—
KEY PART CODE DESCRIPTION ary e OF MODELI 21 & 1 R REMARKS
TF330 cli|p

111622111 -200~ 10 | TANK/FUEL compP 1
2 | v211-360-801-60|BOLT.SEMS (8P) 6| *

3| 1614-111-210- 00 | GAUGE/FUEL ASSY |

4 | 1416 - 621 - 037 - 00 | PACKING /RUBBER |

5 | V200 - 260 - 501 — OB | BOLT/SEAL 5|

6 | 1640~ 111 ~ 200 — 00 | CAP/TANC ASSY il

7| 1640 - 111 =202 - 00 | GASKET |

8 | 1620~ 111 — 004 — 00 | FILTER/FUEL |

9 11814 -111 :001 -20 INSULATOR 1 —1%5

94| 1675 - 111 - 001 — 00 | INSULATOR Tl I R

10 [ 1614111 —-002 — 10 | HOSE,/03X07X800 1

11 [ 1614111 -003 — 10 | PLATE/TANK 1

12 | 1527 — 604 — 002 — 00 | CLIP & 7/ I N Y N

13 | 1614~ 111-004 - 10 | CUP/FUEL |

14 | 1640 = 111 ~ 001 — 00 | INSULATOR/TANK |

15 | 1614~ 111~ 005 — 00 | HOSE/04X08X110 1 *

16 | 1599 ~ 782 ~ 106 — 10 | COLLAR,/O7X12x46 1 R A A

17 WIRE A




1822-112

FIG. 7

BATTERY SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION ary PPE OF MODEL Y L1 S 1 REMARKS
, TF330 clL]|p
111636 — 112200 — 00 | BATTERY,/80D26R ASSY | *
2 11636 - 112-202—-00 | CAP 5| *
3| 1593 - 112 - 002 - 50 | BOLTBATTERY o 1 | |
'''' 4| 1614 -112 - 003 - 00 | PLATE/BATTERY 1.
5 | V301 — 260 - 006 - 00 | NUT/M 6 4
6 { V411 — 260 — 006 ~ 00 | WASHER ./ M6 2l *
7| 1639~112-001 — 00 | INSULATOR 1
8 | 1550 — 112 — 002 — 00 | BATTERY/CABLE 1 Y N I
9 | 1600 -112-231-00 | BOLTMOBX32 1
0 | 1600 - 112 - 232 - 00 | NUT, MO il F
11 | 15688 - 112 - 002 - 10 | CABLE/EARTH ASSY 1
12 | 1600 - 112 - 231 - 00 | BOLT,/MO8X32 TR R R
13 | 1600 — 112 - 232 — 00 | NUT,/M086 1
14 | v211-361-002-00 | BoLTSems 1 I A
15 | 1622 - 112 - 210 — 00 | BRACKET/BATTERY COMP 1 *
16 | V211 - 261 - 002 - 00 | BOLT,SEMS 6 *
17 | V411 -260-010- 00 | wasHER M0 1+
18 | 1637 =102 - 001 — 00 | INSULATOR 17




1687-112

FIG. 8

BATTERY SYSTEM (TF330 — E4)

55

KEY PART CODE DESCRIPTION ary e OF MODEL) 21 8 1 ] REMARKS
TF330 ciL P

1] 16836 -112-200 - 00 | BATTERY,/80D26R ASSY 1
2 | 1636 - 112-202 - 00 | CAP 6 *
3| 1593~ 112 - 002 — 50 | BOLT,BATTERY 2l *
4| 1687112~ 001 — 00 | PLATE/BATTERY ot
5 | V301 ~ 260 - 006 — 00 | NUT/M & 4 F
6 | V411 — 260 — 006 — 00 | WASHER / M8 2l ¥
7 | 1639~ 112 - 001 - 00 | INSULATOR |
8 | 1550 —~ 112 — 002 — 00 | BATTERY,/CABLE 1
9 | 1600~ 112 =231 - 00 | BOLT,/MOBX32 |F
10 | 1600 - 112 - 232 - 00 | NUT/M06 it
11 | 1588 — 112 - 002 ~ 10 | CABLE/EARTH ASSY 1
12 | 1800~ 112 — 231 — 00 | BOLT./MO06X32 1.
13 | 1600 - 112 — 232 — 00 | NUT,/M06 R
14 | V211 - 361 - 002 - 00 | BOLTSEMS i
15 | 1622 - 112~ 210 — 00 | BRACKET,/BATTERY COMP 1
16 | V211 - 261 — 002 — 00 | BOLT.SEMS 6§ *

17 | V411 - 260 - 010 - 00 | WASHER/M10 1 <1 |1 ]
18 | 1637 — 102 — 001 — 00 | INSULATOR |




56

FIG. 9

LEVER (ACCELERATOR) SYSTEM

%NGINE) 10

11
620117
KEY PART CODE DESCRIPTION ary OF MODEL I+ 1S |R REMARKS
TF330 cl|C|pP

111620~ 117 -200 -~ 00 | LEVER COMP |t

2 | 1614117 -001 - 00 | GRIP/THROTTLE o

3 | 1600 - 117 ~ 002 — 00 | LINING,/11X40X03 T

4 | 1404 - 117 - 008 — 00 | SPRING,PRESS,/22 11
---- 5 | V411 - 260 — 010 — 00 | WASHER/M10 )|

6 | V328 -262~110-00 | NUT |

7 | V50O - 162 — 502 — 50 | PIN.SPLIT,/2.5X25 BT

8 | 3610 ~ 440 - 018 - 00 | washer | i|

9 | 1620~ 117210 - 00 | CABLE ASSY 1

10 | V411 - 260 - 006 — 00 | WASHER / M6 v/

—

V500 - 162 - 002 - 00

PIN,SPLIT, 72 X20




1687-120

FIG. 10

7 (ENGINE)

18
1

y

O

20 -

sl
A (ENGINE) ’

24

MAIN CLUTCH SYSTEM

57

KEY PART CODE DESCRIPTION Ty OF MODEL 1§ | B REMARKS
TF330 clL|p

1| 1614 —-120- 240 — 10 | HOUSING /CLUTCH ASSY 1
2 | 1660 - 314~ 291 — 00 | BUSH,/16X18X15 |t
3 | 7955 - 201 ~ 026 — 00 | PLUG,DRAIN (1,/4) 3 *
4 | V251 — 341 — 005 — 00 | BOLT/STUD 3t
5 | V201 — 361 - 006 — 00 | BOLT 4 F
6 | V211 ~ 561 — 003 — 00 | BOLT,/M10X30 .
7 | V401 - 160 — 010 — 00 | WASHERSP/M10 71
8 | 1427 - 120 - 002 - 00 | CAPBLANK/MI0 4
9 | V304 - 460 - 010 - 00 | NUT/M10 3
10 | 1544 — 120 — 008 — 10 | PIPEBREATHER T
11 | 1614~ 120 - 005 ~ 00 | HOSE /400 1
12 | 7963 — 208 — 004 — 00 | CAPOIL 23 1.
13 | 1694 - 121 - 210 - 10 | DISK,CLUTCH, 225 1
14 | 1694 - 121 -211 - 00 | FACNG o
15 | 1661 ~ 121 — 212 — 40 | RIVET 18 *
16 | 1590 — 120 - 210 — 00 | COVERCLUTCH 1t
17 | V211 - 260 - 802 — 00 | BOLT,SEMS (S) 4
18 | 1415 - 121 - 009 — 00 | BOLT,REAMER,/M8X25 i
19 | V401 — 160 — 008 — 00 | WASHERSP/M 8 vi I
20 | 1614 — 120 — 002 — 00 | BEARING /RELEASE il
21 | 1887 — 120 — 001 — 00 | SLEEVE/RELEASE |
22 | 1637 = 120 — 002 — 00 | GUIDE,/SLEEVE /RELEASE 1
23 | V721 - 103 - 106 - 00 | O -RING/GEO 1|
24 | V211 — 260 — 802 — 00 | BOLT,SEMS (S) 2




58

FIG. 1

1 INPUT GEAR (H.S.T.) SYSTEM

1620-1254
TYPE OF MODEL| | [ C |G
KEY PART CODE DESCRIPTION Qry T|0|R REMARKS
TF330 cll|pP
111620 - 125 - 051 — 00 | GEAR/HELICAL/21 — 17 1
2 | 1817 — 244 ~ 004 — 00 | BEARING/BALL 11 *
3 | V744 — 135 - 500 - 80 | SEALOIL/TC355008 1| *
4 | 3667 - 105 - 001 — 00 | BEARING 1




59

DRIVE GEAR SYSTEM

FIG. 12

1620-127A

KEY PART CODE DESCRIPTION ary e OF MODEL 141 & 1R REMARKS
TF330 c|C P
1 | 1620 = 127 - 051 — 00 | GEAR/HELICAL/15 i F
2 | 15664 — 263 - 006 — 00 | BEARING/BALL 2 *
3 | V744 - 120 - 350 — 70 | SEALOIL/TC20357 | f
4| 1620 ~ 127 ~ 052 — 00 | METAL/INPUT 1 *
5 | V211 — 360 — 803 — 00 | BOLT./M8X30 o *
6 | V623 — 101 — 002 — 40 | PN 2l *
7| 1620127 - 053 = 00 | METAL 1
8 | V211 — 260 — 805 — 50 | BOLT/ (S) M8XS5 3
9 | V523 - 101 — 002 — 40 | PN N N R
10 | 1620 ~ 126 — 002 — 00 | GEAR/HELICAL/25 |
11 | 1650 ~ 209 — 005 ~ 00 | BEARING,/BALL 2l *
12 | 1620 — 128 — 002 — 00 | GEAR/HELICAL/25 |
13 | 1600 — 211 — 052 — 00 | BEARING,/BALL 2|

=

V744 - 120 -350-70

SEAL,OIL/TC20357




60

1687-13¢

FIG. 13

SPACER (H.S.T.) SYSTEM (TF330 — E4)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

o-—

roo

VIO

REMARKS

1687 - 130 - 500 - 00

CASE/SPACER/HST SET

3664 - 540 - 001 - 00

BUSH,”22X25X20

V211 =561 -003 - 00

BOLT/M10X30

V304 - 460 -010- 00

V401 - 160 -010-00

WASHER,SP,/M10

1444 - 406 - 005 - 00

WASHER,/11X20X4.5

1421 - 433 -004 - 00

PIN,KNOCK

V763 - 1560 - 000 - 00

NIPPLE,GREASE /PT1./8

W00 ~ O U Pl —

1432 -616 - 002 - 00

RUBBER,CUSHION

=W e = NN

—
[am]

V7680 - 150 - 000 - 00

NIPPLE,GREASE




1622-130A

FIG. 14

SPACER (H.S.T.) SYSTEM (TF330 — E42D)

61

KEY

PART CODE

DESCRIFPTION

ary

TYPE OF MODEL

o-—

roo0

helssln)

REMARKS

1622 -130-510-00

CASE,/SPACER/HST SET

W N

3664 — 540 — 001 — 00 | BUSH, 22X25X20
V211 - 561 - 003 — 00 | BOLT,/M10X30 6
""" 4 | V304 - 460 - 010 - 00 | NUT/M10 A+
5 | V401 — 160 — 010 — 00 | WASHERSP,/M10 2l *
6 | 1444 — 406 — 005 — 00 | WASHER/11X20X4.5 .
7| 1421 -433-004-00 | PNKNOCK /R
8 | V763 — 150 — 000 — 00 | NIPPLEGREASE/PT1,/8 I
9 | 1432 - 616 - 002 - 00 | g

RUBBER,CUSHION




62

FIG. 15

10—1

CLUTCH SHAFT SYSTEM

1637-133
TYPE OF MODEL| ! [ ¢ |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
TF330 cll |p
111837 -133-200- 00 | ARM,/CLUTCH COMP I
2 11414 -312-002 — 00 | SPRING,TENSION,/53 i
3| 1480122 -001 - 10 | YORK,CLUTCH 11 *
4 BOLT/M 8X25 1 *

V201 - 460 - 802 - 50




FIG.

16

B

PEDAL (CLUTCH) SYSTEM

63

< _
g N A 15
88-1
1622-138A
KEY PART CODE DESCRIPTION ry [LYPE OF MODEL |1 8 1§ REMARKS
TF330 cliL|P

1| 1620 — 135 - 200 — 10 | PEDAL/CLUTCH  COMP 11

2 | 1524 -122~001 - 00 | PAD 1.

3| 1421 - 602 — 005 — 10 | CUSHION,3/ RUBBER 1.

4| v304 - 260 -008-00 |NnUTME 7/ I R e Y

5 | V763 - 150 — 000 — 00 | NIPPLEGREASE/PT1,/8 ot

6 | 1444 — 122~ 230 — 10 | ROD,CLUTCH A COMP 1

7| 1674 - 135210 - 00 | SCREW,/RH comP I N
74| 1600 - 123 - 210 - 10 | ROD,/0B5 comp | 1| ¥

8 | 1444 - 122 — 002 — 00 | TURNBUCKLE,/M8 1.

9 | 1560 -132-007 - 30 | NUT/M8 BT

10 | V304 — 260 ~ 008 - 00 | NUT/M 8 1

11 | 1432 — 242 - 001 — 00 | PIN L A

12 | VAT1 — 260 — 008 — 00 | WASHERPL/M 8 A R

13 | V500 — 162 — 002 — 00 | PINSPLIT,/2 X20 S A

14 | 3650 — 741 ~ 002 — 00 | SPRING,/HESO T N

15 | 1544 — 123 ~ 005 - 00 | ROD 1

16 | V411 — 260 — 006 — 00 | WASHER / M6 T N R e

17 | VBOO — 162 — 002 ~ 00 | PINSPLIT/2 X20 | F

18 | V201 -~ 260 — 803 - 50 | BOLTM 8x35 1 Y
19 | V304 — 260 — 008 — 00 | NUT/M 8 |




64

FIG. 17 FRONT MISSION CASE (H.S.T.) SYSTEM

wszz-a01
KEY PART CODE DESCRIPTION vy e OF MODEL |2 18 1R REMARKS
TF330 clL|P

111622~ 201 051 - 10 | CASE/TRANSMISSION,/H 1

2 | V252 — 341 - 003 - 50 | BOLT/M10X35 7 IR N R Y

3 | V251 — 341 — 005 — 50 | BOLT,/STUD 4

4 | v251 - 260 - 802 — OD | BOLT/STUD/SEAL 2|

5| Vv211-661-003~50 | BOLT/SP o *

6 | V623 - 101 ~ 002 - 40 | PIN vi




1822-202

FIG. 18

H.S.T. SYSTEM

65

KEY PART CODE DESCRIPTION ary |rE OF MODEL Y1 €18 REMARKS
TF330 ciL|p
1 | 1622 - 202 - 500 — 00 | HST ASSY 11k FIG 109
1A| 1622 — 202 — 500 — 10 | HST ASSY | 12 1 FIG 109
2 | 1435 - 120 - 002 — 20 | HUB,“20x30x62 1 BN
20| 1435 - 120 — 002 — 30 | COUPLING/16X27X62 IR 2
3 | V304 - 260-010- 00 | NUT 4 0 0
4 1 V411 -260- 010~ 00 | WASHER/M10 4 F
5 | V401 — 160 - 010 — 00 | WASHERSP/MIO 4 1T
6 | v523-101-002-40 [ PN o *
7 | V580 — 140 — 603 — 20 | PINSPRING/6 X32 W 1
8 | 1620 - 203 — 051 — 00 | GEAR/SPUR/33 1L N I
9 | V600 ~ 110 - 800 — 60 | BEARING,RB 6006 2 f
10 | 1620 ~ 203 - 052 — 00 | METAL/INPUT 1 L A N A
11 | V211 — 260 -~ 802 — 00 | BOLTSEMS (S g !
12 | V720 - 103 — 504 - 40 0 ~ RING, /P44 1 I




66

FIG. 19

SUB COUNTER GEAR (H.S.T.) SYSTEM

w22 218
KEY PART CODE DESCRIPTION ary [P OF MODEL Y1 S | & REMARKS
TF330 clL|p
1] 1622 -208 - 052 - 10 | SHAFT/PTO/HST 1
2 | V744 - 120 — 350 — 70 | SEALOIL/TC20357 i
3 | 1564 - 263 — 006 — 00 | BEARING,/BALL 1A
4 | 1435 ~ 120 — 002 — 20 | HUB,"20X30X62 1YY I
4A| 1675 — 203 — 003 — 00 | COUPLING,/16X27X85 1t I I
5 | 1664 — 263 -~ 006 — 00 | BEARING/BALL 1
§ | V704 — 140 — 020 — 00 | RING.SNAP,/20C T T !t
7 | 1622 - 208 - 051 - 00 | GEAR/35-31-22~ 14 1
8 | 1614 — 208 ~ 002 — 00 | BEARING,/NEEDLE 1 N B e
9 | 1614 -205-015 - 00 | BEARING/NEEDLE i|f
10 | 1622 — 208 — 055 — 00 | RING,/SNAP |t
11 | V60O — 110 ~ 600 — 60 | BEARING,RE 6008 1 *
12 | 1617 - 208 - 002 — 00 | BUSH |

13 | 1560 — 208 — 018 — 40 | WASHER,/30X46X2 1

14 | 1622 - 208 — 053 — 00 | GEAR/SPUR/38 i
15 1622 — 208 — 057 — 00 | HUB//25X40X40,/HST 1 *

16 | 1622 — 208 — 056 — 00 | GEAR/SPUR,/30 ety
17 | 1622 — 208 - 054 — 00 | GEAR/SPUR/21 R A
18 | 1614 — 203 — 005 — 00 | WASHER,/20X36X02 il

19 | V704 - 140 — 020 — 00 | RING,SNAP,/20C T N




FIG. 20

10

SUB CHANGE (H.S.T.) SYSTEM

2

67

1622-216
KEY PART CODE DESCRIPTION ary e OF MODEL Y 1 8 | R REMARKS
TF330 cliip
111622 -216 - 052 — 00 | STAY./SHIFT/SUB e
20 1622-216-053 - 10 | FORK/SHIFT/SUB TerTUUTTYUYTITTIT
3| 1507 - 307 - 003 - 00 | SPRNGSHIFTER i
4 | ve82 - 200-001-00 | BALL P
511617 -216-250—- 00 | ARM/SHIFT/SUB  SET 1 _ 56
5A| 1617 — 216 — 250 — 10 | ARM/SHIFT/SUB  SET T .
1614 - 216 - 003 — (jO PINTAPER08X45 Ry
7 { V411 -260-018 - 00 | WASHERPL/M18 N R
8 | V704 -140-018 - 00 | RNGSNAP/18 C |
9 | V720 - 102 - 401 — 40 | O-RING,P14 B A
10 | 1622 -~ 216 - 500 — 00 | ROD,/SUB comp I
11 | V411~ 260 ~ 008 - 00 | WASHERPL/M 8 |
12 | V500 - 162 - 002 — 00 | PINSPLIT/2 X20 Y I I
13 | V704 — 140 — 010 — 00 | RING,SNAP/10 C 1 R e




68

FIG.

21

4AWD GEAR (H.S.T.) SYSTEM

10
1622-721A
KEY PART CODE DESCRIPTION ary | YPE OF MODEL ) 11 81 REMARKS
TF330 clL P
11617 ~-221-001 - 10 | GEAR/SPUR/16 I
2 | 1617 - 221 - 002 — 00 | GEAR/SPUR/27 I
3| 1622 -221 - 051 — 00 | SHAFT/FRONT 1
4| 1617 - 221 - 004 — 00 | BEARING,/BALL |
5 | V60O — 110 — 600 — 40 | BEARING,RB,/6004 1 F
6 | 1614 — 222 - 007 - 00 | SEAL/OIL .
711617 - 221 — 005 - 00 | GEAR/SPUR,2] |
8 | 1620 - 221 — 051 — 00 | METAL/CLUTCH o
9 [ 1614 -203-014 — 00 | RING/SNAP./CH 1.
10 | V211 - 360 — 803 — 00 | BOLT/M8X30 I N
11 | V211 - 360 — 804 - 50 | BOLT/SP 2 *
12 | 1620 — 201 — 052 - 00 | SEAL/OIL d < (T




1620-225

FIG. 22

———

4WD CHANGE SYSTEM (TF330 — E42D)

69

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

o-—

—o0

TIO

REMARKS

1620 - 225 - 200 - 00

ARM,/SHIFT/4WD  COMP

V720 - 102 - 401 - 40

O - RING, /P14

1660 —~ 265 - 002 - 10

HOUSING

1302 - 225 -003 - 00

SPRING,SHIFTER

vegz2 - 200 -001 - 00

BALL

V211 - 260 -802-50

BOLT/S

V304 - 260 - 008 - 00

NUT/M 8

QO N Dot AN —

V401 - 160 -008 - 00

WASHER,SP/M 8

[NCIEEE O TR AN O B [ S P R Y




70

FIG. 23 AWD CHANGE SYSTEM (TF330 — E4)
%
1687-225
KEY PART CODE DESCRIPTION qry LLIPE OF MODEL | 11 & 1 8 REMARKS
TF330 c P

1| 1887 — 225 — 200 — 00 | ARM/SHIFT/4WD  COMP 1.

2 | V762 ~ 150 — 000 ~ 00 | NIPPLEGREASE,/B - M6F 1.

3 | V720 - 102 - 401 - 40 | O—RING,/P14 1 I Y N
""" 4 | 1560 - 265 —~ 002 ~ 10 | HOUSING 1

5 | 1302 - 225 - 003 — 00 | SPRING,SHIFTER o

6 | V682 — 200 - 001 — 00 | BALL 11

7 | V211 - 260 - 802 ~ 50 | BOLT/S T f

8 | V204 - 260 - 008 - 00 | NUT/M 8 o| *

9 | V401 — 160 — 008 ~ 00 | WASHERSP/M 8 o * 1




1622-241

FIG. 24

REAR MISSION CASE SYSTEM

71

NN

\’—1

KEY PART CODE DESCRIPTION ry | e OF MODEL 31 & | & REMARKS
TF330 c P
1| 1622 - 241 ~ 001 — 20 | CASE/TRANSMISSION,/RE 1
14| 1622 — 241 — 001 — 30 | CASE/TRANSMISSION,/RE 1 3
18| 1622 — 241 — 001 — 40 | CASE/TRANSMISSION,/RE | A
10| 1622 — 241 — 001 — 50 | CASE,/TRANSMISSION,/RE | 126 1
2 | V707 — 140 — 080 = 00 | RING/SNAP 1.
3 | V707 — 140 — 062 — 00 | RING/SNAP U
4 | V707 — 140 — 072 - 00 | RING/SNAP 1
5 | V251 — 341 — 003 — 00 | BOLT,/STUD 2t
6 | V251 — 341 — 003 ~ OD | BOLT,/STUD,/SEAL 3
7 | V251 — 341 — 003 - 00 | BOLT,/STUD 1.
8 | V251 — 341 — 005 — OD | BOLT,/STUD,/SEAL 1
9 [ 1817 — 241 — 003 - 00 | PLUG/SEAL/80 i
10 | 1674 ~ 241 ~ 004 - 00 | PLUG/SEAL/25 2 ik
11 | V782 ~ 160 ~ 000 — 8B | PLUG,”SCREW,/SEAL 11
12 | 1444 —314 - 009 — 10 | CAPPTO SHAFT i f
13 | V211 = 360 — 802 — 00 | BOLT (SP) M8X20 2l *
14 | 1614 ~ 241 ~ 003 — 00 | PLATE/I/19X50 1
15 | V201 — 260 — 801 — 60 | BOLT/M 8X16 7 Y N
16 | V401 — 160 — 008 — 00 | WASHERSP/M 8 7 I
17 | 1427 =201 - 016 — 00 | CAPBLANKMI2 4 1 1




72

FIG. 25

P.T.0. COUNTER GEAR SYSTEM (TF330 — E42D)

4
-
KEY PART CODE DESCRIPTION ary [YPE OF MOEL 1 21 5 | R REMARKS
TF330 cli|p

1| 1622 -243-001 - 10 | GEAR/SPUR20 - 13 o

2 | V600 - 110 — 630 — 50 | BEARING,RB, /6305 1 L R
'3[ V600 - 110-601 - 00 | BEARING,RB,6010 1 (] |1

4| 1421 - 134-019 - 00 | COUPLING 1 A I

5 | 1622 — 244 =001 — 10 | SHAFT/PTO 1

6 | 1650 - 209 — 005 — 00 | BEARING,/BALL L

64 1678 — 244 — 003 — 00 | BEARING/BALL 1 66-
7 | 1617 - 244 - 004 - 00 | BEARNG/BALL 1 *

8 | 1602 - 322 — 003 — 00 | SLEEVE 35%40X17 oy
9 | V744 - 140 - 621 — 10 | SEALOIL/TCA0B211 1

10 | V704 — 140 — 035 — 00 | RING,SNAP,/35 C T

11 | 1622 — 244 - 002 — 00 | GEAR/SPUR,/40 - 47 1A A A




1687-243

FIG. 26

P.T.O.

COUNTER GEAR SYSTEM (TF330 — E4)

73

KEY PART CODE DESCRIPTION ary [PE OF WODEL) 1 § | § REMARKS
TF330 clL|p
1 | 1687 — 243~ 001 — 00 | GEAR/SPUR/20 - 13 | F
2 | 1594 - 218 - 001 ~ 00 | BEARING,/BALL 6305SH2 1.
3 | v600 —~ 110 - 601 — 00 | BEARING,RB/6010 1L N I
4 | 1673 — 431 ~ 001 — 10 | COUPRING,16X27X55 1
5 | 1687 — 244 — 001 — 00 | SHAFT./PTO/REAR i|F
6 | 1678 — 244 ~ 003 — 00 | BEARING,/BALL I
7 | 1617 — 244 — 004 — 00 | BEARING,/BALL gt
8 | 1602 — 322 — 003 — 00 | SLEEVE 35X40X17 it
9 | V744 — 140 — 621 — 10 | SEALOIL/TC408211 11—
9A| 1678 — 244 — 002 — 00 | SEAL/OIL R 2A A R
10 | 1614 — 208 — 003 ~ 00 | WASHER,/20X48X05 .
11 | 1687 — 244 — 002 — 00 | GEAR/SPUR/47 1.
12 | 1656 — 214 — 006 — 00 | WASHER,/30X50X03 )t
13 | V654 ~ 430 — 363 — 00 | BEARING -
14 | 1687 — 244 — 003 — 00 | GEAR/SPUR/40 ifot




74

FIG. 27 P.T.O0. CHANGE SYSTEM (TF330 — E42D)

AN
U e

D)

o

1622-245

TYPE OF MODEL

TF330
N

REMARKS

o-—
ateTe)
oD

KEY PART CODE DESCRIPTION ary

1 1622 — 245 - 001 - 00 | STAY,/SHIFT/PTO

2 | V720 -102 -~ 401 - 00 | O~ RING/P10A :
3 | 1622 - 245 - 002 — 00 | FORK/SHIFT/PTO 1
4 | 1302 - 225 — 003 — 00 | SPRING,SHIFTER 1
5

6

*

*

¥

V682 - 200 — 001 — 00 | BALL 1
1617 — 245 — 200 — 10 | ARM/SHIFT./PTO SET
BA| 1617 — 245 — 200 — 20 | ARM/SHIFT/PTO  SET
7 | 2602 - 221 — 236 — 00 | BUSH,/18X20X15

8 | V723 - 102 -002 50 | O~RING

1-
-50
51~ 1




1687-245

FIG. 28

¥

™~

U %

P.T.0. CHANGE SYSTEM (TF330 — E4)

ra—

75

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

oO—-

roon

VIO

REMARKS

1687 — 245 - 001 - 00

STAY /SHIFT /PTO

V720 - 102 - 401 - 00

O —RING/P10A

1687 — 245 - 002 - 00

FORK/SHIFT/PTO

1302 - 225 - 003 - 00

SPRING,SHIFTER

vE82 - 200 - 001 -~ 00

BALL

PO O T R

1617 — 245 - 200 - 20

ARM/SHIFT/PTO  SET

2502 - 221 - 236 -00

BUSH.~18X20X15

o R R = B I & o L e T B A

V723 -102-002 - 50

0 - RING




76

FIG. 29

TRAILER HITCH SYSTEM (OPTION)

1620-251
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary 70 |R REMARKS
TF330 clL|P
1 | 1620 — 251 — 200 — 00 | HITCH/TRAILER  SET | T
2 | 1639 - 520 - 003 - 00 | PLATE/1/22X104 2 T
3 | V201 — 361 — 203 — 00 | BOLT./M12X30 4 T
4 | V251 - 341 - 202 - 80 | BOLT/STUD 4 T
"5 | v304-460-012-00 | NUT/MIZ | 4 T
6 | V40T — 160 — 012 — 00 | WASHERSP,/M12 g !
711488 -247-250-00 | PN ASSY )| T
g | 1421 - 502 - 002 - 00 | PIN.LNK | T




1620-2514

FIG. 30

MID P.T.O. SYSTEM (TF330 — E42D)

7

KEY PART CODE DESCRIPTION ary o OF MODEL 121 5 | R REMARKS
TF330 cliLC|p
1 | 1427 — 201 =016 — 00 | CAP.BLANK,/M12 4
2 | 1427~ 201 - 016 — 00 | CAP,BLANK/M12 2l *
3| 1620 - 255 — 201 — 00 | CASE/PTO/MID |t

4 | 1620 - 255 — 202 — 00 | METAL/SPACER i

5 | V201 — 361 - 005 ~ 00 | BOLT/MiOXS0 4

6 | V211 - 561 -~ 003 ~ 00 | BOLT,/M10X30 5 *

7 | V401 - 160 =010 — 00 | WASHER,SP.,/M10 4 0 Tt

8 | V523 - 101 - 004~ 00 | PN 7/ e R I

g | V782 - 160 — 000 — 6T | PLUG,/SCREW./SEAL |

10 | 1620 — 255 — 204 — 10 | SHAFT/PTO/MID |

11 | V60O — 110 — 820 — 60 | BEARING,RB,/6206 1

12 | V60O — 110 — 620 — 50 | BEARING,RB,/6205 ot

13 | 1480 — 212 — 004 — 10 | SLEEVE TS R N N
14 | V744 - 135 - 621 - 00 | SEALOIL/TC356210 1.

15 | V707 = 140 — 062 — 00 | RING/SNAP 1.

16 | 1620 — 255 — 205 — 00 | GEAR/SPUR/21 |

17 | 1302 - 225 ~ 003 ~ 00 | SPRINGSHIFTER T N

18 | V682 — 200 - 001 ~ 00 | BALL 1

19 | 1620 - 255 — 206 ~ 00 | GEAR,/SPUR/49 |
20 | 1620 — 255 - 207 — 00 | SHAFT 1.
21 | 1603 — 322 — 003 ~ 00 | BEARING,BALL vI
22 | 1568 — 731 - 103 - 00 | PLATE/I 25X60 |t
23 | V211 - 260 - 801 — 60 | BOLTSEMS (9 M8X16 2l F

24 | 1620 — 255 — 220 — 00 | ARM/SHIFT/MID  COMP |t
25 | V720 - 102 — 401 — 40 | O—RING/P14 1 e I




78

FIG. 30 MID P.T.0. SYSTEM (TF330 — E42D)

=4

—~ [
) !

24{1
PRV
3 o]

30
1620~-251A
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION g g 1|0 |8 REMARKS
26 | 1620 - 265 — 208 ~ 00 | PLATE/1/30X50 il *
27 | V211 - 260 -801 - 60 | BOLT,SEMS (S) M8X16 o
28 | 1444 - 314 - 009 — 10 | CAPPTO SHAFT I R e
29 | 1687 ~ 255 — 004 — 00 | PLATE R I R
30 | V211 -360-802~00 | BOLT (SP) Msx20 o




1687-255

FIG. 31

MID P.T.O0. SYSTEM (TF330 — E4)

79

KEY PART CODE DESCRIPTION ary |PE OF MODELY 21 8 1 R REMARKS
TF330 clil P
1| 1620 — 255 -~ 201 — 00 | CASE/PTO/MID 1.
2 | 1620 — 255 — 202 — 00 | METAL/SPACER 1 R A N
3 | V201 =361 — 005 — 00 | BOLT,/M10X50 4
4 ] V211 -861 - 003~ 00 | BOLT/MI10X30 5 *
5 | V401 — 160 — 010 — 00 | WASHERSP,/M10 4 0 Tty
6 | V523 — 101 -004 - 00 | PN 2 *
7 | V781 = 160 — 000 — 6B | PLUG./SCREW,/SEAL 1.
8 | 1887 — 255~ 001 — 00 | SHAFT/PTO/MID ¥
9 | V60O — 110 — 620 — 60 | BEARING,RB,/6206 1 I R N
10 | V60O — 110 — 620 — 50 | BEARING,RB,6205 1.
11| 1480 - 212 - 004 — 10 | SLEEVE 1.
12 | 1687 ~ 255 — 005 — 00 | SEAL/OIL 1 I R
13 | V707 — 140 — 062 — 00 | RING,/SNAP 1
14 | 1687 — 255 ~ 002 — 00 | GERA/SPUR, 21 /I
15 | 1302 — 225 — 003 — 00 | SPRING,SHIFTER 1
16 | V682 — 200 — 001 — 00 | BALL |
17 | 1687 — 255 — 003 — 00 | GEAR/SPUR,/49 A R N
18 | 1620 — 255 — 207 — 00 | SHAFT T R
19 | 1603 — 322 — 003 — 00 | BEARING,BALL |
20 | 1568 — 731 — 103 — 00 | PLATE/I 25X60 |
21 | V211 — 260 - 8C1 — 60 | BOLT,SEMS (S) M8X16 v/
22 | 1620 — 255 — 220 — 00 | ARM/SHIFT/MID  COMP 1
23 | V720 - 102 - 401 — 40 | O—RING/P14 1A L
24 | 1620 — 255 — 208 — 00 | PLATE/1,/30X50 1.

V211 - 280 -801-60

BOLT,SEMS (8) M8X16




80

FIG. 31

MID P.T.O. SYSTEM (TF330 — E4)

1687-235
TYPE OF MODEL] 1 [ ¢ ]G
KEY PART CODE DESCRIPTION Ty T|o|R REMARKS
TF330 clL P
26 | 1444 - 314 - 009 ~ 10 | CAPPTO SHAFT *
27 | 1687 — 255 - 004 — 00 | PLATE *
28 1 V211 — 380~ 802 — 00 | BOLT (SP) M8X20 *




FIG.

32

CHANGE LEVER SYSTEM

(TF330—E42D)

81

-
KEY PART CODE DESCRIPTION ary e OF MODEL | 2} &1 8 REMARKS
TF330 clL|pP
111617 -262-210~ 10 | LEVER/SUB comP |t
2 | 1614 - 262 — 003 — 00 | GRIP/SUB. 1 R N
3| 1614262~ 006 — 00 | INSULATOR/LEVER,/SUB 1 A
4| v211-361-002 - 00 | BOLTSEMS 1 A I
""" 5 | 1687 — 262 — 200 - 00 | LEVER/SUB CoMP T
6 | 1614 — 262 ~ 003 — 00 | GRIP/SUB 1.
7 11614~ 262 - 006 — 00 | INSULATOR,/LEVER,/SUB |
8 | V211 -361-002 - 00 | BOLT.SEMS |
9 | 1617 - 264 — 200 — 00 | ARM/PTO comP 1 Y Y
10 | 1614 - 262 - 003 - 00 | GRP/SUB 1 R
11 | 1614~ 262 ~ 006 — 00 | INSULATOR/LEVER,“SUB 1
12 | V211 = 361 - 002 — 00 | BOLT,SEMS /A R A
13 | 1622 - 264 - 210 - 00 | LEVER/PTO " comp |




82

FIG. 33

11 -
-

P |

CHANGE LEVER (4WD,H.S.T.) SYSTEM

T

5
34-14
1622-263A
TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION aTY T|O|R REMARKS
TF330 clL|P
1| 1614 - 26320010 | ARM/4WD comp il
"2 | VB80 - 140 - 603 — 20 | PIN,SPRING/6 X32 W 1 A N I
3 WIRE 1 R I
4| 1614 - 263 - 003 — 00 | PLATE/1/16X200 1.
5 | V411 - 260 - 008 ~ 00 | WASHERPL/M 8 viE
6 | VBOO — 162 — 002 — 00 | PIN,SPLIT2 X20 v{ I
7 | 1617 - 263 - 200 - 00 | ARM/4WD,/A COMP 1
8 | 1620 ~ 263 ~ 001 — 00 | LEVER/4WD I
9 | 1612-531 ~003~ 00 | GRIP |
10 | V211 - 260 - 801 — 60 | BOLT,SEMS (S) M8XI16 |
11 | 1822 ~ 263 — 200 — 00 | BRACKET/LEVER  COMP |
12 | V211 — 260 — 801 — 60 | BOLTSEMS (S) M8X16 of %




1622-265

FIG. 34

CHANGE LEVER(MID P.T.0.) SYSTEM(TF330-E42D)

83

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aty

TF330

O~

roo
TIO

REMARKS

ARM/PTO,/MID COMP

*

V580 - 140 - 603 - 20

PIN,SPRING./6 X32 W

*

WIRE

¥

1622 - 265 - 011

PLATE 1/ 16X435

V411 - 260 -008 - 00

WASHER,PL/M 8

VB0OO - 162 -~ 002 - 00

PIN,SPLIT,/2 X20

1620 ~ 265 - 330 - 00

ARM/MID ASSY

1518 -313-109-00

BUSH /18X20X25

2144 - 419 -022-00

WASHER,/18X26X02

QO W0 ~N | O AW N

V704 - 140 -018~-00

RING,SNAP, 718 C

1622 - 265 -012 - 00

PLATE/1/16X215

V411 - 260 -008 - 00

WASHER,PL/M 8

V500 - 162 - 002 - 00

PIN,SPLIT, 72 X20

1620 — 265 — 320 - 00

ARM/MID./A COMP

3653 - 108 - 005 - 00

WASHER,/36X43X23

V704 - 140 - 035 - 00

RING,SNAP./35 C

1612 - 531 — 003 — 00

GRIP

1620-265-013-10

LEVER/MID

V211 - 2680 -801-60

BOLT,SEMS (S) MB8X16

1614 - 262 - 006 - 00

INSULATOR,/LEVER,/SUB




84

1687-265

FIG. 35

CHANGE LEVER(MID P.T.0.) SYSTEM(TF330-E4)

KEY PART CODE DESCRIPTION qry e OF MODEL )L\ & 18 REMARKS
TF330 clL|P
1 | 1620 — 265 — 300 — 00 | ARM/PTO/MID CoOMP 1
2 | V580 ~ 140 — 803 — 20 | PINSPRING,/6 X32 W |t
3 WIRE 1 *
4 | 1622 - 265-011 - 00 | PLATE/1/16x435 T
5 | V411 - 260 - 008 — 00 | WASHERPL/M 8 v/
6 | VBOO — 162 — 002 — 00 | PIN,SPLIT,/2 X20 2l f
7| 1687 - 265-200-00 | ARM/MD ASSY |
8 | P112-711~201 - 00 | BUSH/18X21X25 1.
9 | 2144 - 419 - 022 — 00 | WASHER,/18X26X02 1
10 | V704 — 140 - 018 — 00 | RINGSNAP, 18 C |
11 | 1622 - 265 - 012 — 00 | PLATE/1/16X215 11
12 | V411 - 260 — 008 ~ 00 | WASHERPL/M 8 2|t
13 | V500 - 162 - 002 — 00 | PINSPLIT/2 X20 2l *
14 | 1620 - 265 - 320 — 00 | ARM/MID,/A comP 1 N
15 | 3653 — 108 - 005 — 00 | WASHER,/36X43X23 1
16 | V704 - 140 — 035 ~ 00 | RING,SNAP./35 C 1
17 | 1614 - 262 — 003 - 00 | GRIP,/SUB ’ 1
18 | 1687 — 265 — 001 — 00 | LEVER/MID N
19 | V211 - 260 - 801 - 60 | BOLT.SEMS (§) M8X16 ) Y A




1622-271

FIG. 36

LINK (H.S.T.) SYSTEM

85

KEY PART CODE DESCRIPTION oty [k OF MODEL) 21 & 1] REMARKS
TF330 ciL|p
1| 1622 - 271 -540 — 00 | PIVOT/TRUNNION COMP ot
2 | V201 — 361 ~ 004 — 50 | BOLT,/M10X45 ) *
3 | V401 - 160010 - 00 | WASHERSP/MIO 1 Y A
4 11620271 ~550 - 00 | PLATE COMP 11
5 | V201 — 360 — 803 — 50 | BOLT,/M8xX35 2 *
6 | V401 — 160 ~ 008 — 00 | WASHERSP,/M 8 2 *
7 {1620 -271 560 — 00 | ROD,/MO8XE5 COMP 11
8 | 1560 — 695 - 021 — 00 | JOINT BALL MOSRH 1.
"9 | 1560 - 695 - 022 - 00 | JOINT BALL Mo8LH 1
10 | 1560 — 132 — 007 — 30 | NUT/M8 | /N I N
11 | V304 - 260 ~ 008 — 00 | NUT/M 8 1
12 | V304 - 260 — 008 — 00 | NUT/M 8 2
13 | V401 — 160 — 008 — 00 | WASHERSP/M 8 2l *




86

1622-272

FIG. 37

PEDAL (H.S.T.) SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION vy PPEOF MODEL 14 &1 8 REMARKS
TF330 clL|p
1] 1622 -272 -520 - 00 | PEDAL/HST SET 1.
2 | 3670 - 703 - 008 — 00 | BUSH,/20X23X20 i
3 | V411 =~ 260 — 020 - 00 | WASHER,/M20 |t
4 | V704 — 140 - 020 - 00 | RING,SNAP,/20C /A A Y A
5 | 1620-272-051-00 | PAD |
6 | 1620 - 272 - 570 — 00 | PEDAL/HST/REVERSE 1
7 |Vv304-260-008-00|NUT/ME ot
8 [ V401 — 160 ~ 008 —~ 00 | WASHERSP/M 8 ot
9 | 1620 - 272 - 051 ~ 00 | PAD 1 I
10 | 1620 - 272 ~ 580 — 00 | ARM  comp il
11 | 1620 -~ 272 — 063 — 00 | BEARING/BALL 1
12 | V704 - 140 - 015 — 00 | RING.SNAP/15 C 7 R R Y
13 | 1395-710 - 004 - 00 | CLUTCH SPRNG 1L N
14 | 1620 — 272 - 590 — 10 | BRACKET/WIRE  COMP 1 A
15 | V211 — 260 — 802 ~ 00 | BOLTSEMS () ol
16 | V201 - 260 - 802 — 50 | BOLT/M 8X25 1
17 | V304 - 260 ~ 008 ~ 00 | NUT/M 8 1
18 | 1600 — 240 — 550 — 10 | DAMPER,/OIL ASSY ) T
19 | 1564 - 560 — 005 — 00 | COLLAR,/08X14X10 1 R I
20 | V3804 -260-008-00 | NUT/M8 A e N
21 | V401 — 160 — 008 — 00 | WASHERSP/M 8 2l *
22 | va11 - 260 - WASHERPL/M 8 1L I

V411 - 260 -008- 00

V201 - 260 -804 - 00

BOLT /M 8X40




1687-272

FIG. 38

87

PEDAL (H.S.T.) SYSTEM (TF330 — E4)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
T

TF330

—oo

REMARKS

—

1687 - 272 - 500 - 00

PEDAL/HST SET

¥

P112-301-201-00

BUSH,/20X23X25

*

V411 - 260 - 020 - 00

WASHER,/M20

P

V704 - 140 -020 - 00

RING,SNAP,/20C

18608 -207-014-00

PAD (HST)

1687 - 272 - 520 - 00

PEDAL,/HST,/REVERSE

V304 - 260 - 008 - 00

NUT/M 8

V401 - 160 - 008 - 00

WASHER,SP/M 8

1820 -272-051 - 00

PAD

O W 0 NI | W RN

1620 - 272 -580 - 00

ARM

—a

1620 - 272 - 053 - 00

BEARING./BALL

N

V704 - 140 -015-00

RING,SNAP,/15 C

1385 -710 - 004 - 00

CLUTCH SPRING

1620 -272-590-10

BRACKET./WIRE COMP

V211 -260-802-00

BOLT,SEMS  (S)

V201 - 260 - 802 - 50

BOLT /M 8X25

V304 - 260 - 008 - 00

NUT/M 8

1600 - 240 - 550 - 10

DAMPER,/QOIL ASSY

1564 - 560 ~ 005 - 00

COLLAR/09X14X10

V304 - 260 - 008 - 00

NUT/M 8

V401 - 160 - 008 - 00

WASHER,SP/M 8

N | RO

V411 - 260 - 008 - 00

WASHER,PL/M 8

—_—

V201 - 260 - 804 - 00

BOLT /M 8X40




88

1620-2724

FIG. 39

LEVER (H.S.T.) SYSTEM

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

1620 -272 - 052 - 10

CABLE/HST

—

X

N

1620 - 313 -004 - 00

PIN,/08X19

¥

V411 - 260 - 008 - 00

WASHER,PL/M 8

%
H

VB00 - 162 - 502 - 00

PIN,SPLIT,/2.5X20

N NN

1376 — 402 - 003 - 00

BAND,WIRE,”140

—t

1620 - 272 - 600 - 00

LEVER/BAR/ 14 COMP

V211 - 260 -802-00

BOLT,SEMS (S)

1614 - 261 -003 - 00

GRIP/MAIN

1544 - 215 - 004 - 00

TUBE14X130

O W oo AW

1620 — 272 — 520 — 00

LEVER/HST

1620 -272-530-10

HOLDER /LEVER

—
[a%)

V304 - 260 - 008 - 00

NUT/M 8

w

V401 - 160 - 008 - 00

WASHER,SP/M 8

~

3747 -155-013-00

SLIPPER,BRAKE B

—
o

1636 - 271 -006 - 00

LINING,/17X84X05

—
(o]

3850 ~212-001 -~ 00

ARMHST LEVER

17

V304 - 260 - 014 — 00

NUT

REMARKS

O—-—
~00
TR




1622-273

FIG. 40

PIPING (H.S.T.) SYSTEM

89

KEY PART CODE DESCRIPTION oty e OF MODEL YL &1 8 REMARKS
TF330 clL|P
11620 -273~-570~ 00 | FLTER COMP i*
2 | 1622 - 273 - 500 - 00 | PIPE/SUCTION  comp 1
3 | V720 - 103 - 502 — 80 | O RING/P28 T
4 | V211 - 260 -801 - 60 | BOLTSEMS () M8X16 1.
5 | 3667 - 355 — 003 — 00 | HOSE,/19X29X70 4 < 1T
6 | JOBT — 116~ 028 — 00 | CLAMP,/WORM,/16 - 28 2l *
7| 1622 -273-510 - 00 | PIPE/SUCTION  COMP |
8 | V720 - 103 - 502 - 40 | 0-RING,/P24 2l
9 | 1622 - 273 - 630 ~ 00 | ADAPTER/PF1/2 |
10 | 1622 - 273 - 520 — 10 | PIPE/BOOST compP |t
11 | V720 - 102 — 401 ~ 80 | O-RING /P18 3
12 | 1620 - 273 -~ 051 — 00 | CONNECTOR,/M16X79 1
13 | 1600 - 243 - 056 — 10 | SPRING,/HC25 |
14 | 1600 ~ 243 — 055 — 10 | POPPET BT R
15 | 1600 — 243 — 057 — 10 | SHM/ 08x14x01 I
16 | V705 — 140 — 015 — 00 | RINGSNAP/15 C 1.
17 | V211 - 360 — 801 - 60 | BOLT,SEMS (SP) |
18 | 1594 — 515 — 200 — 20 | FILTER ASSY T Y
19 | 1560 —~ 515 — 272 — 00 | CARTRIDGE |
20 | V720 - 102 — 402 - 00 | O—RING,/P20 7 I A N
21 | V201 - 261 ~ 009 — 00 | BOLT,/M10X90 1
2 | V411 -260-010 - 00 | wASHER,MIO 7 L R A
23 | V401 ~ 160 - 010 — 00 | WASHERSP,/M10 2l *
24 | V201 ~ 261 - 005 — 00 | BOLT/MI0X80 1
%5 | 1622 - 273~ 550 — 10 | PIPE/RETURN COMP 1 I Y N I




90

FIG. 40

PIPING (H.S.T.) SYSTEM

—
KEY PART CODE DESCRIPTION TYPE OF MODEL {11 & | R REMARKS
TF330 ciL|p
26 | 1620 - 273~ 011 — 00 | COLLAR/14X25X30 !
27 | V720 - 102 — 401 - 80 | O-RING/P18 L Y
28 | 1600 - 243 — 051 — 00 | BOLT,CONNECTOR,/M16 ¥
29 | 1622 - 273 —620 ~ 10 | PIPE/FRONT compP i
30 | 1620 — 273 — 055 — 00 | HOSE/14X22X90 <t 1T vt
31 | JOBT ~ 114 - 024 — 00 | CLAMP,/WORM, /14 — 24 *
32 | 1620 — 273 — 056 — 00 | HOSE S0
33 | V201 - 261 ~ 202 - 00 | BOLT/MI2X20 L
34 | V40T - 160 =012 = 00 | WASHERSP/M12 ¢
35 | VAT1 - 260 - 012 — 00 | WASHER /M12 *
1622 — 273 —~ 540 — 10 | PIPE/TANK CoMP *
1 V211 - 260 ~802 - 00 | BOLT.SEMS () o
38 | V720 - 103 - 502 — 40 | O RING, /P24 7 L
39 | 1620 - 273 — 052 - 10 | CONNECTOR/PF1,/2X54 1
*

O — RING/P20




FIG. 41

o1

DRIVE PINION (H.S.T.) SYSTEM

1622-3014
KEY PART CODE DESCRIPTION ary e OF MODEL 2V 8 | R REMARKS
TF330 clL|P
111622 -301-500 - 00 | GEAR/08-47 SET il *
2 | 7932 - 201 - 002 ~ 00 | BEARING,RB,6306SH2 v
3| 1560 —~ 208 — 018 — 40 | WASHER/30xd6x2 Tt
4| 1614 —-301 001 — 00 | BEARING,/NEEDLE g
5| 1614205~ 015~ 00 | BEARING,/NEEDLE 1
6 | 1617 - 301 =002 - 00 | CIRCLIP/30 1
7| v653 - 420 - 261 - 60 | BEARING A A




92

FIG. 42

DIFF CASE SYSTEM

Lexr-a0u
KEY PART CODE DESCRIPTION a7y P OF MODEL |1 8 1 REMARKS
TF330 cli|p
111817 -304-001 - 00 | METAL/DIFF 11
2 | v211 - 360 - 802 — 50 | BOLTSEMS /I R N A
3 | 1617 — 304 - 002 - 00 | CASE/DIFF 11
411617 -304-003-00 | PIN/14XT15 1 Y T
5 | 1617 — 304 - 004 — 00 | GEAR/BEVEL/12 7 I N N N
6 | 1617 —304 - 018 — 00 | WASHER 2l *
7 | 1617 - 304 - 006 — 00 | GEAR/BEVEL14 7/ I R
8 | 1544 — 304 — 007 — 00 | PIN STRAIGHT.A 1 é7 """"""""""""
8| 1672 - 301 - 002 - 00 | PN 1R R A
9 | v523-100-801-60 | PIN 1 R e L
10 | V211 =561 - 002 — 50 | BOLT,/M10X25 4
11 [ V600 — 110 - 601 — 10 | BEARING,RB/6011 ) R N N N
12 | 1617 — 304 - 008 — 00 | SHIM, /0.2 4
13 | 1617 = 304 - 009 - 00 | SHIM/0.1 7/ R
14 | 1617 - 304 - 011 - 00 | WASHER/75x90%03 o
15 | V707 — 140 — 090 — 00 | RING,/SNAP 2| *
16 | 1617 ~304 - 012 - 00 | GEAR/HELICAL/T1 2|
17 | V60O - 110 ~ 620 — 70 | BEARING,RB,6207 7/ E Y e N
18 | V60O — 110 — 630 — 70 | BEARING,RB,/6307 o ¥
19 | V707 - 140 - 072 - 00 | RNG/SNAP | 2| *
20 | V704 - 140 - 035 — 00 | RING,SNAP,/35 C 2l ¥




FIG. 43

REAR AXLE HOUSING SYSTEM

93

-
KEY PART CODE DESCRIPTION ary e OF MODEL ]2\ § 1§ REMARKS
TF330 L P
1] 1678 ~308 — 001 — 00 | HOUSING /AXLE/LH 1
""" 2 | 1678 — 306 — 002 — 00 | HOUSING,/AXLE,/RH |
3| V707 - 140 - 080 — 00 | RING/SNAP - [ A D
4 | 7955 - 201 — 026 — 00 | PLUGDRAIN (1,/4) 7 U A A
5 | 1427 — 120 — 002 — 00 | CAPBLANK/MI0 4 0ty
6 | V523 - 101 - 002 — 40 | PN A
"""" 7 | V211 - 561 - 003 - 50 | BOLT,S 6| *
8 | v201 - 361 - 006 - 00 | BOLT I N N R
9 | V201 - 361 - 006 - 50 | BOLT of * |
10 | V304 — 260 -~ 010 — 00 | NUT 7/ I S N I
11 | V401 = 160 ~ 010 — 00 | WASHERSP,/M10 13 *
12 | 1617 - 306 — 009 - 00 | PLATE /A N
13 | V580 - 140 - 501 - 60 | PNSP.W) /50X16 | 4 7 T
14 | V210 - 260 - 601 - 20 | BOLT,SEMS L




94

WHEEL SHAFT SYSTEM

sorr-a0n
TYPE OF MODEL] I [ C [ G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
TF330 cll|p
1| 1617 -~ 307 — 001 — 00 | METAL/WHEEL 2
2 |'v211-561-003-00 | BOLT/MIOX®O ul *
3 | v523- 101 -002-40 | PN ) i
4 | 16817 - 307 — 002 — 00 | SHAFT,/WHEEL 7 I A R N
5 | 1444 — 314 — 004 — 10 | COLLAR (35X50X2) 2l *
6 | V704 - 140 ~ 035 — 00 | RING,SNAP/35 C 2l
7 | VBOO - 110 - 630 — 70 | BEARING,RB,/6307 2l *
8 | 1617 — 307 — 003 — 00 | GEAR/HELICAL/62 v
9 [ VBOO - 110 — 620 — 90 | BEARING,RB,/6209 2l *
10 | V707 ~ 140 ~ 085 — 00 | RING,/SNAP 2
11 | 1850 — 307 — 005 ~ 00 | SEALOIL 2t
12 | V201 — 261 — 603 — 00 | BOLT M16X30 7
13 | V40T - 160 — 016 — 00 | WASHERSP./M16 1]t




95

FIG. 45

DIFF LOCK SYSTEM

1617-308

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O-i—

roo

VIO

REMARKS

—

1617 -308-001-00

CLUCH/DIFF

*

1614 - 308 - 003 - 00

FORK,/SHIFT,/DIFFLOCK

*

1614 - 308 - 002 - 00

PIN/SHIFT /DIFFROCK

X

1614 -308-004-10

PIN,/08X25

V704 — 140 — 022 — 00

RING,SNAP,22 C

V720 - 102 — 401 - 80

O - RING/P18

1622 - 308 - 200 -00

ARM/DIFF COMP

V704 - 140 -022 - 00

RING,SNAP/22 C

W00 N | O A~w N

1620 - 308 -001 -00

SPRING,/HT043

—
<

1560 -314 -001 -00

INSULATOR




9%

1617-310

FIG. 46

BRAKE SYSTEM

TYPE OF MODEL

KEY PART CODE DESCRIPTION ary 116 |8 REMARKS
TF330 clL|p
11614 ~310-201 - 00 | PLATE/PRESSURE,/LH 1| -
1A| 1614 — 310 - 201 — 10 | PLATE/PRESSURE/LH 1 % 1
2 [ 1617 -310 201 - 00 | PLATE/DISK 3 4
24| 1617 =310~ 201 — 10 | PLATE/DISK 3 % 1
3 [ 1614-310-203 - 00 | PLATE/SEPARATE 3 F
4 | V682 - 200 - 001 — 90 | BALL 3t
5 | 1602 — 310 — 202 — 00 | SPRING,/HE023 o *
6 | 1614 —310—211— 00 | PLATE/PRESSURE/RH "
6A| 1614 —310—-211— 10 | PLATE/PRESSURE./RH % 1
71617 -310-201-00 | PLATE/DISK 3 L
7A| 1617 =310 - 201 — 10 | PLATE/DISK 3 % 1
8 | 1614 - 310 - 203~ 00 | PLATE./SEPARATE R
9 | v682 - 200-001-90 | BALL L
10 | 1602 — 310 — 202 - 00 | SPRING,/HE023 2
11| 1614 =310 - 220 —~ 00 | CAM/BRAKE comp 2 4
1TA{ 1614 — 310 — 220 — 10 | CAM/BRAKE COMP 7 % 1
: 0 -RING,/P18 2l ¥

V720 -102 -401 - 80




1687-312

FIG. 47

PEDAL (BRAKE) SYSTEM (TF330 — E4)

25

‘J\\jl 26
[k

o

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

O-—

—on0

TIIJQ

REMARKS

—

1687 - 312 -500 - 00

PEDAL/BRAKE/LH COMP

¥

1687 - 312 -510-00

PEDAL/BRAKE/RH COMP

¥

18756 -312-051 - 00

LOCKPLATE

«
*®

3560 - 203 - 004 - 00

SPRING,CONE

P120 -605-031 - 00

U-NUT

1620 -312-240-00

HUB,BRAKE/LH SET

1620 -312 - 260 - 00

HUB,BRAKE/RH COMP

3650 - 835 — 009 - 00

BUSH./30X34X30

V511 - 100 -805 - 00

PIN,TAPER,8X50

SO o NP U W N

V201 - 261 - 004 - 00

BOLT,/M10X40

V304 -260-010-00

NUT

V201 -361 -011 -00

BOLT

V304 - 260-010- 00

NUT

3656 — 585 - 006 — 00

SPRING/HE066

V411 - 260 -022 - 00

WASHER,PL/M22

V704 — 140 - 022 - 00

RING,SNAP, 722 C

V780 - 150 - 000 - 00

NIPPLE,GREASE

1624 - 122 - 001 - 00

PAD

3768 - 112 - 001 — 00

SPRING,CLUTCH RETURN

1415 - 312 -500 - 00

YOKE,LH

1415 -312 -600 - 00

YOKE,RH

1427 -312-230-00

ROD,BRAKE

1560 - 132 - 007 - 30

NUT./M8

V304 - 260 - 008 - 00

NUT/M 8

1404 - 312 -006 - 00

PIN,YOKE A

A R I NN RN N




98

FIG. 47

PEDAL (BRAKE) SYSTEM (TF330 — E4)

25

N
e

21

y

P

e

1687-312
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary T|o R REMARKS
TF330 clLipP
26 | V411 — 260 — 008 — 00 | WASHERPL/M 8 4
27 |1 V500 — 182 — 002 — 00 | PIN,SPLIT,/2 X20 4
28 | 1617 — 312 - 001 — 00 | ARM/BRAKE 2l *
29 | V704 — 140 — 022 = 00 | RING,SNAP,/22 C 2l f




1622-3124

FIG. 48

2A

/

AN

2

[@in)
¢
vt

Gy—

R

PEDAL (BRAKE) SYSTEM (TF330 — E42D)

25
21
26
i |07
2@;\1 |

99

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
T

TF330

—oo0

R rio)

REMARKS

1622 -312-200-10

PEDALBRAKE/LH COMP

¥

N

1622 -312-210-20

PEDAL/BRAKE/RH COMP

i
! -65

N
=

1622 -312-210-30

PEDAL,/BRAKE,/RH COMP

1 66-

1875 -312-051-00

LOCKPLATE

1 66-

3560 — 203 - 004 - 00

SPRING,CONE

1 66-

P120-605-031-00

U—-NUT

1 66-

1620 -312-240-00

HUB/BRAKE/LH SET

1620 -312 - 260 - 00

HUB,”BRAKE,/RH COMP

3650 - 835 - 008 - 00

BUSH,”30X34X30

v511 - 100 -805-00

PIN,TAPER,/8X50

—

V201 - 261 -004-00

BOLT./M10X40

O | WOl N O W

—

V304 - 260 ~ 010 — 00

NUT

v201 - 361 -011-00

BOLT

V304 - 260 -010~- 00

NUT

3656 — 565 - 006 - 00

SPRING,/HE066

V411 - 260 - 022 —- 00

WASHER,PL/M22

V704 - 140 -022- 00

RING,SNAP 722 C

V780 - 150 - 000 - 00

NIPPLE,GREASE

1524 - 122 -001-00

PAD

3768 -112-001~-00

SPRING,CLUTCH RETURN

1415 -312 -500 - 00

YOKE,LH

1415 -312 - 600 - 00

YOKE,RH

1427 - 312 -230-00

ROD,BRAKE

1560 - 132 - 007 - 30

NUT /M8

V304 - 260 - 008 - 00

NUT/M 8

SR TN TN N NN
*




100

FIG. 48

PEDAL (BRAKE) SYSTEM (TF330 — E42D)

1622-3124
TYPE OF MODEL G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
TF330 clLC|p
25 | 1404 — 312 — 006 — 00 | PIN,YOKE A 4
26 | V411 — 260 — 008 — 00 | WASHERPL/M 8 4 *
27 | VB00 - 162 — 002 — 00 | PINSPLIT/2 X20 4
28 | 1617 =312 - 001 — 00 | ARM,/BRAKE 2l *f
29 | V704 — 140 - 022 — 00 | RING,SNAP,22 C 2l *




1620-313

FIG. 49

BRAKE (PARKING) SYSTEM

101

KEY PART CODE DESCRIPTION ary e OF MODEL) 2\ 8 1R REMARKS
TF330 cl|l|P
1 | 1442 - 313 — 200 — 10 | BRAKEPARKING ASSY 1
2 | 1442 -313-202-00 | ROD 1 S
3 | 1444 - 328 - 273 - 00 | SPRING 1 e N
4 | 1444 - 328 - 272 - 00 | BUTTON 1 I A R A
5 |1442-313-203-00 | GRP T R N I
6 | V211 — 260 - 803 — 00 | BOLT,SEMS 2l *
7 | 1620 - 313~ 210 — 20 | BRACKET/BRAKE  COMP 1 I
8 | V211 -360-802-50 | BOLT,SeMs 4 0
9 | 1620 -313 - 001 — 10 | CABLE,/PARKING 1
10 | 1620 313 - 002 — 10 | PLATE | R
11 | 1427 =601 — 001 — 10 | BOLT,HINGE 1.
12 | 3659 - 221 - 223 - 00 | ROD./08X110 1 I A
13 | 1620 — 313 — 004 - 00 | PIN/08X19 g |
14 | 1404 - 312 ~ 006 — 00 | PNYOKE A T
15 | V411 — 260 — 008 — 00 | WASHERPL/M 8 4
16 | V600 — 162 ~ 002 — 00 | PIN,SPLIT,/2 X20 4




102

FIG. 50

44— 4

|

b

[
pokay 1’
~0 :

REAR WHEEL (12.4 —6) SYSTEM (OPTION)

,/0 //\ \‘)?
/. / ) - i
<
/ﬁ
= 1
Zo
2
6 44-12
1639-317
TYPE OF MODEL| ! [ C |G
KEY PART CODE DESCRIPTION aty T|0|R REMARKS
TF330 clC|P
1| 1639 -317-230 - 00 | WHEEL/16XW11 COMP 1T 6G
2 {1509 -317 341 — 00 | TIRE/12.4— 16 4PR | T
311509 -317 - 342 - 00 | TUBE/124- 16 | T
4 | V999 — 200 - 003 — 00 | CAPTIRE VALVE T
5 | 1639 -317—230 — 00 | WHEEL/16XW11 COMP T 6G
8 | 1509 — 317 - 341 — 00 | TIRE/12.4- 16 4PR i T
7 | 1509 - 317 — 342 - 00 | TUBE/12.4—- 16 iy T
8 | V999 — 200 ~ 003 — 00 | CAP.TIRE VALVE i T




1622-3178

FIG. bl

103

REAR WHEEL (TURF) SYSTEM(TF330-E42D STANDARD/TF330-E4 OPTION)

TYPE OF MODEL| ! | C | G
KEY PART CODE DESCRIPTION aTy TIO|R REMARKS
TF330 clL|P
111622 -317-270-00 | WHEEL/16-10LB  COMP | * 6G
1602 -~ 317 ~ 231 — 00 | TIRE/315,/80D — 16 — 4 1
1386 — 241 - 002 — 00 | BULB 1
V999 — 200 -~ 003 — 00 | CAP.TIRE VALVE 1
1622 — 317 - 270 — 00 | WHEEL/16~ 10LB  COMP il 6G

1602 - 317 - 231 -00

TIRE,”315,/80D - 16 — 4

1386 - 241 - 002 - 00

BULB

O~ O O AW N

V989 - 200 - 003 - 00

CAP,TIRE VALVE




104

FIG. 52

REAR WHEEL (9. 5-22) SYSTEM(TF330-E4 OPTION)

44-12
1
5
1622-317D
TYPE OF MODEL] I [C |G
KEY PART CODE DESCRIPTION arTy T|O|R REMARKS
TF330 cli|P
111615-317-210- 00 | WHEEL COMP T 6G
2 | 1622-317-311-00 | TIRE/95-22—4 T
3 | V889 - 000 - 092 — 20 | TUBE/ 8-18 1T
4 | V999 — 200 — 003 — 00 | CAP,TIRE VALVE il T
5| 16815-317-210-00 | WHEEL COMP T 6G
6 | 1622 -317-311-00 | TRE/95-22-4 | T
7 | V889 ~ 000 - 092 — 20 | TUBE/ 8-18 T
8 | V999 — 200 - 003 — 00 | CAPTIRE VALVE T




1620-401

FIG. 53

[ o]
]

105

WHEEL (STEERING) SYSTEM

KEY PART CODE DESCRIPTION ary e OF MODELY L1 8 1R REMARKS
TF330 clL ([P
1 | 2157 - 301 — 220 - 00 | STEERING WHEEL ASSY 1|
14| 2161 - 331 - 400 - 10 | STEERNG,/2/380 ASSY | 107
2 | 2157301 - 222 - 00 | STEERING CAP I I
24| 2161 - 331 - 401 - 00 | cAP/STEERING 4 N
28| 2161 - 331 — 401 — 10 | CAP/STEERING | 1 L
3| V328-262-110-00 | NUT |t
V500 — 162 - 502 - 50 PIN, sﬁﬁ)zn X25 1 _ég 77777
44| VB0O — 162 ~ 002 — 00 | PINSPLIT/2 X20 1 N N
5 | V411 -260-010-00 | WASHER,/M10 1 A A
------- 6 | 1639 — 401 — 200 — 00 | HOLDER/SHAFT  ASSY 1| s
7 | 1620 — 401 — 220 — 00 | HOLDER/SHAFT ~ COMP |
8 | V600 — 130 — 600 — 30 | BEARINGRB,/600322 1
9 | 1637 - 401 - 211 - 00 | SHAFT ASSY 1k
10 | 1426 — 406 ~ 203 - 00 | BUSH.COLUMN I
11 | V704-140-017 - 00 | RNGSNAP/TT C /4 I
12 | 1620 ~ 401 — 200 ~ 00 | HOLDER/SHAFT  ASSY 1|8
13 | 1620 - 401 - 220 - 00 HOLDéﬁ)SHAFT comp T A
14 | V600 ~ 130 — 800 — 30 | BEARINGSRE RB/6003ZZ 1 Y e R
15 | 1620 — 401 - 001 ~ 10 | SHAFT./STEERING 1 86
16 | 1432 - 406 — 007 — 00 | BUSH.STEERING it L7 I I
164 | 1429 — 406 — 205 — 00 | BUSH 1
17 | V704 - 140 - 017 - 00 | RNGSNAP/T7 C | %
18 BOLT,SEMS (S) M.ékIG 4 F

V211 ~260 801 - 60

1814 = 401 —OOS OO

COVER/STEERING




106

FIG. 54 SHAFT (STEERING) SYSTEM
53-6 —4
&
—2
1622-402
KEY PART CODE DESCRIPTION ary P OF MODEL] 21 8 1§ REMARKS
TF330 cll|p
1| 1622 — 402 — 200 — 00 | SHAFT/STEERING COMP 1.
2 | V211 - 560 - 802 - 50 | BOLT.SEMS/M8X25 7T 7/ I
3| 1620 - 402 -001 - 00 | sHAFT/STEERNG | R B A
""" 4 | V704 - 140 - 015 - 00 | ANGSNAP/15 C T
5 | V742 - 116 — 240 — 40 | SEALOIL/VC16244 1 Y R N
6 | 1614~ 402 — 007 — 00 | SEAL/OIL 1
7|ves3-616-221- 20 | seARNG 1 R I
8 | 1614 - 402~ 002 ~ 00 | GEAR/BEVEL/14 S
9 | 1614 — 402 — 003 — 00 | GEAR/BEVEL/14 I
10 | 1614 ~ 402 -~ 004 — 00 | METAL/GEAR T
11 | 1600 - 406 — 003 — 00 | PLATE ol ¥
12 | V653 — 318 — 241 — 20 | BEARING of Y
13 | V720 - 102 — 401 - 80 | O—RING,/P18 1 R
14 | V211 - 360 — 803 — 00 | BOLT,/M8X30 1 A A
15 | 1622 — 402 ~ 210 — 00 | SHAFT/STEERING COMP | L Y e S
16 | V211 — 560 — 802 — 50 | BOLTSEMS/M8X25 7T I




1622-407

FIG. 55

107

STEERING (POWER) SYSTEM

(ENCINE) §—35,35A

KEY PART CODE DESCRIPTION ary FLYPE OF MODEL) 11 & 1 2 REMARKS
TF330 clL|p
1 | 1614 — 407 — 210 — 10 | STEERING/POWER ASSY |k FIG 108
1A| 1614 — 407 — 210 — 20 | STEERING/POWER ASSY 1 W0 1 FIG 108
2 | 1614 - 407 — 201 — 00 | ARM/PITMAN |
3 | V335 - 460 - 020 - 00 | NUT/M20 7T 11
4 | V401 — 160 — 020 — 00 | WASHERSP,/M20 I
5 | V203 - 361 — 203 - 00 | BOLT 4 F
6 | V401 — 160 ~ 012 — 00 | WASHERSP/M12 4
7 | K135 - 020 — 000 — 00 | PUMP,GEAR ASSY |
8 | K135~ 020 - 100 - 00 | PUMP SET 1 Y Y
9 | K135-017 - 006 — 00 | COVERPUMP |
10 | V744 - 114 - 280 - 70 | SEALOIL 1
| 11 | V721 - 113-105-00 | O-RING HS®0 G50 1
12 | V720 - 112 — 402 — 20 | O—RING,/P22 /I A
13 | V720 - 111 - 900 - 60 | O—RING P& HS20 1
14 | K135 - 002 — 009 — 00 | BOLT,/M8X28 11T s | | ||
15 | V401 =170 - 008 — 00 | sw 6 *
16 | 1404 — 503 — 006 — 00 | PACKINGOIL PUMP 1 I I
17 | 1617 — 407 - 200 — 10 | TANK/OIL COMP 1 Y
18 | V211 — 360 — 801 — 60 | BOLT.SEMS (SP) 2|
19 | 1326 — 706 — 002 — 10 | PLUG,DRAIN 1L R Y N
20 | 1518 — 407 — 240 — 00 | CAPOIL (B) ASSY 1
21 | 1518 — 306 — 203 — 00 | PACKING T
22 | 1620 - 407 - 200 - 00 | PIPE/OLL COMP 1
23 | 1415 — 505 — 014 — 00 | BOLT,CONNECTOR 1
24 | V720 - 112 - 401 — 80 | O=RING,/P18 7|




108

1622-407

STEERING (POWER) SYSTEM

KEY PART CODE DESCRIPTION o7y [LIPE OF MODEL 11 81 8 REMARKS
TF330 clL|p
25 | 1676 — 408 ~ 002 — 00 | HOSE,/OIL 1
26 | JOB1 — 116 - 025 — 00 | CLAMP,/WORM, 16 — 25 2l *
27 | 1617 — 407 — 220 — 10 | PIPE/OIL COMP 11
28 | V720 - 112 - 402 — 00 | O - RING,/P20 1R N
29 | V210 - 260 — 604 — 00 | BOLT/S /I R e
29A| V210 ~ 560 - 604 — 00 | BOLT./S 3 %
30 | 1444 — 408 - 007 — 00 | HOSEOIL 10X15X80 gl
31 | JOB1 — 116 - 025 — 00 | CLAMP,/WORM,/16 - 25 7/ I N I
31A| JOB1 — 108 — 016 — 00 | CLAMP,/WORM,/08 - 16 7
2 | 1617 - 407 - 230 - 00 | PIPE/OIL COMP |t
33 | 1426 -~ 506 — 002 — 00 | CONNECTOR 11
34 | V720 - 112 - 402 - 00 | O - RING,/P20 gl
3 | V210 - 260 — 603 ~ 00 | BOLT () M6X30 4 g
35A| V210 — 560 — 603 — 00 | BOLTS 4 %
3% | 1614 — 407 - 260 — 00 | FILTER/OIL ASSY 1 e R
37 | V720 - 102 - 401 - 20 | O-RING,/P12 1
38 | v720-103-503-10 | 0-RNG P31 1 R

V210 - 380 -601-860

BOLT (SP) /M6X16




56

4

BRACKET (AXEL) SYSTEM
U~

% | (ENGINE)

7 ¢ ~

Bsz

109

3
\L 2
1
y t ¢ '
7 . @
6
1622-410
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL ':' 8 g REMARKS
TF330 clLC|P
1] 1622410 - 200 — 10 | BRACKET/AXLE  COMP 1.
2 | V201 ~ 361 = 203 — 00 | BOLT,/M12X30 18 *
3 | V401 — 160 — 012 — 00 | WASHERSP,/M12 16 *
4 116820 -410 - 002 - 00 | INSULATOR 1 *
5 | 1620 — 410 — 001 — 00 | PLATE/BUMPER 1T 4 R
5A| 1620 — 410 — 001 — 10 | PLATE/BUMPER | 8 1
6 | V201 — 261 — 202 ~ 50 | BOLT,/M12X25 i 1
7 | V40T - 160 — 012 — 00 | WASHERSP/M12 4




110

FIG. b7

DRIVE SHAFT (H.S.T.) SYSTEM

10

1A 7

10A

8
1 (f
| gl
) A
1622-4314
KEY PART CODE DESCRIPTION ory P OF MODEL 121 8 | R REMARKS
TF330 clL|P

1| 1615 - 431 -001 - 00 | SHAFT ¥

2 | V704 — 140 — 020 — 00 | RING,SNAP,/20C 2 1
3| 1421 -134-019 - 00 | COUPLING 2 &

34| 1673 - 431 — 001 — 10 | COUPRING/16X27X55 2 %

4 | 1615 - 431 -200 - 00 | TUBE COMP 11 *

5 | V723 - 102 - 003 — 40 | RNG,/0 )

6 | 1620 - 431 — 200 — 00 | TUBE,/300 CoMP 1.

7 | V720 - 103 ~ 503 — 40 | O~ RING/P34 it

8 | V211 - 260 - 801 — 60 | BOLTSEMS (S) MEX16 |

9 | 1444 -410-002 - 10 | cLAMP 1

10 | V211 - 260 - 803 — 50 | BOLT (S) M8X35 11
10A| V201 — 260 — 803 — 50 | BOLT/M 8X35 | 3

11 | V304 - 260 - 008 - 00 | NUT/M 8 1
11A| V362 — 260 — 008 — 00 | NUT,/WASHER 1R Y e

12

V411 - 260 - 008 - 00

WASHER,PL/M 8

86~




FIG. 58

10 ?@
)

BEVEL CASE SYSTEM

111

3
1820-432
KEY PART CODE DESCRIPTION ary [ O MODEL 216 | R REMARKS
TF330 cl|L|pP
1| 1620 - 432 - 200~ 00 | GEAR/09 - 20 SET 1 F
2 | 1614 - 432 - 210 ~ 10 | BEARING,/TAPERROLLER 1L N I
3 [ 1650 — 432 — 001 — 00 | COLLAR,/48X52X17 <! 01!
4| 1614-432-001-00 | \UT/M25 1 A
5 | 1444 -411-012-00 | SHM (© 4
6 | 1444 — 411 -013~00 | SHM D T=0.1 4
7| 1427 -432-016 - 00 | SEALOIL/21 .
8 | V705 — 140 — 052 — 00 | RING,SNAP/52 C 11
9 | 1614 - 432 — 002 — 00 | CASE/DIFF 1R R O
10 | 1614 — 432 — 003 ~ 00 | PINION,/BEVEL,/11 2l
11 | 1614 — 432 — 004 — 00 | GEAR/BEVEL/15 2
12 | 1614 - 432 - 005 — 00 | WASHER 7 I N
13 | 1614 - 432 - 006 - 00 | PN/12X75 T
14 | VB8O — 140 — 502 — 5O | PIN.SPRING./5 X25 W 1 <! (1!
15 WIRE 1 R e
16 | V60O -~ 110 ~ 601 — 10 | BEARING,RB,/6011 | *
17 | V60O — 110 — 601 — 00 | BEARING,RB/6010 .
18 | V706 — 140 — 055 — 00 | RING/SNAP |
19 | V706 — 140 ~ 040 — 00 | RING/SNAP ] Y Y




112

FIG. 59

AXLE HOUSING SYSTEM

1622-433A

KEY PART CODE DESCRIPTION ary e OF MODEL ! 2\ 5 1R REMARKS
TF330 clL|p
1]1616-433-001- 10 | HOUSING,/AXLE 1
2 | 1518 — 432 - 250 — 00 | CAPOIL ASSY 1
311518~ 306 ~ 203 — 00 | PACKING 1 I
4 | V782 — 160 - 000 — 4B | PLUG,/SCREW,/SEAL |
5 | V721 — 103 - 107 - 00 | O-RING/G70 i
) 1820 — 433 - 200 - 00 METAL /PIVOT, /FRONT 1 *
7 | 1614 — 433 - 202 — 00 | BUSH,/62X67X15 1 R
8 | 1614 —433-002-00 | SEALOL 1
9 | V201 — 261 - 203 — B0 | BOLT/M12X35 11
10 | V304 - 260 -012-00 | NUT i|o*
11 | 1620 — 433 - 210 — 00 | METAL/PIVOT/REA ASSY 1
12 | 1614 — 433 - 212 ~ 00 | BUSH,/62X67X30 1 Y
13 | v720-103-503-80 | 0o-RNGPEE 1
14 | V761 ~ 150 - 000 — 00 | NIPPLE/GREASE |
15 | V763 — 150 - 000 — 00 | NIPPLEGREASE/PT1,/8 1 N
16 | V201 -~ 361 — 403 — 50 | BOLT 2l *
17 | V401 — 160 — 014 — 00 | WASHERSP,/M14 4
18 | V251 — 441 - 403 — 50 | STUD./M14x35 7 I A
19 | V304 - 460 -014- 00 | NUT M4 2 *
20 | 1427 - 120 - 002 — 00 | CAPBLANK/M10 4 0




1622-434

FINAL GEAR CASE SYSTEM

113

KEY PART CODE DESCRIPTION ary e OF MODELY L1 8 1§ REMARKS
TF330 ciL{P
1| 1614 — 434 — 001 ~ 00 | CASE/FINAL v
2 | V721 -103-110-00 | O-RNG/GI00 2 *
3 | voB1 - 441 -202-80 | sTupomizxes . | i |

4 | V523 - 101 - 002 - 40 | PIN 4 0

5 | V401 — 160 — 012 — 00 | WASHERSP,/M12 g

6 | V304 — 460 ~ 012 - 00 | NUT/MI12 g

7 | 1614 - 434 - 002 - 10 | GEAR/BEVEL/12 o

8 | V60O — 110 — 630 — 60 | BEARING,RB,/6306 2 *

9 | V707 — 140 — 072 — 00 | RING,/SNAP vI

10 | 1614 ~ 434 — 003 — 10 | GEAR/BEVEL/17 o ¢

11 | 15694 — 221 — 001 — 00 | BEARING/BALL 6205SH2 2

12 | 1614 - 434 — 004 - 00 | SEAL/OL ASSY W I A R
13 | V60O — 110 ~ 690 — 90 | BEARING 2l 7

14 | VBOO — 110 — 691 — 10 | BEARING A 1 ! ]

15 | V706 — 140 — 045 — 00 | RING,/SNAP 2 *

16 | V707 — 140 — 068 — 00 | RING/SNAP 2l *

17 | 1620 — 434 — 001 — 00 | CASE/FINAL/LH (.
18 | 1421 -~ 201 - 003 - 00 | SEAL/52 /A N R
19 | V705 - 140 — 052 ~ 00 | RING.SNAP./52 C T
20 | V782 — 160 — 000 — 4B | PLUG,/SCREW,/SEAL 2l *
21 | 1427 — 120 - 002 — 00 | CAP,BLANK./M10 2l *
22 | 1620 — 434 — 002 — 00 | CASE/FINAL/RH 1 |
23 | 1421 - 201 — 003 — 00 | SEAL/52 il
24 | V705 — 140 — 052 — 00 | RING.SNAP./52 C T
25 | V782 — 160 ~ 000 — 4B | PLUG/SCREW./SEAL v] I




114

FIG. 60

FINAL GEAR CASE SYSTEM

i
KEY PART CODE DESCRIPTION a7y FoE OF MODEL] 41 & 18 REMARKS
TF330 clL|p

26 | 1427 — 120 ~ 002 - 00 | CAP,BLANK/M10 2l F

27 | 1614 - 434 — 007 — 00 | SHAFT o *

28 | 1614 — 434 — 008 — 10 | GEAR/BEVEL/10 S R

29 | 1594 - 221 - 001 — 00 | BEARING/BALL 62055H2 ) I I A R
30 | 1617 - 434 - 001 - 00 | SHAFT,/WHEEL ' I I N

31 | 1614 -434-011 — 10 | GEAR/BEVEL,/48 2 F

3 | 1480 -434-011- 10 | SEALOL 2 *

33 | VBOO - 110 — 620 — 60 | BEARINGRE, 6206 A e

34 | V60O ~ 110 — 620 — 70 | BEARING,RB,6207 I

35 | 1614 — 434 —~ 013 - 00 | RING/SNAP/CS 2l *

3 | 1614 — 434~ 012 - 00 | COVER/WHEEL v

37 | V523 - 101 - 002 — 40 | PN d

38 | V211 - 361 ~ 003 — 00 | BOLT,/M10X30 o * |

39 | V201 — 361 - 202 — 50 | BOLT/M12X25 7 N I

40 | V401 ~ 160 — 012 — 00 | WASHERSP,/M12 12|

41 | 1616 — 435~ 001 — 00 | SHAFT 11

# | 1616 - 435-002 - 00 | SHAPT A




o~

60-22

FIG. 61

311

(NEW PARTS)

TIE ROD SYSTEM

36
355 %a
32

25

115

60+17
118
16224330
KEY PART CODE DESCRIPTION oty [P OF MODEL| £} &1 2 REMARKS
TF330 clil|P
1 | 1616 ~ 436 — 200 — 00 | ROD/TIE ASSY 1 e
2 | 1674 - 436 - 202 — 00 | BOOT,/ROD/TIE 2 i
3| 1614-436-203-00 | RNGBOOT | 7 BT
4| 1622~ 436-211-00 | ROD/TE 1 i
5 | 1550 — 403 — 210 ~ 00 | ENDTIE ROD ASSY i1k
6 | 1614 — 436 - 202 - 00 | BOOT,/ROD/TIE 1| —
7| 1614~ 436 - 203 - 00 | RING/BOOT |
8 155(7)“4 403 — 220 — 00 | END,TIE ROD,R ASSY 1 _155
9 | 1614 - 436 -202- 00 | BOOT/ROD/TE Lk
10 | 1614 — 436 - 203 - 00 | RING/BOOT N 4
11 | 1421 — 403 - 001 — 00 | NUT 1| -
12 | 1421 = 403 -~ 002 — 00 | NUTLH THREAD,/M17 1| -
13 | V328 - 262~ 112~ 00 | NUT/M12X1.25 4 i
14 | VBOO - 163 - 002 - 00 | PNSPLT/3 x20 7/ R O
15 | V40T — 180 — 012 — 00 | WASHERSP,/M12 4 i
16 | 1677 — 436 — 200 — 00 | ROD/TE ASSY | 10
17 | 1404 — 402 - 001 - 00 | coverpuUsT 1L R N L
18 | 1404 - 402 - 002 — 00 | NUT,SLOTTED | 107
19 | 1404 — 402 — 005 ~ 00 | NIPPLE,GREASE 1
20 | 1404 - 402~ 001 — 00 | COVERDUST 0T
21 | 1404 — 402 — 002 ~ 00 | NUT,SLOTTED | W0
22 | 1404 — 402 ~ 005 — 00 | NIPPLEGREASE | R S
23 | V500 — 163 — 002 — 00 | PINSPLIT/3 X20 of W
24 | V401 ~ 160 ~ 012 — 00 | WASHERSP,/M12 v
25 | 1622 ~ 436 - 211 — 00 | ROD/TIE 1AL R




116

FIG. 61

32

36

(NEW PARTS)

TIE ROD SYSTEM

—3Ewé

25

9
4438
1622-436A
KEY PART CODE DESCRIPTION ry PE OF MODEL |2\ 81 REMARKS
TF330 clC|p
26 | 1421 — 400 - 054 — 10 | ENDROD/L+R ASSY 1 T
27 | 1404 ~ 402 - 001 — 00 | COVERDUST 1L I
28 | 1421 — 403 - 003 — 00 | NUT,SLOTTED,/M12P1.25 L R
29 | V500 — 163 — 002 — 00 | PINSPLIT/3 X20 | 07
30 1404 — 4027— 005 *OO N|PPLE,(§§EASE T ----- fo=p 0ty
31 | 1421 - 400 — 055 —~ 00 | END,ROD RH ASSY 1
32 | 1404 — 402 - 001 — 00 | COVERDUST BT N T
33 | 1421 - 403 - 003 — 00 | NUT,SLOTTED,/M12P1.25 |l
34 | V500 - 163 — 002 - 00 | PINSPLIT/3 X20 TR LS A N
35 | 1404 — 402 — 005 — 00 | NIPPLEGREASE 1|
3 | 1421 — 403 —~ 001 — 00 | NUT 1 10T
37 | 1421 - 403 - 002 — 00 | NUTLH THREAD/M17 1B L A
38 WASHERSP,/M12 of Wl bt




FIG. 62

117

FRONT WHEEL (4WD) SYSTEM (OPTION)

1617-437
KEY PART CODE DESCRIPTION ary TYPE OF MODEL + 8 S REMARKS
TF330 clCIp
1 | 1590 — 441 -~ 210 ~ 00 | WHEEL/14X5J COMP | T 6G
2 | 1560 — 437 — 341 - 00 | TIRE T
3 | v883 - 000~ 081 ~ 40 TUBE/ 6-14 e
4 | V999 — 200 ~ 003 — 00 | CAPTIRE VALVE S A
5 | 1590 — 441 — 210 - 00 | WHEEL/14X5J COMP T e
6 | 1560 — 437 — 341 ~ 00 | TIRE T
7 | V883 - 000 - 061 — 40 | TUBE/ 6- 14 ) S R
8 | V999 - 200 — 003 — 00 | CAP.TIRE VALVE A




118

FIG. 63 FRONT WHEEL (TURF)SYSTEM(TF330-E42D STANDARD/TF330-E4 OPTION)
1622-437A
TYPE OF MODEL] I [ ¢ [

KEY PART CODE DESCRIPTION 3] g TIO|R REMARKS

1| 1622 - 437 - 260 — 00 | WHEEL/12—-7JA  COMP il * 6G

2 | 1602 ~ 441 — 201 ~ 00 | TIRE/24X850 - 12~ 4 il *
3| 1386241 - 002 - 00 | BULB |

4 | V999 - 200 — 003 — 00 | CAP.TIRE VALVE o

5 | 16822 — 437 — 260 — 00 | WHEEL/12 - 7JA COMP 1 F | |

6 | 1602 — 441 — 201 — 00 | TIRE/24X850 — 12— 4 1.

711386 -241-002-00 | BULB 1.

8 | V999 — 200 — 003 — 00 | CAP.TIRE VALVE )




FIG.

64

1622-501

CYLINDER CASE SYSTEM

119

KEY PART CODE DESCRIPTION a7y prE OF MODEL {41 81 8 REMARKS
TF330 clL|p
1| 1678 =501 — 200 — 10 | CASE/CYLINDER  ASSY | ik
14| 1678 =501 - 200 —~ 20 | CASE/CYLINDER ~ ASSY 1| 16 1
2 | 15688 ~ 501 ~ 002 — 00 | BUSH,/B0X80X37 1.
3| 1560 — 501 — 202 ~ 00 | BUSH,/45X50X42 1.
4| 1614-501-016 - 00 | PLUG/10 ok
5 | V211 -~ 261 ~ 003 ~ 50 | BOLT,SEMS | *
6 | V211 — 261 — 003 — 00 | BOLT (8) Miox30 5| *
7 | v201 - 261-011-00 | BOLT/M10X110 3
8 | V201 — 261 — 008 — 00 | BOLT,/M10X80 1
9 { V201 - 261 — 005 — 50 | BOLT,/M10X55 vi B
16 | V401 — 160 = 010 — 00 | WASHERSP./M10 6| *
11 | V623~ 101 - 002 — 40 | PN 7
12 | 1622 -~ 501 — 001 — 00 | HEAD/CYLNDER | i
13 | V201 — 361 — 203 — 00 | BOLT/M12X30 o
14 | V201 — 361 — 204 — 00 | BOLT./M12X40 R A N A
15 | V401 ~ 160 — 012 — 00 | WASHERSP,/M12 5| *
16 | K231 — 006 — 000 — 10 | VALVE ASSY R
17 | V720 - 111 - 900 — 90 | O—RING/P 9 |
18 | V730 — 101 — 200 — 90 | RING,/BACKUP /I I N
19 | K231 - 004 ~ 006 — 00 | COLLAR/11X21X3 11
20 | V705 — 140 — 021 — 00 | RING,SNAP/21 C 1| F
21 | K231 - 004 — 007 — 00 | SEALDUST |
22 | V720 - 112 - 402 — 00 | 0 ~RING,/P20 I
23 | V720 - 112 - 401 - 40 | 0-RING/P14 1 N Y
24 | K250 - 015 — 000 — 00 | VALVE R




120

FIG.

64

CYLINDER CASE SYSTEM

1622-501
KEY PART CODE DESCRIPTION Ty e OF MODEL) 1 S | & REMARKS
TF330 clC|p
25 | V720~ 112 — 401 - 20 | O-RING/P12 1
26 | V720 - 112 - 401 - 80 | O-RING/P18 TR R I
27 | V721 - 113 - 107 - 00 | O-RING/G70 1 I N
28 | V720 -112-401-40 | o-RNGP14 | 3
29 | V782 — 160 - 000 — 2T | PLUG,/SCREW,/SEAL I
30 | 1614~ 501 - 015 — 10 | CAP/OIL/30 |
04| 7956 - 205 -016 - 00 | cAPOLL/3O TR I
31 | 1678 - 501 - 004 - 00 | GauGEOL T
2 | 1675 - 501 - 004 - 00 | PPE/SO I Y
33 | 1544 - 120 - 008 — 10 | PIPEBREATHER |
34 | 3652~ 311 - 005 - 10 | HOSE,/FUEL 11 s
34A| 3653 - 311 — 055 — 00 | HOSE/FUEL 11—
% | 1650 - 111 - 032 - 00 B Lot A N

CLIP/HOSE /15 ~ 16.8




FIG. 65
3
5
4 L -—“:

SHAFT (SLOW RETURN) SYSTEM

121

.
KEY PART CODE DESCRIPTION ary e OF MODEL 1 1 REMARKS
TF330 clC|p

11614 -501-230-00 | COLLAR COMP 2
2 | V500 - 163 — 003 - 50 | PINSPLIT,3 X35 v/ I R R N
3 | 1560 - 507 - 007 — 00 | KNOB |

4 | V111166 -004 - 00 | SCREW,/MBX40 |
"5 | V401 — 160 — 006 — 00 | WASHERSP/M 6 )| F

6 | 1617 — 501 — 004 — 10 | SHAFT,/SLOWRETURN 1

7 | V304 - 260 -010- 00 | NUT " 1.




122

FIG. 66 LIFT ARM SYSTEM

1622-502

»
A
—_

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

TF330

o-

roon

TG

REMARKS

1617 -502-001-00

BAR

1=
-95

1617 -502-001~-10

BAR

96-

1444 - 501 -004-10

SEAL,OIL /0845554

¥

1617 -502 - 002 - 00

CRANK /LIFT

1688 - 502 - 003 - 00

ARM,LIFT

V708 — 140 —~ 045 - Q0

RING /SNAP

AN )

V706 — 140 - 050 - 00

RING./SNAP

1600 - 502 - 003 - 00

BOLT,SM,/M08X25

V305 - 280 - 008 - 00

NUT/M 8

IR

1617 — 502 — 004 — 00

ROD

1480 - 503 - 200 - 00

PIN,ROD COMP

V211 -561-002-00

BOLT,/M10X20

1575-511-001 - 00

PIN (22X85)

V304 - 260 - 016 - 00

NUT/M16

V401 - 160-016-00

WASHER,SP/M16

NN N




1622-503

FIG. 67

CYLINDER SYSTEM

123

KEY PART CODE DESCRIPTION aty TYPE OF MODEL |11 S | § REMARKS
TF330 clC|p
1 | 1444 —503 - 001 — 20 | PISTON i F
2 | V720 - 115 -706 - 50 | 0 - RING,/P65 HS90 1
3| 1415 — 505 — 006 — 00 | RING,BACK UP T
4 K211 - 026 — 000 — 00 | CONTROL VALVE ASSY 1 *
5 { K211 - 026 — 100 — 00 | VALVE SET ot
6 | K211 — 001 — 006 — 20 | SPRING 1
7 | K211 -001 —007 - 00 | SPRNG T
8 | K211 - 001 - 008 - 00 | PLUG 3
9 | V720 - 112 ~401 - 20 | 0-RING/P12 3 !
10 | V780 ~ 140 — 000 ~ 2T | PLUG,SCREW,/SEAL v/
11 | V211 - 260 ~ 804 — 00 | BOLT,SEMS 3 *
12 | V720 — 112 - 401 ~ 40 | O -RING/P14 2 !
13 | 1617 - 503 - 001 — 00 | SPRING,/HE123 1.
14 | V201 — 260 ~ 802 — 50 | BOLT/M 8X25 /A R I A
15 | V804 — 260 — 008 — 00 | NUT/M 8 11
16 | 1617 =503~ 002 — 00 | PIN (1
17 | V401 — 160 ~ 008 — 00 | WASHERSP/M 8 1.
18 | 1617 - 503 - 003 - 00 | PLATE/I/19X75 1
19 | V411 — 260 — 008 — 00 | WASHERPL/M 8 2l f
20 | V500 — 162 — 002 — 00 | PIN,SPLIT/2 X20 20 *
21 | 1617 =503~ 210 — 00 | LINK/SPOOL COMP 1
22 | 1614 - 503 — 005 — 00 | PIN,/05X23 o
23 | VB0O ~ 162 ~ 002 ~ 00 | PIN,SPLIT/2 X20 .
24 | V411 - 260 - 005 ~ 00 | WASHERPL/M 5 1

™
o

1614 -503-270-10

LINK/SUPPORT COMP




124

1622-503

FIG. 67

CYLINDER SYSTEM

KEY PART CODE DESCRIPTION ary TYPE OF MODEL 11§ | R REMARKS
TF330 clL|P
26 | 1614 — 503 — 280 — 00 | PIN,/SUPPORT COMP 1
21 | V211 — 360 - 801 — 60 | BOLT,SEMS (SP) 1
28 | V720 — 101 =900 - 70 | O-RING/P 7 |
29 | V411 — 260 - 008 — 00 | WASHERPL/M 8 BRI
0 | v500 - 162 - 002 - 00 | PINSPLIT/2 X20 il
31 | 1614 - 503 —~ 290 — 00 | ARM/POSITION  COMP 11
32 | V742 — 112 - 220 — 40 | SEALOIL/VC122204 ¥
33 | 1614 - 503 ~ 300 — 10 | ARMAUTO COMP ot
34 | V742 ~ 112~ 220 — 40 | SEALOIL/VC122204 1|1 *
35 | 1614 - 503 - 310 ~ 00 | LINK/AUTO COMP 1
36 | V411 - 260 — 008 — 00 | WASHERPL/M 8 1
37 | V50O - 162 — 002 — 00 | PINSPLIT,/2 X20 1
38 | 1614 — 503 — 320 — 00 | ARMAUTO COMP 1.
39 | V742 - 112 -220 - 40 | SEALOIL/VC122204 1.
40 | 1614 — 503 = 003 — 00 | PLATE/U,/30X50 11
41 | 1614 - 503 - 006 ~ 00 | PLATE1,/25X62 |




FIG.

69-4

68

8

LINK (POSITION) SYSTEM

125

-
KEY PART CODE DESCRIPTION ary |rE OF MODEL Y00 8 1R REMARKS
TF330 c|C|p
1| 1622 - 504 - 200 — 00 | ARM/POSITION ~ COMP ot :
2 | VB8O — 140 — 502 — 00 | PINSPRING,/5 X20 W 1 I Y
"3 |1436-122-011-00 PN |
4 | V411 - 260 — 008 — 00 | WASHERPL/M 8 |
5 | V500 — 162 — 002 — 00 | PINSPLIT/2 X20 1 R N N
6 | 1620 — 504 — 001 — 00 | ROD,/MOBX70 1
"7 1 V411 - 260 - 008 ~ 00 | WASHERPL/M 8 1
8 | VB0OO — 162 — 002 — 00 | PINSPLIT,/2 X20 |
"9 | v304 - 260 - 008 - 00 | NUT/M 8 i|*
10 | 1642 - 105 ~ 005 — 00 | NUT./SM,/08 I




126

FIG. 69

LEVER (POSITION) SYSTEM

o
KEY PART CODE DESCRIPTION oty [PE OF MODEL ) 21 8 1 REMARKS
TF330 clL|pP
1 11622 — 5056 — 200 — 00 | BRACKET/LEVER  COMP 1.
2 | V201 - 260 - 807 — 00 | BOLT/M 8X70 g ¢
3 | V401 - 160 — 008 — 00 | WASHERSP,M 8 I
4 ] 1622 - 505210 - 00 | ARM/POSITION ~ COMP 1 Y N
5 | 1614 -505-002-00 | PLATE d
6 | 1614 — 505 — 003 — 00 | LINING,/11X30X02 2 *
7 | 1614 — 505 — 004 — 00 | SPRING,/WASHER 1 N N
8 | V304 -260-010-00 | NUT ol ¥
$ | 1620 - 262 ~ 0071 — 10 | LEVER/SUB |
10 | V211 - 361 — 002 — 00 | BOLT.SEMS 1 Y Y I
11 | 1614 - 262 - 003 — 00 | GRIP,/SUB .
12 | 1614 — 262 — 006 - 00 | INSULATOR/LEVER/SUB |
13 | 1614 -501 - 003 - 10 | COVER |
14 | V201 - 261 — 004 — 00 | BOLT,/M10X40 <
15 | V40T — 160 —~ 010 ~ 00 | WASHERSP/MIO B L
16 | V720 - 112 — 401 — 40 | O -RING/P14 3 *
17 | 1614-501-003 - 10 | cover 1 e
18 | V201 - 261 — 004 - 00 | BOLT MIOX40 L R A
19 | V401 — 160 — 010 — 00 | wASHERSP MO | s < 0 r!r




1622-507

FIG. 70

VALVE (STACK,”R1) SET (OPTION)

127

KEY PART CODE DESCRIPTION oty e OF MODEL Y11 &1 5 REMARKS
TF330 cll|p
1 | 1622 - 507 — 200 — 00 | VALVE/CONTROL/SUBRI 1
2 | 1640 — 530 — 600 — 00 | VALVE/CONTROL  ASSY 1 FIG 110
"3 | V201 - 261 — 008 — 00 | BOLT,/M10X80 ) A I R
4 | V401 - 160 - 010 — 00 | wASHERSPM10 A N
5 | 1622 -507 - 410 - 10 | ARM/IST COMP | T
6 | 1640 — 530 — 260 - 00 | HOLDER comp i T
7 | V211 - 260 - 801 — 60 | BOLT.SEMS (S) M8X16 oA T ]
"8 | 1620 - 507 - 006 - 00 | LEBER,/SUBCON 1R N
9 | V211 — 260 — 801 — B0 | BOLT.SEMS (S) M8X16 1
10 | 2144 - 519 - 007 - 00 | PIN,/06X31 T
11 {2130 -601-018-00 | PINSNAP/6 T
12 | 1612 - 531 - 003 — 00 | GRP |t
13 | 1614 - 262 - 006 - 00 INSULATOR/LEVER/SUB 1 T
14 | 1620 — 507 — 450 — 10 | HOSE/500 CoMP g T
15 | 1640 — 530 — 003 — 00 | CONNECTOR 2 T
16 | 1620 — 507 — 480 — 00 | STAY./PIPE COMP T
17 | V782 - 160 — 000 — BT | PLUG,/SCREW./SEAL of T
18 | 1584 — 522 — 001 - 00 | ADAPTER/90° T
19 | V211 - 360 — 802 — 00 | BOLT (SP) M8X20 2 T
20 | V362 — 260 — 008 — 00 | NUT,/WASHER 2 T
21 | 1518 - 903 — 006 — 00 | MARK,PORT A 1
22 | 1518 — 903 — 007 — 00 | MARK,PORT B it
23 | 1640 — 530 — 007 — 00 | LABEL/CONTROL/SUBCON T




128

FIG. 71

VALVE (STACK,”R2) SET (OPTION)

1622-5074

KEY PART CODE DESCRIPTION ary PE OF MODEL ) 21 8 1 REMARKS
TF330 clLl|p
1 11622 - 507 - 210 - 00 | VALVE/CONTROL/SUB/R2 1
2 | 1640 — 530 — 600 — 00 | VALVE/CONTROL ~ ASSY of T FIG 110
3 | v201 - 261 -012- 00 | BOLT M10X120 | I e e
4 | V40T - 160 = 010 — 00 | WASHERSP,/M10 d T
5 | 1622 -507-410- 10 | ARM/1ST COMP | T
6 | 1822 ~ 507 — 420 — 10 | ARM/2ND COMP T
7 | 1640 ~ 530 — 260 — 00 | HOLDER COMP 2 T
8 | V211 — 260 - 801 - 60 | BOLTSEMS () M8X16 o| T
9 | 1620 — 507 — 006 — 00 | LEBER/SUBCON 7 N
10 | V211 - 260 - 801 — B0 | BOLT,SEMS (S) M8X16 2| T
11 | 2144 - 519 - 007 - 00 | PIN/0SX31 o T
12 | 2130 - 601 — 018 — 00 | PINSNAP/B 2 !
13 | 1614 - 262 — 006 — 00 | INSULATOR/LEVER/SUB 7 E I N N N
14 | 1612 - 531 - 003 - 00 | GRIP of T
]5 VVVVVVVV T 620—507—450 — 10 | HOSE, /500 COMP 4] T
16 | 1640 - 530 — 003 — 00 | CONNECTOR | T
17 | 1640 - 530 - 009 — 00 | CONNECTOR/L o| T
18 | V782 — 160 — 000 - 6T | PLUG,/SCREW,/SEAL 4 T
19 | 1620 - 507 - 460 — 00 | STAY./PIPE CoMP 2 T
20 | 1584 -8622 - 001 - 00 | aDAPTER/20° | 4 T | ||
21 | V211 - 360 ~ 802 — 00 | BOLT (SP) M8X20 4 1
22 | V362 - 260 — 008 - 00 | NUT/WASHER 4 T
23 | 1518 - 903 — 006 — 00 | MARKPORT A of 1T
24 | 1518 — 903 — 007 - 00 | MARKPORT B ol T
25 | 1640 - 530 — 007 — 00 | LABEL/CONTROL/SUBCON ifT




FIG. 72

PIPING SYSTEM

129

(ENGINE) &
) 8
11 ' 9
14— 9A
13
N
KEY PART CODE DESCRIPTION ary e OF MODEL 121 81 ] REMARKS
TF330 clC|p
1| 1620 - 508 — 230 — 00 | FILTER/SUCTION ASSY 1
2 | v721-103-104-50 | 0-RING/G45 T
3| 1620 - 508 — 240 — 10 | PIPE/SUCTION  COMP T R
4 | V721 -103-103-50 | O-RING/G35 |
5 | V721 -103 - 104 - 50 | 0—RING,/G45 1
6 { V211 —- 361 - 002 - 50 | BOLT./SP 2
7| 1488 -510- 005 - 10 | PIPESUCTION (A) 1 N N R
8 | 1488 -510 ~ 005 — 10 | PPESUCTON (&) |
g | JOB1 ~ 125 — 040 ~ 00 | CLAMP,/WORM,/25 - 40 RV
GA| JOB1 — 232 — 040 — 00 | CLAMP,/WIRE /32 — 40 /R Y I R A
10 | 1622 ~508 — 240 - 10 | PIPE/SUCTION  COMP (1.
11 | 1622 - 508 — 250 — 00 | PIPE COMP TR A I
12 | V720 - 102 - 402 - 00 | 0 - RING,/P20 |
13 | V200 - 260 — 605 — 00 | BOLT/M 6X50 F: I N
14 | V401 — 160 — 006 — 00 | WASHERSP,/M 6 A <
15 | V211 - 260 — 802 — 00 | BOLT,SEMS (S) )
16 | K135 - 022 -~ 000 - 00 | PUMPGEAR ASSY i
17 | K135 - 022 — 100 — 00 | PUMP SET 1R R N
18 | K135-017 - 006 — 00 | coverRpUMP ]
19 | V744 - 114 - 280 - 70 | sEALOL 1R B
20 | V721 - 113 -105 - 00 | O-RING HS20 G50 1
21 | v720-112 - 402 - 20 | 0-RNGP22 | 4
22 | V720 - 111 ~900 - 80 | O-RING P8 HS90 1 N I
23 | K135 - 002 — 009 - 00 | BOLT,/Mex28 11T R A N
24 | V401 - 170 - 008 — 00 | sw 5 *




130

FIG. 72

PIPING SYSTEM

—_—
KEY PART CODE DESCRIPTION oty e OF MODEL |3 § 1 REMARKS
TF330 cl|L|pP
25 | V411 - 260 — 008 ~ 00 | WASHERPL/M 8 4
% | v304 - 260 -008-00 | nUT/MSE 7 I A
27 | V401 — 160 -~ 008 — 00 | WASHERSPM 8 /R A N Y
28 | 1560 — 515 — 004 ~ 40 | NUT/M8 ' 7 A N
29 | 1404 - 503 — 006 — 00 | PACKNGOIL PUMP | N N
30 | 1622 - 508 — 220 — 00 | PIPE/DELIVERY  COMP )|
31 | v720-112-402-00 | 0-RNG/P20 ] R A I
32 | V210 - 260 — 603 — 00 | BOLT (S) M6X30 /L R B
33 | V211 — 260 - 802 - 50 | BOLT.S A R N R A
3 | V720- 112 - 401 - 20 | o-RNG/P12 1 Y N A
35 | V211 — 260 — 802 ~ 00 | BOLT.SEMS (S) |
% | 1614 -508 - 002 - 10 | METAL/RELEF 1R I Y R I
37 | v201 - 261 - 004 — 00 | BOLT MIOX40 < I R I
38 | V401 — 160 —~ 010 — 00 | WASHERSP,/M10 ¢
39 | 1326 - 706 — 002 — 10 | PLUG,DRAIN il F
40 | V720 - 112 - 401 - 40 | O -RING/P14 4
41 | K250 - 035 - 000 - 10 | VALVE/RELEF  Assy | R
42 | V720 - 112-402 - 00 | 0-RNGP2O. T I S I
43 | 1622 - 508 —230—00 ‘é’lPE/DELIVERY comp 1 *
44 | V720 - 112 — 401 — 40 | O RING/P14 1 Y
45 | V720 - 112 - 401 = 20 | O-RING/P12 1f
4 | V211 - 260 - 802 - 50 | BOLT/S A A
47 | V211 — 260 - 803 — 50 | BOLT () M8x3s 7/




1622-514

FIG. 73

LINK (3P) SYSTEM

131

KEY PART CODE DESCRIPTION ary e OF MODEL] 21 8 | R REMARKS
TF330 clL|p
1 11620 -514—-200 - 00 | LINK/LOWER/LH COMP 1.
"2 [ 1620-514-210- 00 | LNK/LOWER/RH  COMP |
3| 1614-514-340-00 | PIN comp 2 b
3| 1622 - 514 - 500 — 00 | PIN/LH CoMP | W
411622-514-510- 00 | PIN/RH COMP i 10T
5 | V211 - 561 — 002 — 50 | BOLT/M10X25 4
6 | 1622 ~514 — 502 — 00 | COLLAR/14X25X10 g 107
"7 | v201 - 361 - 204 — 00 | BOLT./M12x40 2| 10T
8 | V201 — 361 — 203 — 50 | BOLT,/M12x35 of
9 | V401 — 160 - 012 - 00 | WASHERSP/M12 4 W
10 | 1421 - 502 - 002 — 00 | PIN,LINK vi
11 | 1560 - 525 - 001 — 40 | SPRNG | f
12 | 7963 =611 — 230 — 00 | CHAINCHECK/A 2
13 | 1617~ 514 — 290 ~ 00 | CHAIN,/CHECK COMP 2l F
14 | 1444 - 514 - 230 - 00 | TURNBUCKLE/A | o *
15 | V304 - 260 - 016 — 00 | NUT/M16 2 *
16 | V304 - 260 - 016 — 00 | NUT/M16 4 F
17 | V401 = 160 — 016 — 00 | WASHERSPAM16 A N N
18 | V411 - 260 — 016 — 00 | WASHER / M16 2t
19 | 7963 - 611 — 003 - 00 | PIN/12x48 B I R
20 | V500 - 163 — 002 — 00 | PINSPLIT/3 X20 2l ¥
21 | 1560 ~ 525 - 290 - 10 | LNK/TOP/LH  COMP. [T e
22 | 1568 ~ 525 — 300 — 10 | LINK/TOP,/RH COMP T
23 | 1550 — 514 — 290 — 00 | TURNBUCLE COMP St
24 | 1402 - 511 - 600 — 00 | NUT.TOP LINK LOCK 1 Y N




132

FIG. 73

LINK (3P) SYSTEM

Jo22-614
KEY PART CODE DESCRIPTION ary e OF MODEL 21 8 1 5 REMARKS
TF330 cliL|P
25 | 1421 - 502 ~ 002 — 00 | PIN.LINK 2l *
26 | 1620 —514 — 005 — 00 | PIN,/19X94 11
27 | 1640 - 525 - 001 - 00 | PIN 19X132 1 N O
28 | 1594 - 520 ~ 240 — 00 | COVER/SHELD  comp | 1] °
28 | v211-360-801-60 | BOLTSEMS (SP) A Y N
30 | 1620 - 514 — 280 ~ 00 | BRACKET COMP 11
31 | 1622 -514 — 230 - 00 | ROD./FORK/LH coMP il
% | 1600-515-210- 10 | screwmH M24 comp | 1|
33 | 1600 ~ 515 — 230 ~ 10 | SCREW,LH,/M24X160COMP 1
34 | 1600 - 515 — 240 — 00 | BUCKLETURN,/M24 COMP i F
35 | 1402 - 511 - 600 — 00 | NUT,TOP LINK LOCK 1
3% | 1600 -515-001 — 00 | PIN/16X73 S N O
37 | 1427 — 431 - 003 — 00 | WASHER/13X32X3 2l *
38 | V304 - 460 - 012 - 00 | NUT/MI2 /L Y
39 | 1617 514 — 270 ~ 00 | BRACKET comp 1 R i N
40 | V201 - 261 - 203 — 00 | BOLT,/M12X30 5| *
41 | V401 — 160 - 012 — 00 | WASHER.SP/M12 A A I I




FIG.

74

DRAW BAR SET (OPTION)

133

-
KEY PART CODE DESCRIPTION ary e O MOOELL 21 S (R REMARKS
TF330 clL|P

1| 1637 —520 -~ 200 — 10 | DRAWBAR SET i T
2 | 1837 - 520 — 210 — 00 | BRACKET,/DRAWBAR COMP | R
3| V201 -361-203-00 | BOLTMI2X30 4 T
4 | V401 - 160 - 012 — 00 | WASHERSP/M12 g !
5 | V251 - 341 -202-80 | BOLT/STLDO | 4 Tt

6 | V304 — 460 — 012 - 00 | NUT/M12 4 1T
"""" 7| 1639 - 520 - 003 - 00 | PLATE/1/22x104 o T
8 |1637-520-001 — 00 | DRAWBAR I
9 | 1640-520-005-00 | PN/2sx91 A Y A

10 | 1421 502 - 002 - 00 | PNLNK I

11 | 1640 — 520 — 004 — 00 | INSULATOR 1

12 | 1637 - 520 - 220 - 00 | PLATE COMP 1 Y A

13 | V211 - 360~ 801 - 60 | BOLT,SEMS (SP) 4




134

FIG. 75

DRAFT SET (OPTION)

_—
KEY PART CODE DESCRIPTION ary e OF MODEL 11 8 | & REMARKS
TF330 clC|p
1 | 1622 - 535 — 200 - 00 | CONTROLLER /DRAF SET 1
2| 1622 - 535 — 300 - 00 | HITCH/LINK ASSY TR
3 | 1509 - 535 — 009 — 00 | BAR/TORSION T
4| 1509 - 535 — 002 — 00 | BUSH 25X30X35 T
5 | 1509 -535-003 - 10 | BUSH 33x3ex20 | I e
6 | V511 - 101 — 006 — 00 | PIN,TAPER 2l !
7 | V761 - 150 - 000 — 00 | NIPPLE/GREASE 1 Y
8 | V783 — 150 — 000 — 00 | NIPPLEGREASE/PT1,/8 T
9 | V201 - 261 - 004 - 50 | BOLT/Miox4s 7\ I N
10 | V304 -260-010-00 | NUT/MIO 2| T
11 | 1622 ~ 535 — 003 — 00 | PLATE/U,/1225X25 )t
12 | 1560 — 522 - 007 — 40 | PIN/19X110 it
13 | V211 - 360 — 801 — 60 | BOLTSEMS (SP) 7 L R N I
14 | 1622 - 535 ~ 230 - 00 | BRACKET comp N N
15 | 1622 — 535 — 240 — 00 | ARM//DRAFT comp T
16 | 1614 -531 — 002 — 00 | LINING,/16X30X02 2 T
17 | 1614 - 531 — 004 — 00 | SPRING,/WASHER /A Y
18 | 1614 — 531 — 003 — 00 | PLATE 1 A I R
19 | 1614 -531 - 013 — 00 | PLATE ETH A
20 | V201 - 260 — 803 — 50 | BOLT/M 8X35 ] T
21 | V304 - 260 — 008 — 00 | NUT/M 8 2 T
22 77777777 ] 622—535— 001 - 00 LEVER/DRAFT ) 1 (N
23 | V211 - 261001 — 60 | BOLT (5) MIOXI6 1 e
24 | 1432 - 242 —004 - 00 | GRPB [T A e
25 | 1622 - 535 — 250 — 00 | ARM,/AUTO comp [T S R




1622-535

FIG. 75

f
L

AL

DRAFT SET (OPTION)

135

A
L\\ ‘./"
73
~ S

KEY PART CODE DESCRIPTION ary | APE OF WOELY 11 § | § REMARKS
TF330 cli|p
26 | V580 — 140 — 502 — 00 | PINSPRING/5 X20 W il T
27 | 1622 -535-004-00 | ROD | T
28 | VAT1 — 260 — 008 — 00 | WASHERPL/M 8 7, I I N
29 | V60O - 162 ~ 502 — 00 | PINSPLIT25x20 7 A I R
30 | 1622 -535-260-00 | ARM COMP | T
31 | V580 ~ 140 — 502 — 00 | PINSPRING/5 X20 W il T
32 | 1415~ 120 - 006 — 00 | SPRING,TENSION,/86 7
33 | 1622 ~ 535 - 002 — 00 | ROD,/DRAFT T
3 | V411 - 260 ~ 008 — 00 | WASHERPL/M 8 7, I I N
35 | V500 - 162 ~ 502 — 00 | PIN,SPLIT,/25X20 )T
36 | 1560 — 522 — 009 — 30 | SPRING,/HCO76 1
37 | 1560 — 522 ~ 008 — 30 | JONT T
38 | V411 — 260 — 008 — 00 | WASHERPL/M 8 )| T
39 | V500 - 162 — 502 — 00 | PIN,SPLIT,/2.5X20 1 N R R
40 | V304 - 260 — 008 — 00 | NUT/M 8 | T
41 | 3756 — 361 - 002 — 00 | WASHER 2l T




136

FIG. 76

HOOD SYSTEM

FIG.56 j3
-
KEY PART CODE DESCRIPTION ary e OF MOBELT 20 8 1R REMARKS
TF330 clC|p
111617601 ~210-20 | HOOD ASSY 1 4G
""" 2 | 1617-601 ~211-20 | NET/LH o
31 1617-601-212-20 | NET/RH AL A R
4 | W296 - 204 - 007 — 40 | RIVETBLND/4X75 | w <
5 | V411 - 260 - 004 — 00 | WASHERPL/M 4 T
6 | 1617 -601 — 001 — 00 | INSULATOR/LH 1 F
7 1 1617 - 601 — 002 — 00 | INSULATOR,/RH BT I e A
8| 1614-601-001-00 | SeAL )|t
"9 | 1617-601-001 - 00 | NSULATOR/LH 1 R
10 | 1614 - 601 — 031 — 00 | INSULATOR/RH TR N
11 | 1614 -601 -004— 10 | PINLOCK 2l
12 | V401 - 160 — 008 — 00 | WASHERSP,M 8 v} R A R A
13 | V304 -260-008-00 | NUTME | 7 I N I I
14 | 1614 -601 - 006 - 00 | oRNAMENT 1 N R
|15 | V350 - 160 — 006 - 00 | NuT.SPEEDPE | 7/ N I N N
16 | 1614 - 601 — 230 — 00 | PIN COMP 1.
17 | 1814-601-013-00 | sumrs23 [ I S
18 | V211360 - 802 - 00 | BOLT (SP) M8x20 /N N I
19 | P103-601 — 005 - 00 | HOLDER/ROD 1A I I
20 | V411-260-006-00 | waswer ~m6 | < (V1
21 | VBOO -~ 162 — 001 - 50 | PINSPLIT/2 X15 1
22 | 1620-601-001-00 | stavs8ar | %V V¢V
23 | 1565 - 601 - 005 - 10 | NSULATOR /I I R
24 1 444—60 1 - 015 — 00 WASHER/6X14X3 1 777777777 LA I Y
25 | 1527 - 604 — 002 — 00 | CLP ® " 2| ¢




FIG. 76

HOOD SYSTEM

137

FIG.56
1622-601
TYPE OF MODEL| T { C |G
KEY PART CODE DESCRIPTION aTy T|O|R REMARKS
TF330 cCiL IP
26 | V411~ 260 — 008 — 00 | WASHERPL/M 8 *




138

FIG. 77

GRILLE SYSTEM

5
10502
KEY PART CODE DESCRIPTION a7y e OF MODEL| 1 8 | § REMARKS
TF330 cli|P
1] 1614 -602-001 - 00 | GRILLE 1
2 | 1614-602-002-00 | NerT 1
3 | V350 - 160 — 006 — 00 | NUT,SPEED,/P6 of *
4 | 1444 ~ 601 — 015 — 00 | WASHER/6X14X3 o | | ||
5 | 1620 - 602 ~ 001 - 10 | GRILLE | A
6 | V211 — 360 —801 - 60 | BOLT,SEMS (SP) I
7| 1620 -602-003 - 00 | PLATE |
8 | 1620 - 602 ~ 210 — 00 | BRACKET comP i
9 | 1640 — 601 — 014 - 00 | SCREW,/M0OSX30 6| *
10 | 1421 - 507 - 015 — 00 | SPRINGPRESS/26 4 0 T
11 | V210 - 360 ~ 601 ~ 60 | BOLT (SP) /M6X16 4




1614-603

FIG. 78

COVER (STEERING) SYSTEM

139

1421 - 602 - 008 - 00

KEY PART CODE DESCRIPTION vy e OF MODEL 2 1 8 1 2 REMARKS
TF330 cl|L|P
1 | 1614 -603 - 001 - 20 | COVER/DUSH/F | *
2 | 1675 - 603 - 001 - 00 | COVER/DUSH/R 1
311614 -603-018 - 00 | NUT/SPRING v
4 | 1560 — 401 — 004 — 40 | BOLT/M5X16 7 HL N I
5 { V211 - 360 ~ 801 — 80 | BOLT,SEMS (SP) 2l *
6 | 4101 — 102 — 038 — 00 | WASHER,/24X9X3.2 2l *
7 | V120 - 376 -~ 002 — 00 | SCREW./sP o * | !
8 | 1614 — 603 — 021 — 00 | COVER/STEERING,/F 11
9 | 1674 —B03 — 022 — 00 | COVER/STEERING/R ¢
10 | V120 - 366 — 001 — 60 | SCREW 4 7
11 | 1614 -603— 017 — 00 | INSULATOR 1.
12 | 1614 — 603 — 201 — 10 | INSULATOR T e
13 | 1614 - 603 — 202 — 00 | INSULATOR 2 *
14 | 1614 - 603 - 008 — 00 | STAY,/INSULATOR |t
15 | 1627 — 604 — 002 — 00 | CLIP (B) g
16 CUSHION,C,/RUBBER 2l ¥




140

1622-604

FIG. 79

COVER (SIDE) SYSTEM (TF330 — E42D)

(ENGINE)

KEY PART CODE DESCRIPTION ry [ LIPE OF MODEL| £ & 15 REMARKS
TF330 clL P

11617604 - 200 — 20 | COVER/UNDER COMP 1 51

2 | V211 -360 -801 — 60 | BOLTSEMS (SP) 4 < Lt

3| 1614 — 604 — 220 — 00 | STAYPLATE/LH  COMP 1.
4 | 1674 - 604230 - 00 | STAYPLATE/RH  COMP 1 *
5 | V211 - 360 - 802 - 00 | BOLT (SP) M8X20 4 F

6 | 1614 — 604 - 005 ~ 00 | INSULATOR 2 !

7| 1614 — 804 - 240 ~ 00 | PLATE/LOCK/LH  COMP 1 A R

8 | 1617 — 604 — 240 — 00 | PLATE/LOCK/RH  COMP I S
9 | 1426 -621-018 - 00 | SPRING.TENSION e
10 | V411 - 260 - 008 - 00 | WASHERPLOM 8 7 L A N N N

11 | V500 - 162 -~ 001 - 50 | PINSPLIT/2 X15 2l *
12 | 1614 - 604 - 260 — 00 | cABLE/LOCK ASSY 1 N I

13 | V500 — 162 ~ 501 - 50 | PINSPLIT/25%X15 oA 1 1 |
14 | V411 - 260 — 006 - 00 | WASHER .~ M6 A N N N R

15 | 1614 — 804 — 006 — 00 | STAY./PLATE 7/ N N N

16 | V211 — 360 — 802 - 00 4 F

BOLT (8P) M8X20




1687-604

FIG. 80

COVER (SIDE) SYSTEM (TF330 — E4)

141

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O-—

roo

REMARKS

1687 - 604 - 200 - 00

COVER/UNDER ComMP

*

V211 - 360 ~-801-60

BOLT,SEMS  (SP)

¥

1614 - 604 - 220 - 00

STAY/PLATE/LH  COMP

¥

1614 - 604 - 230 - 00

STAY/PLATE/RH  COMP

V211 -360-802-00

BOLT (SP) M8X20

1614 - 604 - 005 - 00

INSULATOR

N s

1614 -604 -240-00

PLATE/LOCK/LH  COMP

1617 — 604 ~ 240 - 00

PLATE/LOCK/RH  COMP

W 0! NI | O Wi N

1426 - 621 -018-00

SPRING, TENSION

10

V411 - 260 -008~00

WASHER,PL/M 8

V500 - 162 - 001 - 50

PIN,SPLIT72 X15

NN N

1614 - 604 - 260 - 00

CABLE,“LOCK ASSY

V500 - 162 - 501 - 50

PIN,SPLIT,/2.6X15

V411 - 260 - 006 - 00

WASHER / M6

1614 - 604 - 006 ~ 00

STAY /PLATE

V211 - 360 -802 - 00

BOLT (SP) M8X20

I RPN




1620-606

FIG. 81

FENDER SYSTEM (TF330 — E42D)

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL
T

TF330

o)l

REMARKS

1620 - 606 - 200 ~ 10

FENDER/LH COMP

V211 -360-801-60

BOLT,SEMS  (SP)

1432 -665-014 - 00

GROMMET,/13X17X5

1427 - 621 -012-00

GROMMET

1620 -606-210-10

FENDER,/RH COMP

V211 -360-801-60

BOLT,SEMS  (SP)

1432 - 651 - 028 - 00

GROMMET 78X 13X2

1527 - 604 ~ 002 - 00

CLIP (8

W 0 N | Oot! Wi —

V411 - 260 -008-00

WASHER,PL/M 8

[on)

1432 - 665 ~-014 -~ 00

GROMMET,/13X17X5

—
—

1427 -~ 621 -012~- 00

GROMMET

el e il Il e I et et IS I O




FIG. 82

FIG. 86

FENDER SYSTEM (TF330 —E4)

S

o
-

b

43

2
2
se20-5080
KEY PART CODE DESCRIPTION oty e OF MODEL |1 51 ] REMARKS
TF330 ciLip
1| 1620 — 606 — 200 — 10 | FENDER/LH COMP 1 4G
2 | V211 — 360~ 801 — 60 | BOLT,SEMS (SP) 4 F
3| 1432 - 665 - 014 — 00 | GROMMET/13X17x5 1 Y
411427 -621 012 — 00 | GROMMET 1
5 | 1432 - 651 ~ 028 — 00 | GROMMET,/9X13X2 vI I
6 | 1620 - 606 — 210 — 10 | FENDER/RH comP 1 4G
7 | v211 ~360-801 - 60 | BOLT,SEMS  (SP) I N
8 | 1432 - 651 ~ 028 — 00 | GROMMET,/9X13X2 3
9 | 1527 — 604 - 002 — 00 | CLIP (B 1 N N
10 | V411 — 260 - 008 ~ 00 | WASHERPL/M 8 1

—

1432 -665-014 -00

GROMMET /138X17X5

—

N

1427 -621-012-00

GROMMET




144

FIG. 83

1620-608

GUIDE (LEVER,H.S.T.) SYSTEM (TF330 — E42D)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

TF330

o--

roon

TG

REMARKS

1620 - 608 - 500 - 10

GUIDE/CHANGE /LH COMP

X

51

1564 - 8630 -012 - 00

INSULATOR

¥

1620 - 608 -210-00

GUIDE,“CHANGE /RH COMP

%

5L

1640 - 604 -012 - 00

INSULATOR

18617 -722-212-00

INSULATOR

1614 -608 - 220 - 00

PLATE,/STOP COMP

1421 =507 -014-00

WASHER,/6X24X2

3256 - 702 - 004 - 00

BOLT,KNOB (M#6)

v210 - 360 -601 —- 60

BOLT (SP) /MBX16

— H
[ w [e0] -~ (=] [&4] E=N w [

3670 - 236 - 003 - 00

GRIP

V120 - 266 - 002 - 00

SCREW,SEMS

—
[

V361 — 260 — 006 — 00

NUT

N DD IR NN




1887-608

FIG. 84

GUIDE (LEVER,H.S.T.) SYSTEM (TF330 — E4)

145

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

o--—
00

Rvbiln]

REMARKS

1687 - 608 — 500 - 00

GUIDE,/CHANGE /LH COMP

)

51

1564 -630-012-00

INSULATOR

*

1620 -608-210-00

GUIDE/CHANGE /RH COMP

*

51

1640 -804 -012 - 00

INSULATOR

1617 —-722-212 - 00

INSULATOR

1814 - 808 — 220 - 00

PLATE,/STOP COMP

1421 -507-014-00

WASHER /8X24X2

3258 - 702 - 004 - 00

BOLT,KNOB (M8&)

W o~ IO AW N

V210 - 360 -601 -60

BOLT (SP) /M6X18

3670~ 236 -003 - 00

GRIP

V120 - 266 — 002 - 00

SCREW,SEMS

V361 - 260 - 006 - 00

NUT

il ioino i niN




146

1620-6118

. 85

SEAT SYSTEM

KEY PART CODE DESCRIPTION AN AALL: OF MODELY 11 & |§ REMARKS
TF330 clL|p
111620 -611 210 — 00 | BRACKET (SEAT) COMP 1. 51
2 | V211~ 260 ~ 802 — 00 | BOLT,SEMS (S) 4
3 | 1620 - 625 ~ 500 — 00 | BRACKET/LH COMP 1t
4 | 1620~ 625~ 510 - 00 | BRACKET/RH coMpP WoF
5 | V201 — 461 — 002 — 50 | BOLT./M10X25 gl *
6 | V401 — 180 ~ 010 — 00 | WASHERSP,/M10 g *
7 11622 -625- 001 - 00 | INSULATOR 2l *
8 | V201 — 461 — 002 — BO | BOLT/M10X25 4 *
9 | V401 —~ 160 — 010 ~ 00 | WASHERSP,/M10 4
10 | V201 ~ 361 — 206 - 50 | BOLT 2l *
11 | V401 = 160 — 012 ~ 00 | WASHERSP./M12 2 ¢
12 | 1614 — 626 — 400 — 00 | WASHER COMP 2 *




1687-626

FIG. 86

247

MOUNT (REAR,H.S.T.) SYSTEM (TF330 — E4)

1
i

KEY PART CODE DESCRIPTION a1y e OF MODEL) 2\ 8 | R REMARKS
TF330 c P
1 16820 — 626 — 320 — 10 | FRAME/REAR COMP 1 * 51
2 | 1620 - 626 — 350 — 00 | WASHER comP 2|
3 | V201 - 461 - 207 — 50 | BOLT/M12X75 7 R e
4 | 1640 - 626 - 001 - 00 | NUT 2
5 | V401 — 160 — 012 — 00 | WASHERSP,/M12 2l *
6 | V201 — 361 — 206 ~ 50 | BOLT 2 *
7 | V201 — 461 ~ 207 — 50 | BOLT,/M12X75 4
8 | 1694 — 715 - 002 — 00 | INSULATOR 10 *
9 [ 2101 —221 ~ 004 ~ 00 | WASHER 6| *
10 | 1640 - 626 — 001 —~ 00 | NUT 6 *
11 | 1687 — 626 — 001 ~ 10 | COLLAR/12X38X20 4 F 1
12 | 1622 — 626 — 320 — 00 | BRACKET/REAR/LH COMP il
13 | 1622 — 626 — 330 — 00 | BRACKET/REAR/RH COMP IR Y A
14 | 1566 — 701 — 102 — 00 | INSULATOR Jf |
15 | 1622 — 625 — 001 — 00 | INSULATOR 2l *
16 | V201 — 461 — 002 ~ 50 | BOLT./M10X25 g *
17 | V201 - 461 — 203 — 00 | BOLT,/M12X30 4
18 | V401 — 160 — 010 — 00 | WASHERSP M10 d 1 |
19 | V401 -~ 160 — 012 — 00 | WASHERSP./M12 4
20 | 1620 — 626 -~ 210 ~ 20 | FRAME/SIDE/LH  COMP 1 R
21 | 1620 - 626 — 500 — 10 | FRAME/SIDE/RH  COMP ot
22 | 1687 - 626 ~ 200 ~ 00 | BRACKET,/SIDE/LH COMP |
23 | 1687 ~ 626 — 210 — 00 | BRACKET,/SIDE/RH COMP 1
24 { V211 - 561 - 002 ~ 50 | BOLT/M10X25 d 0 |
25 | 1620 ~ 626 — 230 — 10 | BRACKET/REAR  COMP 1.




148

FIG. 86 MOUNT (REAR,H.S.T.) SYSTEM (TF330 — E4)

1687-626

KEY PART CODE DESCRIPTION aTy REMARKS

o——
afoYe)
vm

26 | V211 — 561 — 002 — 50 | BOLT,M10X25
27 | V411 =260 — 010 — 00 | WASHER/M10

28 | 1620 — 626 — 600 — 00 | PLATE COMP
29 | 1566 — 525 — 101 — 00 | HOOK.TOP LINK

30 | 1425 - 621 — 004 — 00 | CLAMPHARNESS

31 [ V211 - 360 — 802 — 50 | BOLT.SEMS

G ] — e pO N
-




FIG. 87

1622-626C

149

MOUNT (REAR,H.S.T.) SYSTEM (TF330 — E42D)
6

KEY PART CODE DESCRIPTION oy OF MODELI 11§ | & REMARKS
TF330 clC|p
1| 1620 - 626 — 320 — 00 | FRAME/REAR coMP .
2 | 1620 — 626 — 350 — 00 | WASHER COMP 2l *
3 | V201 — 461 - 207 — 50 | BOLT,/M12X75 vI I
4 | 1640 - 626~ 001 — 00 | NUT 2l *
5 | V401 ~ 160 — 012 — 00 | WASHERSP,/M12 2l ¢
6 | V201 —~ 361 — 206 — 50 | BOLT 2t
7 | V201 — 461 — 207 — 50 | BOLT/M12X75 4
8 | 1594 — 715 - 002 — 00 | INSULATOR o *
9 | 1427 — 431 — 003 — 00 | WASHER/13X32X3 5
10 | 1640 —~ 626 — 001 — 00 | NUT 6 *
11 | 1620 - 626 — 001 — 10 | COLLAR/12X25X16 4
12 { 1822 — 626 — 320 — 00 | BRACKET/REAR/LH COMP Nt
13 | 1622 — 626 — 330 — 00 | BRACKET,/REAR,RH COMP 11
14 | 1666 - 701 ~ 102 — 00 | INSULATOR ) R R
15 | 1622 — 625 — 001 — 00 | INSULATOR I
16 | V201 — 461 ~ 002 — 50 | BOLT/M10X25 g *
17 | V201 - 461 — 203 ~ 00 | BOLT./M12X30 4
18 | V40T ~ 160 — 010 — 00 | WASHERSP./M10 g *
19 | V401 ~ 160 — 012 — 00 | WASHERSP,/M12 4
20 | 1620 - 626 — 210 — 20 | FRAME/SIDE/LH  COMP 1
21 | 1620 — 626 — 500 — 10 | FRAME/SIDE/RH  COMP .
22 | 1622 — 626 — 200 — 10 | BRACKET/SIDE/LH COMP 1
23 | 1622 - 626 — 210 — 10 | BRACKET,/SIDE/RH COMP 1
24 | V211 =561 — 002 — 50 | BOLT/M10X25 g *
25 | 1620 — 626 — 230 — 10 | BRACKET/REAR  COMP 1




150

FIG. 87

1622-626C

— e

2
& \\E@?‘FIGBB

MOUNT (REAR,H.S.T.) SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION aty TTYFZZOOF MODEL | 1 cE REMARKS
26 | V211 — 561 - 002 — 50 | BOLT,/M10X25 vI I
27 | V411 =260 - 010 — 00 | WASHER/M10 2 *
28 | 1620 — 626 — 600 — 00 | PLATE COMP 1 *
29 | 1566 — 525 — 101 — 00 | HOOK,TOP LINK 1.
30 | 1425 - 621 - 004 — 00 | CLAMP,HARNESS 1 *
31 | V211 ~ 360 — 802 — 50 | BOLT,SEMS 3




1687-630

FIG. 88

FLOOR (H.S.T.) SYSTEM (TF330 — E4)

isl

KEY PART CODE DESCRIPTION ary e OF MODEL Y 21 8 | R REMARKS
TF330 ciLip
1| 1617~ 680 ~200~ 00 | FRAME,DUSH COMP 1.
2 | V211 - 360 — 802 - 00 | BOLT (SP) M8X20 4
3 | 1480 - 601 — 005 — 00 | RUBBERCUSHION TR R R
4 {1620 —~ 630 - 053 ~ 00 | PANEL,/CENTER i f sl |
5| V211 -360-801- 60 | BOLT,SEMS (SP) 4 F
6 { 1614 — 630 ~ 007 — 00 | INSULATOR 1}t
7 | 1614 — 630 — 008 — 00 | INSULATOR il
8 | 1620 — 630 ~ 210 — 10 | PANEL/FLOOR/LH COMP | 4G
9 | 1620 ~ 630 - 220 — 10 | PANEL/FLOOR/RH COMP 1. 4G
10 | 1620 — 630 — 006 — 00 | FOOD/LH ' il ®
11 | 1620 - 630 - 007 — 00 | FOOD/RH 1.
12 | V211 - 360 — 801 ~ 60 | BOLT,SEMS (SP) 18 *
13 | 1620 — 630 — 051 — 10 | MAT./FLOOR/LH 1
14 | 1620 — 830 — 052 — 10 | MAT/FLOOR/RH 1
15 | 1527 — 604 — 002 — 00 | CLIP (® /R A Y I
16 | 1620 ~ 630 — 008 — 00 | CLIP/08 2l *
17 | 1687 — 630 — 500 — 00 | PANEL/SEAT COMP 1 51
18 | 1614 — 630 — 002 — 00 | INSULATOR 2 *
19 | V211 ~ 360 - 801 — 60 | BOLT,SEMS (SP) 6 *
20 | 1678 — 630 — 210 ~ 00 | PANEL/REAR COMP 1 51
21 | V211 - 360 - 801 — 60 | BOLTSEMS (SP) 2 *
22 | 1620 — 630 — 300 ~ 10 | PANEL/BACK COMP ot 4G
23 | V211 - 360 - 801 - 60 | BOLTSEMS  (SP) d




152

1622-6308

FIG. 89

&1T5

FLOOR (H.S.T.) SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION ary e OF MODEL| 21 &1 REMARKS
TF330 ciL]|p

1| 1617 -630-200 - 00 | FRAME/DUSH ComP i

2 | V211 - 360 - 802 - 00 | BOLT (5P) M8X20 i

3 | 1480 ~ 601 — 005 ~ 00 | RUBBER,CUSHION )

4 | 1620 - 630 — 053 — 00 | PANEL/CENTER 1. 51

5 | v211 - 360 ~ 801 - 60 | BOLT,SEMS (SP) 4

6 | 1614 - 630 — 007 ~ 00 | INSULATOR -

7 | 1614 - 630 — 008 — 00 | INSULATOR |

8 | 1620 - 630 - 210 — 10 | PANEL/FLOOR/LH COMP 1 46

9 | 1620 - 630 — 220 — 10 | PANEL/FLOOR/RH COMP 1. 4G

10 | 1620 — 630 — 006 — 00 | FOOD/LH T

11 | 1620 ~ 630 — 007 — 00 | FOOD,/RH )

12 | V211 - 360 —~ 801 - 60 | BOLT,SEMS  (SP) 18 *

13 | 1620 - 630 — 051 — 10 | MAT,FLOOR/LH | ¥

14 | 1620 - 630 — 052 ~ 10 | MAT,/FLOOR/RH 1

15 | 15627 — 604 — 002 — 00 | CLP (B 4 *

16 | 1620 —~ 630 ~ 008 — 00 | CLIP/08 2t

17 | 1620 -~ 630 ~ 500 - 20 | PANEL/SEAT comP I al |
17A| 1620 — 630 — 500 — 30 | PANEL/SEAT CoMP I S
18 | 1614 ~ 830 — 002 — 00 | INSULATOR 2t

19 | V211 - 380 - 801 — 60 | BOLT.SEMS (SP) L A
20 | 1425 - 621 — 004 ~ 00 | CLAMPHARNESS 1

21 | 1678 - 630~ 210 ~ 00 | PANEL/REAR comp | 5l

22 | V211 - 360 — 801 — 60 | BOLT.SEMS (SP) 2| *
23 | 1620 - 630 — 300 — 10 | PANEL/BACK COMP 1 4G
24 | V211 - 360 — 801 — 60 | BOLTSEMS (SP) ¢ IR R




153

FIG. 90  STEP (SUB) SYSTEM (OPTION)

- /(U

TYPE OF MODEL | |

CiG
KEY PART CODE DESCRIPTION aTy T{O|R REMARKS
TF330 CiL|P

1| 1617 - 631 -001 - 00 | STEP/SUB 1| T

2 | V211 — 360 —802 — 00 | BOLT (SP) M8X20 4 T




154

FIG. 91

MIRROR AND HEAD LAMP SYSTEM(TF330-E42D)

77-7
FIG.89
1620-540
KEY PART CODE DESCRIPTION ary |LPE OF MODEL |01 8 15 REMARKS
TF330 cl|i|p
1 | 1640 — 619 - 200 — 00 | MIRROR ASSY | 8SBO - 029 — 970 - 21
2 ] V111 =166 - 001 — 00 | SCREW,/M6X10 1.
3|1600~-619-001 - 10 | STAY,MIRROR 1.
4 | v211 - 260 — 802 — 00 | BOLTSEMS (S) o
5 | V304 — 260 — 008 - 00 | NUT/M 8 7 R A I
6 | V411 — 260 - 008 — 00 | WASHERPL/M 8 2
7 | 1594 - 652 — 200 - 10 | LAMP/HEAD ASSY | A248 - 6.0 — 4
8 | 1594 — 652 ~ 220 - 00 | LAMP,/HEAD,/G ASSY )| A292 - 8.0 - 4




1687-640

FIG. 92

MIRROR AND HEAD LAMP SYSTEM(TF330-E4)

1585

KEY

PART CODE

DESCRIPTION

oty

TYPE OF MODEL

TF330

O-—

moon

eevio)

REMARKS

1674 - 619 - 300 - 00

MIRROR ASSY

1_
-138

1674 ~619-300~10

MIRROR ASSY

139-

1600 -618-001 - 10

STAY,MIRROR

V211 - 260~802-00

BOLT,SEMS (S)

V304 - 260 -~ 008 - 00

NUT/M 8

V411 - 280-008-00

WASHER,PL/M 8

1674 ~ 652 — 200 - 00

LAMP /HEAD ASSY

~NP OO s W N

1674 - 8652 - 202 - 00

BULB,/12V./45,/40W

PO I N LN RN — ) e




156

1620-660

FIG. 93

LAMP SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION ary e OF MODEL | 2\ 8 1 8 REMARKS
TF330 cl|C|pP
1 | 1600 — 622 — 360 — 00 | LAMP/FRONT/LH/C ASSY | 2BEO - 031 — 820 - 91
2 | 1594 — 654 - 281 — 00 | HARNESS/LAMP |
3| 1600 - 622 - 232 - 00 | BULB/LAMP/12v2IW | 8GAO — 020 ~ 731 — 21
4 | 1600 - 622 — 233 - 00 | BULB/LAMP/12V5W it 8GMO — 020 — 921 — 21
5 | 1600 ~ 622 — 380 — 00 | LAMP,/FRONT/RH,/C ASSY | 28E0 - 031 - 821 - 01
6 | 1694 — 654 — 281 — 00 | HARNESS/LAMP 1
7 | 1600 — 622 - 232 — 00 | BULB/LAMP/12v21W | 8GAO - 020 — 731 - 21
8 | 1600 — 622 — 233 — 00 | BULB/LAMP,/12v5W 1 8GMO — 020 - 921 - 21
9 | VI11-164-001 - 60 | SCREW,/M4X16 4 *
10 | V301 ~ 260 — 004 — Q0 | NUT/M 4 4
11 | V401 — 180 = 004 — 00 | WASHERSP/M 4 4
12 | V411 = 260 — 004 — 00 | WASHERPL/M 4 4 F
13 | 1620 - 660 — 001 - 00 | PLATE 2| *
14 | V211 = 360 - 801 — 60 | BOLTSEMS (SP) 4
15 | 1600 — 622 — 260 — 00 | LAMP.COMBI/REAR/LH | 25D0 - 031 — 840 — 31
16 | 1600 — 622 — 251 — 00 | HARNESS,LAMP,/REAR 1.
17 1 1600 - 822 — 232 ~ 00 | BULB/LAMP./12V21W 2l * 8GAD - 020~ 731 - 21
18 | 1600 — 622 — 252 — 00 | BULB/LAMP,/12V10W | 8GAO — 020 - 711 - 31
19 | 1600 — 622 — 003 ~ 00 | COVERLAMP/REAR 1
20 | 1600 — 622 — 321 — 00 | REFLECTOR 1
21 | V120 - 365 ~ 002 ~ 00 | SCREW,SEMS vi
2 | vao1 - 260-005-00 | NUTMS o+
23 | V411 = 260 ~ 005 — 00 | WASHERPL/M 5 2l F
24 | V401 — 160 — 005 — 00 | WASHERSP/M 5 o|

V301 - 260~ 008 - 00

NUT/M &




1620-660

FIG. 93

157

LAMP SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION ary e OF MODEL) 1 &1 REMARKS
TF330 c|L|P

26 | V401 — 160 — 006 — 00 | WASHERSP./M & 1
27 | V411 — 260 — 006 — 00 | WASHER / M8 | *
28 | V201 — 260 - 801 — 80 | BOLT/M8x16 2 !
29 | 1600 - 622 — 280 — 00 | LAMP,COMBI/REAR/RH ot 2SD0 — 031 — 840 — 41
30 | 1600 — 622 — 251 — 00 | HARNESS,LAMP,/REAR | F
31 | 1600 — 622 — 232 — 00 | BULB/LAMP,/12V21W 2 * 8GAO0 — 020 — 731 — 21
32 | 1600 — 822 — 252 — 00 | BULB/LAMP,/12V10W |t 8GA0 ~ 020 — 711 - 31
33 | 1600 — 822 - 003 — 00 | COVER,LAMP./REAR o
34 | 1800 — 622 ~ 321 — 00 | REFLECTOR 1
35 | V120 — 365 — 002 — 00 | SCREW,SEMS 2l
3 | V301 — 260 - 005 — 00 | NUT/M5 2 *
37 | V411 — 260 — 005 — 00 | WASHERPL/M 5 2

38 | V401 — 160 — 005 — 00 | WASHERSP/M 5 2|
39 | V301 - 260 - 006 —~ 00 | NUT/M 6 1
40 | V401 — 160 — 006 — 00 | WASHERSP/M 6 o
41 | V411 = 260 — 006 — 00 | WASHER / M6 1
42 | V201 - 260 —~ 801 — 60 | BOLT/M8X16 2l
43 | V362 — 260 ~ 008 — 00 | NUT/WASHER 4
44 | 1600 — 622 — 300 ~ 00 | LAMP,/NUMBERPLAT ASSY | 2KAO - 013 - 891 ~ 01
45 1800 — 622 - 281 — 00 | HARNESS/NAMBER PLATE 1 *
46 | 1600 — 622 — 233 — 00 | BULB/LAMP,/12VEW 1. 8GMO — 020 — 921 — 21
47 1584 -~ 654 — 261 — 10 | BRACKET/LAMP,/NUMBER 1 *
48 | V211 - 260 -801 — 60 | BOLT,SEMS (S) M8X16 2l *

49

V362 - 260 - 008 - 00

NUTWASHER




158

FIG. 94

1687-860

14 10

15 :

13 29 7 0
27 | L~
19
33

LAMP SYSTEM (TF330 — E4)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

TF330

O-

roo

VIO

REMARKS

—

1674 - 654 - 200 - 00

LAMP,/FRONT SET

¥

1674 -654-211-00

BULB/12V21W

¥

1674 - 654 - 212 - 00

BULB/12VBW

*

1687 - 8660 - 001 - 00

PLATE,/LAMP /FRONT

V211 - 360 - 801 - 60

BOLT,SEMS  (S8P)

P DN LR DN

1600 - 622 - 260 - 00

LAMP,COMBI/REAR,/LH

28D0 ~ 031 - 840 - 31

1600 - 822 - 251 - 00

HARNESS,LAMP,/REAR

1600 - 822 - 232 -00

BULB/LAMP/12V21W

8GAO — 020 — 731 — 21

1600 — 622 - 252 - 00

BULBLAMP 12V 10W

8GA0-020-711 - 31

DO I~ OO AW N

18600 ~ 622 - 003 - 00

COVER,LAMP /REAR

1600 - 622 - 321 - 00

REFLECTOR

N

V120 - 385 -002 - 00

SCREW,SEMS

—
w

V301 - 280 - 005~ 00

NUT /M5

~

V41t~ 280 - 005 - 00

WASHER,PL/M 5

—
[#2]

V401 - 180 - 005 ~ 00

WASHER,SP/M 5

N LN NN

o

V301 - 2680 - 006 - 00

NUT/M 6

—
-~

V401 - 160 - 006 - 00

WASHER,SP/M 6

(o]

V411 - 260 -006 ~ 00

WASHER / M8§

w

V201 - 2680 -801 -860

BOLT./M8X16

~N
[

1600 -~ 622 — 280 - 00

LAMP,COMB! /REAR/RH

28D0 - 031 — 840 — 41

N

1600 - 822 — 251 - 00

HARNESS,LAMP /REAR

~N
N

1800 - 622 - 232 - 00

BULB/LAMP,712V21W

8GAO0 ~ 020 — 731 - 21

N
wW

1600 - 622 - 252 - 00

BULB/LAMP,/12VI0OW

8GA0 - 020 - 711 - 31

N
~

1600 - 622 — 003 - 00

COVER,LAMP/REAR

N
o

1600 - 622 - 321 - 00

REFLECTOR




FIG. 94

) -
- 2%g-100-15

5

1687-660

LAMP SYSTEM (TF330 — E4)

159

KEY PART CODE DESCRIPTION aryY TYPE OF MODEL) 15 | & REMARKS
TF330 clClip
26 | V120 — 365 — 002 — 00 | SCREW,SEMS 2 *
27 | V301 ~ 260 - 005 ~ 00 | NUT/M5 2l ¢
28 | V411 - 260 — 005 — 00 | WASHERPL/M 5 vi I
29 | V401 ~ 160 — 005 — 00 | WASHERSP/M 5 2l *
30 | V301 - 260 — 006 ~ 00 | NUT/M 6 1
31 | V401 - 160 — 006 — 00 | WASHERSP/M 6 1
32 | V411 - 260 — 006 — 00 | WASHER ./ M6 1
33 | V201 ~ 260 — 801 ~ 60 | BOLT,/M8X16 2 *
34 | V362 ~ 260 — 008 — 00 | NUT/WASHER 4
35 | 1674 - 654 — 270 — 00 | LAMP/NUMBERPLAT SET 1.
36 | 1674 - 654 ~ 271 — 00 | BULB/12V./5W .
37 | 1674 ~ 654 — 272 — 00 | HARNESS/LAMP |7
38 | 1594 — 654 — 261 — 10 | BRACKET,/LAMP,/NUMBER 1.
39 | V211 — 260 — 801 — 60 | BOLT.SEMS (5) M8X16 2
40 | V362 - 260 ~ 008 — 00 | NUT/WASHER 2 *




160

1820-670

«
(FRONT)

(ENGINE)

FIG. 95

PANEL SYSTEM

b—o
4—@
3~—@ ]

15A

)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aty

TF330

o-—

r~roo

IO

REMARKS

1620 - 670 - 200 - 00

PANEL/INSTRUMEN ASSY

1_

-175 .

1620 - 670 -200-10

PANEL/INSTRUMEN ASSY

176-

1620 -670-210-00

METER/HM/F/T SET

1_
-175

1620 -670-210-10

METER/HM/F/T SET

176-

1640 — 658 -~ 322 - 00

RING/E

176-

1673 - 658 -214-00

GEAR

176-

1640 — 658 — 324 - 00

PIN

176-

1640 — 658 — 325 - 00

WASHER

176-

1614 - 670 -240-00

ESCUTCHEON

*

1614 -670-201-00

GLASS

*

1614 - 870 — 250 - 00

HOUSING ASSY

¥

Il ol NI o AW

1614 - 670 — 260 - 00

BOARD /WIREING ~ ASSY

V120 - 264 - 001 - 00

SCREW /S

N

1660 - 658 — 202 - 00

SCREW

—
w

V195 - 163 -010 - 40

SCREW /TAPPING

=N

V195 - 164 -016 - 40

SCREW,/4X16

sloioir

o

1614 -670-270 - 00

CASE ASSY

—_

i-
-90

154

1675 - 670 - 230 - 00

CASE ASSY

81-

36560 -270-214-00

BULB

1560 — 658 — 282 - 40

SOCKET

1614 -670 - 281 - 00

VALVE/LAMP 12V /1. 7TW

15660 - 658 - 282 - 40

SOCKET

1614 -670 -202 - 00

CAP

V120 -376 - 001 - 60

SCREW,/SP

ol i 00 o

1614 -670 - 001 - 00

CABLE ASSY

-

-95




161

FIG. 95

PANEL SYSTEM

1620-67¢

n
v
ox
<
=
L
o
wrao
0o
-0l
—d
w
[ ]
(o= )
-3
[
o i
wl B8
a | ™
=
F—
=
<
= | &
o)
O |«
T
o
o
O
n
98]
la)
w
—
m
<
[&]
(@]
w _
D4|
o |8
© i
O
o~
r |o©
< [
o |«
«©
-t
o |§




162

FIG. 96

SWITCH SYSTEM (TF330 — E42D)

20

1620-680

KEY PART CODE DESCRIPTION ary | PE OF MODEL 1 &1 8 REMARKS
TF330 L P
1 | 1509 -623-001 00 | HORN 1
2 | v211-360-801 - 60 | BOLTSEMS (SP) |t
3 | V363 - 260 - 008 — 00 | NUT,LOCK./M8 |
4 { 1575-623-210 — 00 | SWITCHSTARTER ASSY T R A R
5 | 1488 — 621 — 220 — 10 | SWITCH,STARTER SET i|F
6 | V411 - 260 ~ 004 — 00 | WASHERPL /M4 3
7 | V120 - 264 - 000 — 80 | SCREW,PLUS,/M4x8 0
8 | VA11 - 260 ~ 005 — 00 | WASHERPL/M 5  *
9 | V120 - 265 - 001 — 00 | SCREW,PLUS/M5X0.8X8 3 !
10 | 1444 — 621 - 311 — 00 | CAP T T N
11 | 1444 - 821 =312 — 00 | NUTRING,/M28X1.0 |
12 | 1444 - 621 - 313 - 00 | WASHER |
13 | 1444 - 621 — 320 — 00 | KEY assy T
14 | 1644 — 623 — 001 — 00 | SWITCH ASSY .
15 | 1544 - 623 — 232 — 00 | NUT/M22 1
16 | 1544 ~ 623 — 233 ~ 00 | LEVER ot
17 | 1544 - 623 - 234-00 | kN0 |
18 | 1544 — 623 — 235 — 00 | BOOT/HORN |
19 | 1600 - 623 ~ 002 - 00 | FLASHER ASSY | * | 4DMO - 033 - 600 — 01
20 | V210 - 360 - 601 ~ 60 | BOLT (SP) /MBX16 1
21 | 1614 - 680 — 250 ~ 00 | SWITCH,/PUSH SET |t
2 | 1560 - 664 -252-00 | NUT |
23 | 1560 - 664 ~ 253 - 00 | BOOT |
24 | 1600 - 623 ~ 200 - 00 | swTeH 1
25 | 1600 — 623 —~ 210 — 00 | SWITCHLAMP ASSY N T R Y A Y




FIG. 86

163

SWITCH SYSTEM (TF330 — E42D)

1620-630

35

PART CODE

TYPE OF MODEL

38

3656 ~ 271 ~ 001 - 00

PLATE1,13X40

KEY DESCRIPTION aTy 116 |R REMARKS
TF330 ClLIP
26 | 1600 ~ 623 — 220 — 00 | SWITCHHAZARD ASSY | F
27 | 1518 - 621 — 320 - 00 | switcHstop 1 N
28 | 1432 - 621 - 006 — 10 | NUT.LOCK 7 I
29 | 1620 - 680 ~ 003 ~ 00 | BOLT,/Mex28 |
30 | V304 — 260 — 008 — 00 | NUT/M 8 i|o*
31 | 1620 — 680 — 210 ~ 00 | SWITCH,/PUSH ASSY Nt
32 | 1518 — 621 — 007 — 00 | WASHER,/23X35X2 T
33 | 3737 -172-011 — 00 | CLAMP.HARNESS |
34 | 1518 - 621 — 240 — 00 | SWITCHLIMIT ASSY |
35 | V200 - 260 - 402 — 50 | BOLT 2
36 | V401 ~ 160 — 004 — 00 | WASHERSP/M 4 2t
37 | V411 - 260 - 004 ~ 00 | WASHERPLAM 4 o *
i




164

SWITCH SYSTEM (TF330 — E4)

FIG. 97

1687-680

TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION oY e 1|68 REMARKS
1 | 1674 — 664 - 200 — 00 | HORN ASSY |t
2 | V211 360 - 801 - 60 | BOLT.SEMS (SP) 1/ I
3 | v363 - 260 - 008 - 00 | NUT.LOCK /M8 )|
4 | 1575~ 623 - 210 - 00 | SWITCHSTARTER ASSY 1.
5 | 1488 —621-220 - 10 | SWITCH,STARTER SET 1| .
6 | V411 — 260 — 004 — 00 | WASHERPL/M4 3
7 | V120 - 264 - 000 - 80 | SCREW,PLUS/Méxa it
8 | V411 - 260 - 005 - 00 | WASHERPLLM 5 | I A
9 V120 — 265 - 001 — 00 | SCREW,PLUS/M5X0.8X8 3 L
10 | 1444 — 621 - 311 — 00 | CAP I I N I
11 | 1444 - 621 - 312 - 00 | NUTRING,/M28X1.0 T
12 | 1444 - 621 - 313 — 00 | WASHER it
13 | 1444 - 621 — 320 — 00 | KEY ASSY IR
14 | 1575 - 623 - 211 — 00 | HARNESS,/STARTER |
15 | 1544 — 623 —~ 001 — 00 | SWITCH ASSY 1.
16 | 1544 - 623 — 232 — 00 | NUT/M22 1
17 | 1544 - 623 — 233 - 00 | LEVER |
18 | 1544 - 623 — 234 - 00 | kNOB ! I N N
19 | 1544 — 623 — 235 — 00 | BOOT/HORN 11 A A N
20 | 1600 - 623 — 002 — 00 | FLASHER ASSY il 4DMO — 033 — 600 - 01
21 | V210 - 360 — 601 — 60 | BOLT (SP) /M6X16 | *
22 | 1687 - 680 — 200 — 10 | SWITCH,/PUSH ASSY 1 I N R
23 | V120 - 364 - 002 — 50 | SCREW,/SP 7 I I I
24 | 1600 — 623 ~ 200 ~ 00 | SWITCH I Y e Y Y
25 | 1600 - 623 - 210 — 00 | SWITCHLAMP ASSY |




FIG. 97

SWITCH SYSTEM (TF330 — E4)

165

4 9 s
89 6 7 78-2 121%
%EL% et
| ) Rs-17
3
4
1687-5680
KEY PART CODE DESCRIPTION aty TYPE OF MODEL) 1/ S 1§ REMARKS
TF330 clL P
26 | 1600 — 623 — 220 — 00 | SWITCH,HAZARD ASSY 1
27 | 1618 — 621 — 320 — 00 | SWITCH,STOP i
28 | 1432 - 621 - 006 ~ 10 | NUT,LOCK 2t
29 { 1620 — 680 ~ 003 — 00 | BOLT,/M8x28 it
30 | V304 - 260 - 008 - 00 | NUT/M 8 Nt
31 | 1620 - 680 - 210 — 00 | SWITCH,/PUSH ASSY 1
32 { 15618 ~ 621 — 007 — 00 | WASHER,/23X35X2 1
33 | 3737 - 172 -011 — 00 | CLAMP,HARNESS 1
34 | 1518 — 621 — 240 — 00 | SWITCHLIMIT ASSY 1
35 | V120 - 364 — 002 — 50 | SCREW./SP 2l !
1

36

3656 - 271 - 001 - 00

PLATE/1,13X40




166

FIG. 98

HARNESS SYSTEM

1522-690

15

16
17

(TF330 — E42D)

/ofl

13,23,26

14
24
27

KEY

- PART CODE

DESCRIPTION

aTyY

TYPE OF MODEL

TF330

o-—
roon

TIO

REMARKS

1620 - 690 - 300 - 00

HARNESS,”ENGINE ASSY

¥

1614 - 690 - 202 - 00

FUSE/SLOWBLOW

¥

1660 - 666 - 212 - 00

DIODE

N LD

%

3650 - 261 - 261 - 00

LINK,FUSIBLE

4319 - 801 - 004 — 00

FUSEZ250V2A

1620 — 690 - 340 - 00

HARNESS,/ENGINE /4P

1593 - 623 -~ 503 - 00

CAP,FUSE BOX

1560 — 664 — 264 - 00

FUSE,BLADE

WO 00!~ O Bl N

1600 - 624 - 004 - 00

HARNESS,OIL PRESSURE

—
(o)

1342 — 402 - 006 — 00

BAND,WIRE./250

N

—

15660 - 695 -015 - 00

CLAMP

12

1614 -~ 690 - 002 - 00

CLAMP,“HOSE

1376 - 402 - 003 ~ 00

BAND,WIRE./140

1425 - 621 - 004 - 00

CLAMP,HARNESS

R B

1620 - 690 -310 - 10

HARNESS,/MAIN

1614 -680-212-00

CLIP/CABLE

1560 - 666 ~212 - 00

DIODE

1581 ~ 621 - 280 - 00

RELAY /4P

1617 -690 - 220 - 00

BRACKET/RELAY  COMP

V201 - 260 — 808 - 00

BOLT,”M 8X80

V401 - 160 - 008 - 00

WASHER,SP/M 8

V411 - 260 — 008 — 00 |

WASHER,PL/M 8

1376 - 402 - 003 ~ 00

BAND,WIRE, /140

1425 - 621 - 004 - 00

CLAMP,HARNESS

N LW

1620 ~ 690 - 320 - 10

HARNESS,/REAR ASSY




FIG. 98

)

Gl

1

167

HARNESS SYSTEM (TF330 — E42D)

2

36
37 ;

M\/i&

Cr

[S= SN

L

—

<45

55

3 — 71

2 6

1

é\ 19
15— bog

(ENGINE)

41

(( Q 14
1011 24

SR 27
1622-890
KEY PART CODE DESCRIPTION ary e OF MODEL) 21 5 1§ REMARKS
TF330 ciLCi|pP
26 | 1342 — 402 — 006 — 00 | BAND,WIRE,/250 I
27 | 3737 - 172 - 009 — 00 | CLAMP,MAIN HARNESS vi
28 | 1620 ~ 690 — 330 ~ 00 | CASE/FUSE ASSY I
29 | 16814 — 690 — 233 ~ 00 | COVER/FUSE 1.
30 | 1675 - 623 — 007 — 00 | TOOLFUSE ot
31 | 1620 — 690 — 333 — 00 | ORNAMENT .
32 | 1575 - 623 -~ 010 — 00 | FUSE/32V10A 3 *
33 | 1593 — 623 — 203 — 00 | FUSE/32V20A 5| *
34 | 1560 — 664 ~ 264 — 00 | FUSEBLADE 6 *
35 | V120 — 366 — 001 — 60 | SCREW 2 F
36 | 1820 — 890 — 240 — 00 | HARNESS/PANEL  ASSY (1
37 | 15645 — 623 — 003 ~ 00 | HARNESS,WIRE/NO.9 .
38 | 1800 — 6824 ~ 201 — 00 | PLUG/7P 1. 8JBO — 019 — 430 - 01
33 | 1600 — 624 — 202 — 00 | HARNESS,SOCKET it
4 | 1660 — 630 — 021 ~ 50 | INSULATOR 1
41 | V120 ~ 265 — 003 - 00 | BOLT,/M5X30 3 ¢
42 | 1637 - 890 — 260 — 00 | PLATE/SOCKET  COMP 11
43 | V211 - 360 - 802 — 00 | BOLT (SP) M8X20 2l *




168

FIG. 99

HARNESS SYSTEM

1

(TF330 — E4)
20
21
516115 Q’2\1&2@2\ 19
18 )
] (ENGINE)

P T K
* 5 10,11 o
e 13,23,2 27
1687-620
KEY PART CODE DESCRIPTION Ty P OF MODEL} 11§ | REMARKS
TF330 cl|L{p
1 1620 — 890 — 300 — 00 | HARNESS,/ENGINE ASSY ] ¥
2 | 1614 - 690 ~ 202 ~ 00 | FUSE,/SLOWBLOW 2
3| 1560 - 666212 — 00 | DIODE v
4 | 3650 - 261 — 261 — 00 | LINK,FUSIBLE 1 *
5 | 4319 - 601 — 004 — 00 | FUSE/250V2A 1M
6 | 1687 — 690 — 220 — 00 | HARNESS//ENGINE, /4P 1
7 | 15693 - 623 — 503 — 00 | CAP,FUSE BOX -
8 | 1660 — 664 — 264 — 00 | FUSEBLADE 4 F
9 | 1600 — 624 — 004 — 00 | HARNESSOIL PRESSURE 1
10 | 1342 ~ 402 - 006 — 00 | BAND,WIRE,/250 vII
11 | 1660~ 695 - 015 - 00 | CLAMP 1 F
12 | 1614 — 690 — 002 — 00 | CLAMP,/HOSE 3 f
13 | 1376 - 402 — 003 — 00 | BAND,WIRE/140 9 *
14 | 1425 — 621 ~ 004 ~ 00 | CLAMP,HARNESS 4 *
15 | 1687 — 690 — 200 — 00 | HARNESS/MAIN/E4 ASSY 1
16 | 1614 - 690 — 212 — 00 | CLIP/CABLE 2l ¥
17 | 1660 — 666 — 212 — 00 | DIODE 1
18 | 1681 — 621 — 290 — 00 | RELAY,/4P |
19 | 1617 — 690 —~ 220 — 00 | BRACKET/RELAY  COMP I
20 | V201 - 260 — 808 — 00 | BOLT/M 8X80 ot
21 | V401 — 160 — 008 — 00 | WASHERSP/M 8 (I
22 | V411 - 260 — 008 — 00 | WASHERPL/M 8 1
23 | 1376 — 402 ~ 003 — 00 | BAND,WIRE,/140 3
24 | 1425 - 621 - 004 - 00 | CLAMPHARNESS of ¥

1687 - 680 -210-00

HARNESS /REAR/E4 ASSY




FIG. 98

169

HARNESS SYSTEM (TF330 — E4)

25 J
36
- 37 :

1

jau)

} [

éffl
%E\\lg
5 b,

(ENGINE)

41

I\
7T,
‘i 10,11 gi
13,23,26
1687-630
KEY PART CODE DESCRIPTION A AL OF MODEL) 118 1§ REMARKS
TF330 clL|P
26 | 1342 ~ 402 ~ 006 — 00 | BAND,WIRE,/250 | !
27 | 3737 - 172 - 009 — 00 | CLAMPMAIN HARNESS 2 7
28 | 1620 - 690 — 330 — 00 | CASE,/FUSE ASSY {1
29 | 1614 — 690 — 233 — 00 | COVER/FUSE 1.
30 | 1575 — 823 — 007 — 00 | TOOL,FUSE | *
31 | 1620 - 690 ~ 333 — 00 | ORNAMENT !
32 | 1575 -623 - 010 — 00 | FUSE/32V10A 3
33 | 1593 ~ 623 — 203 — 00 | FUSE/32v20A 5| *
34 | 1560 — 664 — 264 — 00 | FUSE,BLADE 6 *
35 | V120 - 366 ~ 001 — 60 | SCREW vi
36 | 1620 — 690 — 240 — 00 | HARNESS,/PANEL  ASSY 1
37 | 1545 — 623 — 003 — 00 | HARNESS,WIRE/NO.9 1 I
38 | 1600 - 624 — 201 — 00 | PLUG/7P | 8JBO — 019 — 430 - 01
33 | 1600 — 624 — 202 ~ 00 | HARNESS,SOCKET ot
40 | 1560 — 630 — 021 ~ 50 | INSULATOR o
41 | V120 — 265 — 003 — 00 | BOLT,/M5X30 3 7
42 | 1637 - 690 — 260 — 00 | PLATE/SOCKET  COMP 1
43 | V211 — 360 - 802 — 00 | BOLT (SP) MB8X20 Vi




170

1620-702

FIG.100

FRAME (REAR) SYSTEM (OPTION)

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

TF330

-

oo

VIO

REMARKS

o

1620 - 702 - 260 ~ 00

FRAME /REAR COMP

—

T

1614 - 702 - 550 - 00

PIN ASSY

T

1614 - 702 - 560 - 00

PIN/19X94 COMP

1421 - 502 - 002 - 00

PIN,LINK

o |

1614 - 702 -551 -00

BAND

1614 - 702 - 552 - 00

RING

1614 -702 - 053 - 00

BOLT,/SET,/M16X96

V304 -~ 260 -016 - 00

NUT/M16

[ T L RS | B

V401 - 160 ~-018 - 00

WASHER,SP,/M16

— ;
QWi ~ |~ Wi

V411 -260-016-00

WASHER / M16

o

—
—t

1620 - 702 - 260 - 00

STOPPER COMP

—
N

3600 - 463 - 006 - 10

SPRING /A

w

V411 - 260 -020-00

WASHER,/M20

[ T "

—
E=N

V500 - 163 - 003 - 00

PIN,SPLIT,”3X30

P I N IR NIRRT R IR NN N

—
[&y]

1620 - 702 -~ 200 - 00

BRACKET,/LH COMP

—

—
D

1620 -702-210-00

BRACKET, /RH COMP

—_

—
-

1660 -702-102-10

STUD/M12

[ee]

1640 - 626 ~ 001 - 00

NUT

—
(o)

V401 - 160 -012 - 00

WASHER,SP,/M12

~N
[em]

V201 — 461 - 202 - 00

BOLT,/M12X20

V401 -160-012 - 00

WASHER,SP./M12

a|loirm i it

e




1622-7022

FIG.101

&

—4

=2

(J@ @

@&

)

&

PIN SET (OPTION)

171

TYPE OF MODEL

KEY PART CODE DESCRIPTION ary 116 |R REMARKS
TF330 clL|p
1 | 1622 — 702 — 200 — 00 | PIN/SF141 SET | T
2 | V304 - 260 -016 - 00 | NUT/M16 2 T
3 | V401 — 160 = 016 — 00 | WASHERSP,/M16 2| T
4 | V411 =280 — 016 — 00 | WASHER / M16 ol 7T




172

1687-601

FIG.102
IS E]B
l ,
i ?
2 |
3

ORNAMENT (TF330 — E42D)

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O

oo

TIO

REMARKS

1

1614 -9801 - 001 - 00

ORNAMENT /ISEKI

%

1617 - 901 - 002 - 00

ORNAMENT /SIDE,/LH

*

1617 -901 - 003 -00

ORNAMENT /SIDE /RH

%

BN

1620 -9801 - 007 - 00

LABEL,”CONTROL /OPNER

1614 -803 - 003 - 00

ORNAMENT /STEERING

1622 - 903 - 004 -10

LABEL/CONTROL,/SUBHST

1620 - 803 - 002 - 10

LABEL,/CONTROL /PTO

1600 -~ 902 - 002 - 10

LABEL,CONTROL

1620 - 803 - 003 - 00

LABEL/COLUMN /LH

1620 -903 - 004 -10

LABEL/COLUMN /RH

1600 - 9804 - 051 - 00

LABEL/4WD

1435 - 905 - 008 - 10

MARK,HST LEVER

1602 - 902 - 061 - 00

LABEL/MID

1622 - 803 - 003 - 10

LABELSPEED,/HST

1620 -904 -011 - 00

LABEL/SWITCH /P




173

FIG.103 ORNAMENT (TF330 — E4)

=d (AR B0
™ |
T 0] O o
| '
fé 1 10 11 Sz
1T

3 e 17
I 8 9
4 '_T ‘ = m!’!‘!! !!ﬂ 2=
. me b
s T =
:
DL '
1
= |
s
12 13 18
1687-901A
KEY PART CODE DESCRIPTION ary |PE OF MODELY 21 8 1R REMARKS
TF330 clL{P
1 11614-9801-001 — 00 | ORNAMENT /ISEKI l
2 | 1687 =901 — 001 — 00 | LABEL/330 I
3 (1617 -901 - 002 ~ 00 | ORNAMENT,/SIDE/LH 1 N e I
4 | 1617 -901 — 003 — 00 | ORNAMENT,/SIDE/RH 1L R R
5 | 1620 - 901 — 007 — 00 | LABEL/CONTROL/OPNER it
6 | 2161 — 331 — 001 — 00 | ORNAMENT,/1/STEERING 1
7 | 1622 — 903 ~ 004 - 10 | LABEL/CONTROL/SUBHST 11
8§ | 1687 - 903 - 001 ~ 00 | LABEL/CONTROL/PTO Syt rrry
9 | 1600 — 902 — 002 — 10 | LABELCONTROL ’ |
10 | 1620 - 903 — 003 — 00 | LABEL/COLUMN,/LH T
11 | 1620 -~ 903 — 004 — 10 | LABEL/COLUMN,/RH 1
12 | 1600 — 904 — 051 — 00 | LABEL/4WD I T
13 | 1435 - 905 — 008 — 10 | MARKHST LEveR il
14 | 1602 - 902 - 061 — 00 | LABEL/MID - |
15 | 1622 — 903 — 003 ~ 10 | LABEL/SPEED/HST il
16 | 1620 - 904 — 011 — 00 | LABEL/SWITCH/P 1.
16A| 1620 - 904 - 011 — 10 | LABEL/SWITCH P T 3
17 | 1683 — 902 — 004 — 00 | LABEL/DIFF |
18 | 2500 - 901 - 027 - 00 | LABEL/CE |




174

FIG.104

LABEL (UK) (TF330 —E4) (OPTION)

1“%"““ = I:———-— l-:_—._‘} A CAUTION = (AWRRNNG ) A WARNING
2E=EE B = = L_TE WRIE=
| | 5 6
[ AWARNING ]
e A
e = W
! 8 FS
=l B ==
T o
=T | | | T
11 12 13 14 15
1620-904
KEY PART CODE DESCRIPTION oty |YPE OF MODEL |21 8 | REMARKS
TF330 ciL|p
1 | 1640 — 904 — 022 —~ 00 | LABEL/C/DRIVE/G T
2 | 1640 ~ 904 - 006 — 00 | LABEL/W,FAN 2 T
3 | 1640 - 904 — 007 — 00 | LABEL/C/BATTERY T
4 | 1640 — 904 — 008 — 00 | LABEL/W.,/SHIELD ol 1T
5 | 1640 — 904 ~ 009 ~ 10 | LABEL/W,/MUFFLER 1
6 | 1640 - 904 - 011 — 00 | LABEL/W/ETHER i T
7 | 1640 — 904 — 013 — 00 | LABEL/W,RADIATOR | T
8 | 1640 - 904 — 012 — 00 | LABEL/W.,/SHIELD,/PTO il T
9 | 1640 — 904 — 019 — 00 | LABEL/D/STARTER i| T
10 | 1640 -9804 -016 — 00 | LABEL/D./BATTERY 1 T
11 | 1427 - 941 - 016 - 00 | MARKFUEL iy T
12 | 1620 ~ 904 — 006 — 00 | LABEL/FUSE/11 i
13 | 1594 — 904 — 025 — 00 | MARK,FUSE/4 T
14 | 1640 — 904 — 005 — 10 | LABEL/START, U | T
15 | 1640 — 903 — 045 — 00 | LABEL/W,/ROPS,/E30 1




175

FIG.105 LABEL (FRANCE) (TF330 —E4) (OPTION)

=5
_A +? AATTENT[ON ém.:_‘ﬂ.‘;
2 3 6
A AVERTISSEMENT
=&¥ ————i DIESEL
7 10 G 14
éz:ﬁ:jhv;allﬂb-um
& TR %%ﬁm“
e —* Bisimite €0
l |
12 13 14
1620-904A
TYPE OF MODEL] I ] C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
TF330 o P

1| 1640 — 904 — 023 — 10 | LABEL/C/DRIVE/F T
2 | 1640 - 903 - 006 — 00 | LABEL/W.FAN ol T
3 | 1640 - 903 — 007 - 00 | LABEL/C/BATTERY 1 T
4 | 1840 - 903 — 008 — 00 | LABEL/W,/SHIELD of T
5 | 1840 — 903 — 009 — 00 | LABEL/W,/MUFFLER T
6 | 1640 - 903~ 011 — 00 | LABEL/W/ETHER | T
7 | 1640 - 903 — 012 — 00 | LABEL/W,/SHIELD,/PTO | T
8 | 1640 - 903 - 013 — 00 | LABEL/W,/RADIATOR 1
9 | 1640 — 903 — 015 — 00 | LABEL/D/STARTER T
10 | 1640 — 903 — 016 — 00 | LABEL/D,/BATTERY T
11 | 1427 - 934 - 013 - 00 | MARK,FUEL/FR T
12 | 1640~ 903 - 019 — 10 | LABEL/C/SHIFT I
13 | 1620 — 904 — 007 — 00 | LABEL/FUSE/11 i T
14 | 1594 — 904 — 025 — 00 | MARKFUSE/4 T
i5 | 1640 — 903 — 005 — 10 | LABEL/START/F T
16 | 1640 — 903 ~ 046 — 00 | LABEL/W,/ROPS,/ES0 il T




176

FIG. 106  LABEL (GERMANY) (TF330-E42D STANDARD,/TF330-E4 OPTION)
——
] K T
T = |¥| f== = = <¥| =z
T EEE] E = E =
l 3 “4( 6
AACHTUNG @9 __f:“i_fwd
7 I9 10 11 12
13 1’4
1620504 .
KEY PART CODE DESCRIPTION oy Pt OF WODELY 11 8 | & REMARKS
TF330 cl|L|pP
1 | 1640 — 904 - 024 — 00 | LABEL/C/DRIVE/D 1
"2 | 1640 - 903 - 026 — 00 | LABEL/W./FAN o| ¥
3 | 1640 - 903 - 027 - 00 | LABEL/C/BATTERY 1 F
4| 1640 — 903 - 028 — 00 | LABEL/W,/SHIELD ol *
5 | 1640 — 903 - 029 ~ 00 | LABEL/W,/MUFFLER 1
6 | 1640 — 903 — 032 — 00 | LABEL/W.,/SHIELD./PTO 1.
7 | 1640 ~ 903 - 031 - 00 | LABEL/W,ETHER 1.
8 | 1640 - 903 — 033 - 00 | LABEL/W,/RADIATOR 1
9 | 1640 — 903 — 035 — 00 | LABEL/D,/STARTER o
10 | 1600 — 902 — 023 — 00 | LABELFUEL/D .
11 | 1640 — 903 — 036 ~ 00 | LABEL/D/BATTERY |
12 | 1640 - 903 - 039 — 00 | LABEL/C/SHIFT 1.
13 | 1620 — 904 - 008 - 00 | LABELFUSE/11 I Y Y
14 | 1594 — 904 — 025 — 00 | MARK,FUSE/4 | *
15 | 1640 — 903 ~ 023 — 00 | LABEL/FILTER 1|
16 | 1640 — 903 ~ 025 — 00 | LABEL/START {1
16A| 1640 -~ 903 — 025 — 10 | LABEL/START,/D o 10T 1
17 | 1640 — 903 — 047 — 00 | LABEL/W./ROPS/E20 (1




1509-911

FIG.107

TOOLS

177

KEY PART CODE DESCRIPTION a7y e OF MODEL |7\ 51 3 REMARKS
TF330 clC|P
1 {1421 - 906 ~ 001 ~ 00 | SPANNER,BOX,/22 .
? 1401 - 806 — 005 — Q0 | WRENCH,SOCKET /17X19 1 *
3| v936 - 150 - 015 - 00 | PLIERS/G150 |
4 | 2130 -931 ~ 210 — 00 | SCREWDRIVER ASSY 1 R N N
5 | V920 - 550 - 801 — 00 | SPANNER/ 810 1 Y N R
6 | V920 — 551 — 201 — 40 | SPANNER/12X14 1
7 | V920 — 551 — 301 - 70 | SPANNER/13X17 1 *
8 | V920 — 551 — 802 — 20 | SPANNER.19x22 =1 rrr
9 | V920 — 552 — 402 ~ 70 | SPANNER,”24X27 |-
10 | 3560 — 702 - 001 - 10 | BAG/TOOL Lk
10A| P103 — 931 - 004 — 00 | BAG,/TCOL | 0T




178

FIG. 108

COMPONENT PARTS FOR 1614-407-210-10, 20 ON FIG. 35

8
7
1614-4872
KEY PART CODE DESCRIPTION ry [IPE OF MODEL Y21 8 | § REMARKS
TF330 clL|p
1| 1614 - 407 — 320 — 00 | CASE/GEAR ASSY 11
2 | 1614 - 407 - 322 - 00 | SEAL/OIL I Y e
3| 1614 - 407 -~ 323~ 00 | SEAL T
4| 1614-407-324-00 | SEAL il
5 | 1614 - 407 — 325 — 00 | BEARING,/NEEDLE |
6 | V723 -102-002-50 | 0-RING 1
7| 1614 ~ 407 - 330 — 00 | SHAFT/SCREW  ASSY 1
8 | 1614 - 407 - 331 - 00 | SEAL 1.
9 | V721 - 103 - 104 ~50 | O-RING/G45 |
10 | 1614 — 407 — 340 — 10 | VALVE  Assy T <1 1
11 | 1850 — 408 — 322 ~ 00 | PISTON 4
12 | 1614 - 407 - 341 ~ 00 | SPRING 2
13 | 1550 — 408 - 323 — 00 | SPRING.COIL o| *
14 | 1550 — 408 — 325 — 00 | BOLT 1 e
15 | 1550 — 408 - 32400 | O-RNG 1R A A I
16 | 1444 — 408 - 312 — 00 | SPRING,COIL 11
17 | 15613 - 408 - 217 - 00 | POPPET 1 R N I
18 | 1550 - 408 — 326 — 00 | NUT 1L A N
19 | 1614 ~ 407 - 350 - 00 | covER/END ASSY 1 I N
20 | 1614 — 407 — 324 - 00 | seAL /1 R R
21 | 1550 — 408 - 302 - 00 | O-RING 11—
22 | v723-102-002-50 | 0o-RNG 1 e I
23 | 1614 — 407 - 360 - 00 | COVER,/TOP ASSY /R N
24 | 1614 — 407 — 362 — 00 | BEARING,/NEEDLE 1 L I Y I
25 | 1614 - 407 — 363 — 00 | SEAL/OIL R T I




FIG. 108

179

COMPONENT PARTS FOR 1614-407-210-10, 20 ON FIG. 55

16144072
KEY PART CODE DESCRIPTION ary e OF MODEL f 1 81 R REMARKS
TF330 cli|p

26 | V705 —~ 140 — 030 — 00 | RING,SNAP,/30 C |

27 | 1614 — 407 — 370 - 00 | SHAFT/SECTOR  ASSY T R
28 | 1550 — 408 -~ 352 - 00 | SCREW.ADJUST | I
29 | 1550 - 408 - 353 - 00 | ADJUSTER 1R I I
30 | 1614 - 407 - 380 - 00 | COVER/SDE ASSY 1

31 | 1588 — 408 — 232 — 00 | BEARING 1
32 | 1550 - 408 ~ 302~ 00 | O-RING I
33 | 1614 - 407 - 211 - 00 | BEARNG | I

3 | 1614 - 407 - 212 ~ 00 | WASHER oo

3% | 1614407 -213-00 | WASHER |

3 [ 1614 - 407 - 214 — 00 | WASHER .

37 | 1614~ 407 — 215 - 00 | NUT/M08X15 ]

38 | 1550 - 408 - 211 - 00 | BOLT N Y A
39 | 15850 - 408 -212 - 00 | BOLT 7/ N
40 | VAOT - 160 - 010 — 00 | WASHERSP M10 7 A A A

41 | V720 - 101 - 900 - 80 | O-RING/P 8 vi N

# | 1550 - 408 - 213-00 | 0-RNG | 7\ A

43 | 1614 -407-216-00 | RNG/SNAP/CH I N N
44 | 1550 -408-218-00 | NUT 1 A

45 | 1550 — 408 — 219 - 00 | NUT 1 N

46 | 1426 - 426 — 321 — 00 | PACKING v/

47 | VT80 - 140 — 000 — 2T | PLUG/SCREW,/SEAL of L




180

FIG. 109

32

COMPONENT PARTS FOR 1622-202-500-00, 10 ON FIG. 18

/
(FRONT)

1622-2025
TYPE OF MODEL| 1] C |G
KEY PART CODE DESCRIPTION Ty TSR REMARKS
1| 1622 -202-517—-00 | SEAL/OIL l f
2 | 1622 - 202 ~ 518 - 00 | GASKET |
3| 1622-202-519-00 | GASKET |
4| V723-102-007-00 | RNGO 1 R N
5 | v723-102-007-10 | RNG, O 2| *
6 | V721~ 103 - 106 ~ 50 | O-RING/G65 1
7 | 1620 - 202 - 528 - 00 | BONDEDSEAL ol *
8 |V720-102-401-40 | O-RNG/PI4 2|t
9 | V730 - 101 — 801 - 40 | RING,/BACKUP of
10 | V723 -102-006-70 | RNGO il
11 | V720-112~401 - 40 | O-RING/P14 | F
12 | V720 - 112 - 401 — 10 | RNG/0 4
13 | V720 - 102 - 401 - 20 | O~ RNG/P12 it
14 | V720 - 112 - 401 — 80 | O-RING/P18 of *
15 | v730 - 101 - 801 - 20 | RNG/BACKUP o
16 | 1622 ~ 202 — 540 — 00 | CHARGEPUMP ASSY i1 7
17 VVVVVVVV 1 622*202“ 550 - 00 CYL!NDERBLOCK““MASSY 1 £l
18 | 1622 - 202 - 560 — 00 | COVER/A ASSY 1 N N
19 | 1622 -202 - 570 - 00 | cover/B assy | | N
20 | 1622-202-501-00 | case 1|
21 | 1622 - 202 ~ 502 — 00 | CASE i
22 | 1622 ~ 202 - 503 - 00 | PORTBLOCK 1L N N N
23 | 1622 - 202 - 504 - 00 | PLATE SWASH il ]
24 | 1622 -202~505-00 | s4AFT I Y e
25 | 1622 - 202~ 506 - 00 | SHAFT |t




1622-2025

FIG. 109

32

COMPONENT PARTS FOR 1622-202-500-00, 10 ON FIG. 18

_®

(FRONT)

181

KEY PART CODE DESCRIPTION qry e OF MODEL |1 & 1S REMARKS
TF330 L|pP

26 | 1622 — 202 — 507 — 00 | PLATE/VALVE 1 e

26A| 1622 — 202 — 507 — 10 | PLATE/VALVE 1|

27 | 1622 - 202 — 508 ~ 00 | PLATE/VALVE 1

28 | 1622 — 202 — 509 — 00 | PLATE/THRUST i

29 | 1622 — 202 -~ 511 — 00 | PLATE/THRUST 1 *

30 | 1622 - 202 - 512 - 00 | PLATE 1.

31 | 1622 -202~513-00 | COVER 1

32 | 1622 - 202 - 514 - 00 | Key |

33 | 1622 — 202 — 515 — 00 | BEARING/BALL 2

3% | 1622 — 202 ~ 516 — 00 | BEARING,/NEEDLE 2

35 | 1620 -~ 202 - 517 — 00 | VALVE *

3% | 1620 — 202~ 518 — 00 | SPRING *

37 | V704 — 140 — 025 — 00 | RINGSNAP,/25 C ol *

38 | V112 — 166 — 001 - 60 | SCREW,/M6X14 of £ | 1 ]

39 | 1620 — 202 — 525 - 00 | PLUG 2l *

4 | 1622 - 202 - 521 — 00 | POPPET 2

41 | 1620 — 202 — 527 ~ 00 | SPRING 2 *

£ | 1620 - 202 — 536 — 00 | PLUG 1 N O

43 | 1620 - 202 - 531 - 00 | PN 4

44 | 1622 — 202 — 522 - 00 | PIN 2l F

45 | V220 — 540 - 602 — 00 | SCREW,/SOCKET 3

46 | 1620~ 202 -519-00 | BoLT 4 0 T

47 | V411 - 260 - 010 — 00 | WASHER/M10 4 F

48 | V220 - 540 — 803 — 50 | SCREW,/SOCKET i

49 | 1620 — 202 — 524 - 00 | PIN I B




182

FI1G. 109  COMPONENT PARTS FOR 1622-202-500-00, 10 ON FIG. 18

32

-
(FRONT)

1622-2025

TYPE OF MODEL
TF330

oO—-
afele]
TIO

KEY PART CODE DESCRIPTION ary REMARKS

X

50 | V707 — 140 — 062 — 00 | RING,/SNAP

51 | 1622 — 202 - 523 — 00 | VALVE/S/A ¥

52 1 1620 ~ 202 -534-00 | PN

53 | 1620 — 202 — 535 — 00 [ SHIPPINGPLUG

54 | 1620 —~ 202 — 537 — 00 | SHIPPINGPLUG

Pl PO IR PN L A L e

55 | 1620 - 202 - 533 - 00 | PLUG




FIG. 110

COMPONENT PARTS FOR 1640-530-600-00 ON FIG. 70, 71

o=
[29)

183

13
1640-5306
KEY PART CODE DESCRIPTION Ty |orE OF MODEL| 1 &1 8 REMARKS
TF330 cli |p

1 | 1640 ~530-610 - 00 | VALVE SET |l T

2 | 1640 -530-613 - 00 | HEAD/SPOOL 1|

3 | 1640 — 530 — 614 - 00 | STOPPER/SPRING/A | T

4 | 1640 — 530 -~ 615 — 00 | STOPPER/SPRING,/B T I

5 | K211 - 012 - 006 — 00 | SPRING,/HCO42 | T

6 | K211 — 004 — 007 — 00 | SEALOIL/TC4,14247 1

7 | K211 -~ 004 — 006 — 00 | COLLAR | T

8 | 1640 - 530 - 622 - 00 | sLeeve 1 e

9 | 1640 - 530 — 623 — 00 | COLLAR,18X28X02 1 I
10 | 1640 ~ 530 ~ 624 — 00 | SLEEVE/DETENT | T

11 | V682 — 200 — 000 — 60 | BALL 2 T

12 | 1640 - 530 - 625 - 00 | sPRINGHCOTS |7

13 | 1640 - 530 - 626 — 00 | cover I R
14 | V40T ~ 160 ~ 008 — 00 | WASHERSPM 8 of T

15 | V220 — 540 — 802 — 00 | SCREW,/SOCKET ol 1

16 | K211 — 004 = 007 — 00 | SEALOIL/TCA,14247 T

17 | V705 - 140 — 024 ~ 00 | RING,SNAP | T

18 | 1640 - 530 — 628 — 00 | PLUG,/M14 )T

19 | 1640 - 530 - 629 - 00 | POPPET i| T
20 | K110 - 001 — 106 — 00 | SPRING T
21 | V720 ~112 - 401 - 20 | O—-RING/P12 | T
22 | 1640 - 530 — 631 - 00 | SPOOL/DELECT | T
23 | 1640 ~ 530 — 632 — 00 | PLATE |7
24 | V580 — 140 - 302 - 50 | SPRING PIN (W) |t
%5 | V220 - 540 - 601 - 00 | BOLT f T V]




184

FIG.110  COMPONENT PARTS FOR 1640-530-600-00 ON FIG. 70, T1

25

13
1640-5306
TYPE OF MODEL| | | C
KEY PART CODE DESCRIPTION QTY T|O|R REMARKS
TF330 ciLIP
26 | K200 -~ 014 — 007 -~ 00 | PLUG/SEAL 1l T
T

27 | V720 - 112 -401 - 40 | O—RING/P14 3




185

A%Q!

Ad3ilve

IR GZEa
28

AR e

—_—

&2
3
©

13
?
£f

WIRING DIAGRAM (1) FOR TF330 — E42D

STRE

W
L=

ﬂﬂﬂg
tai

e —
R
BEX E ﬂ

D BRrwrwrwe

AIER
e

A=)




186

WIRING DIAGRAM (2) FOR TF330 — E42D

T I o
el < TR —

%%@m ud MOV hrmra

(H¥) MO0 dOUS

(HY)  LHOM WL

{H),
W T

o

~Fgwrepe—d 4

“3imn

5

e

A
i

3
e

WO

W

gﬁﬁm{g

-
oG Ll oiE ;B
ks R kR R iz
]

]

B &

R & ks s

|| 0
e il =)

ko Mt S O

[iwd] :_ 3 —

ANV

ANIMNUISNI




187

WIRING DIAGRAM (1) FOR TF330 — E4

@)
’_/ s
- v 134 T
- aiuK o +
¥

.
.
% § ol
33 {
9 [}
- 33 -+
4!
\\_//
COMBINATION SWITCH

i o=
- I
ZS : 3
2 9 W

9 3

192.0.95 01
T
LT TR TN

102,803 M
i
4

e POWER SUPPLY
e ACCESARY
- EARTH

coBQ)

HEAD %M

E

H

E

=

B
HEAD %‘Uﬂ

mske COBO)
-

@
@
¢




WIRING DIAGRAM (2) FOR TF330 — E4

188

HOLIMS Niwnt

z
'
o
L1
AT TS
==
xas
£ L.
v Avld ,_
NOILVMISIcoN | #&
(DBO3 sawe)
" waoNad Lty : L LLL oL ... 3
Rl PAGARPOR I e HALIMS £ E I EEE LE £ : 43
[t | o rFE o o =i
<} a1 R L oTh bl b b - o P
et F| e 21T r L
[ ]
. : L
=5 FFF 3 R =3
. = b EE L mm- b kR
) - T FEE EE B¢ =]
o AHDIT wOIS _ ) TS i @
i i Moxid 3
ofd IMOIT J1VL | MmOl i 11 s r
B Ll Lot
iitep sxem “— Waﬂﬂn\ rrrad < .U.w.wmm_uﬁi
e N B2 O HvE e
vinis W | miz . ] — -
ey j i) NHVSIIN | e
*Brom Tws ’ / ) ~ f ] \ KIS HIMOD  ——-
1NOA = ﬁ
(0803 savw) | < M mt =
VP S




NUMERICAL

189

6005-097-150-00

PART CODE

PART

0DE

PART CODE

J061-210-015-00
J062-076-082-00
P117-303-003-00
V195-164-008-30
V201-361-207-00

__________________________

V211-560-802-00

¥211-560-802-50

V220-540-602-00
V251-340-806-00
V341-120-008-00

V401-160-012-00
V411-260-006-00
V600-110-600-40
V600-110-600-50
V600-110-620-30

V600-150-600-20
V682-200-000-60
V704-140-016-00
V705-140-012-00
V710-140-004-00

V720-101-300-80
V720-102-401-80
V720-113-502-20
V721-103-104-00

V721-103-105-00
V723-102-002-40
V723-102-005-00
V723-102-005-50
1373-121-001-00

1425-621-004-00
2145-161-211-00
3625-301-002-00
3625-540-004-00
3640-586-004-00

6115-633-008-00
6209-000-002-00
6209-000~-005-00
6209-000-006-00
6209-000-013-00

FIG. KEY
17 23
21 4
9 23
2 4
22 8
9 12
17 27
20 7
22 3
3 3
4 3
17 19
16 7
5 21
9 20
22 9
20 41
20 14
9 49
20 13
15 7
1 10
11 16
9 32
20 23
20 34
20 37
7 3
16 9
17 12
17 16
9 37
9 45
17 31
22 4
9 15
21 16
7 2
9 39
21 5
25 51
11 18
1 12
5 2
15 9

6209-030-005-00
6209-030-006-00

6209-030-043-00
6209-030-044-00

6209-030-091-00
5209-031-083-00
6209-037-007-00
6209-046-001-00
6209-050-001-00

6209-050-002-00
6209-360-011-00
6209-360-031-00
6209-409-001-00
6209-409-003-00

65209-440-002-00
6209-490-002-00
6209-580-002-10
6209-605-003-00
6209-605-004-00

6209-605-005-10
6209-610-001-00
6209-610-003-00

6209-610-004-00

6209-625-002-00
6209-625-003-10
6209-630-002-10
6209-740-001-00
6209-749-001-10

6209-940-004-00
6211-110-045-40
6211-141-023-40
6211-150-033-10

6211-170-007-20
6211-173-005-00
6211-179-011-20
6211-210-056-00
6211-258-001-00

6211-258-002-00
6211-291-010-00
6211-291-013-00
6211-292-001-20
6211-310-009-20

INDEX
FIG. KEY
9 8
9
17 28
20 18
18 4
3 3
22 5
9 14
9 16
9 33
9 34
21 3
2 9
9 19
11 18
13
2 7
20 38
9 2
1 4
5 30
5 4
1 3
5 6
9 3
9 T
5 15
23 7
9 217
5 16
9 46
11 15
1 1
1 11
1 2
2 1
2 6
2 2
5 1
5 9
5 10
2 3
5 25
5 26
9 1

6211-311-013-00
6211-312-005-00
6211-312-006-00
6211-319-003-00
6211-322-002-00

6211-341-025-30
6211-361-022-20
6211-510-008-00
6211-511-007-00
6211-511-008-00

6211-530-008-00
6211-540-008-00
6211-599-004-00

6211-711-005-00
6211-715-006-00
6211-721-003~10
6211~721-004-00
6211-751-001-10

6211-760-016-10
6211-777-007-20
6212-111-039-20
6212-114-039-20
6212-116-039-20

6212-121-013-10
6212-124-013-10
6212-126-013-10
6212-230-005-00
6212-235-002-00

6212-261-009-10
6212-263-009-00
6212-264-009-00
6212-310-011-20
6212-330-038-00

6212-336-001-00
6212-371-021-10
6212-379-001-00
6212-511-005-00
6212-521-002-00

6212-522-004-00
6212-523-006-30
6212-524-006-00
6212-530-005-10
6212-531-008-20

FIG. KEY
9 40
9 28
9 41
9 44
9 53
8 1
7 1
) 11
5 12
5 13
6 1
6 3
5 14
6 2
6 4
1 6
1 5
1 7
1 8
2 5
5 29

10 1

13 1

14 1

14 3

13 2

14 2

14 4

13 5

13 6

13 8
6 5
6 6
15 1

15 5

15 8

15 10

15 11

12

15 3

12

12

20 11
9 48
5 8




0

6005-097-150-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-535-007-00 12 4 1 6213-660-016-00 18 1| 6215-531-006-10 20 35
6212-535-008-00 20 15 | 6213-669-008-00 13 3 | 6215-541-001-00 20 20
6212-551-008-00 11 1] 6213-671-011-00 18 5 1 £6215-541-016-20 20 25
6212-552-008-00 11 2 | 6213-674-006-10 22 2 | 6215-541-022-10 20 36
6212-561-003-00 11 3 | 6213-711-004-00 17 30 | 6215-542-004-20 9 22
6212-563-001-00 11 4 | 6213-716-001-40 17 24 | 6215-542-005-00 9 24
6212-565-001-00 11 5| 6213-721-003-00 17 25 | 6215-542-006-00 20 22
6212-569-002-00 1 9} 6213-721-007-00 5 23 | 6215-543-002-10 20 21
6212-571-002-20 11 6 | 6213-729-001-00 17 22 | 6215-546-003-00 9 18
6212-575-003-00 11 71 6213-743-002-10 17 26 | 6215-549-006-00 20 29
6212-600-009-10 11 8§ | 6214-110-003-00 3 1| 6215-549-007-00 20 39
6212-611-004-10 11 9 | 6214-115-003-10 3 2 | 6215-549-009-00 20 30
6212-616-002-00 11 17 | 6214-141-023-00 4 11 6215-549-010-00 20 31
6212-619-001-20 11 20 | 6214-145-004-20 4 2 | 6215-549-012-00 20 43
6212-620-008-10 11 10 | 6215-300-005-00 19 1| 6215-543-013-00 5 28
6212-621-008-10 11 11 | 6215-311-005-00 24 1| 6215-549-023-00 20 32
6212-626-002-10 11 12 | 6215-315-002-00 19 2 | 6215-549-024-00 20 33
6212-628-006-00 11 13 | 6215-315-005-00 19 4 | 6215-549-027-10 20 21
6212-628-007-00 11 14} 6215-315-006-00 19 3 | 6215-549-028-00 20 26
6213-100-004-20 16 14 6215-315-007-00 19 5 | 6215-549-031-10 20 24
6213-111-002-10 16 2 | 6215-330-007-00 24 2 | 6215-549-035-00 20 28
6213-119~001-00 16 6 | 6215-332-002-00 24 16 | 6215-600-078-00 20 1
6213-120-002-10 16 3| 6215-339-002-00 24 15 | 6215-611-008-00 25 1
6213-125-002-00 16 4 | 6215-342-002-00 24 3 | 6215-619-023-00 25 50
6213-129-003-00 16 51 6215-343-002-00 24 4 | 6215-619-024-00 25 52
6213-140-012-00 16 8 | 6215-345-044-00 24 51 6215-621-018-00 20 10
6213-149-003-20 16 10 | 6215-345-045-00 24 6 | 6215-622-003-00 25 11
6213-160-002-00 9 29 | 6215-345-046-00 24 71 6215-629-017-00 25 12
6213-161-001-00 9 30 | 6215-345-047-00 24 8 | 6215-628-035-00 25 13
6213-164-001-00 9 31 | 6215-345-048-00 24 9 | 6215-629-036-00 25 25
6213-240-002-00 16 12 | 6215-345-049-00 24 10 | 6215-628-037-00 25 26
6213-319-001-00 b] 24 | 6215-345-050-00 24 11 | 6215-629-038-00 25 27
6213-610-005-30 17 1} 6215-345-051-00 24 12 | 6215-629-039-00 25 28
6213-611-003-20 17 2 1 6215-345-052-00 24 13 | 6215-629-040-00 25 29
6213-612-004-00 17 9 | 6215-345-053-00 24 14 | 6215-629-041-00 25 30
6213-613-002-10 17 8 | 6215-355-003-00 24 18 | 6215-629-042-00 25 31
6213-619-002-00 17 11} 6215-359-003-00 24 17 | 6215-629-043-00 25 32
6213-619-003-00 17 10 | 6215-359-004-00 24 19 | 6215-629-044-00 29 33
6213-619-006-00 17 15 | 6215-359-006-00 25 53 | 6215-629-045-00 25 34
6213-621-003-00 17 6 | 6215-411-052-00 19 6 | 6215-629-046-00 25 35
6213-622-002-10 17 5| 6215-411-053-10 19 71 6215-629-047-00 25 36
6213-631-002-00 17 3 | 6215-411-054-00 19 8 | 6215-629-048-00 25 37
6213-631-005-00 17 4 1 6215-412-004-00 21 1| 6215-629-049-00 25 38
6213-641-012-00 18 2 | 6215-520-001-00 20 17 1 6215-629-050-00 25 39
6213-642-002-00 17 7| 6215-526-001-10 20 19 | 6215-629-051-00 25 40




191

6005-097-150-00
PART CODE FIG. KEY PART CODE F16. KEY PART CODE FIG. KEY
6215-629-052-00 | 25 41 | 6281-129-003-00 | 26 19 | 6511-321-083-00 9 52
6215-629-053-00 | 25 42 | 6281-129-005-00 | 26 14 | 6512-211-018-00 | 13 3
6215-629-054-00 | 25 43 | 6281-129-038-00 | 26 3| 6513-770-022-10 | 17 29
6215-629-055-00 | 25 44 | 6281-129-039-00 | 26 4| 6581-117-007-00 | 26 12
6215-629-056-00 | 25 45 | 6281-129-040-00 | 26 7| 6581-129-092-00 | 26 17
( 6215-629-058-00 | 25 46 | 6281-129-041-00 | 26 9 | 6581-129-099-00 | 26 6
§215-629-059-00 | 25 47 | 6281-129-042-00 | 26 15 | 6582-450-018-00 | 23 2
6215-629-060-00 | 25 17 | 6281-129-043-00 | 26 16 | 6894-453-344-00 5 22
§215-629-061-00 | 25 18 | 6281-129-044-00 | 26 18 | 6901-050-850-00 9 13
6215-629-062-00 | 25 19 | 6281-151-009-00 | 26 13 | 6901-055-855-00 | 11 21
6215-629-063-00 | 25 20 | 6281-200-008-10 | 22 1| 6901-066-645-00 | 15 12
6215-629-064-00 | 25 21 | 6281-213-012-00 | 27 7| 6901-910-612-00 5 27
6215-629-065-00 | 25 22 | 6281-214-003-00 | 27 12 7 4
6215-629-066-00 | 25 23 | 6281-214-004-00 | 27 13 12 5
6215-629-067-00 | 25 24 | 6281-215-001-00 | 27 17 20 16

___________________________ 4_-,_____________,,_______-_______--_______~_--________<,____ OO ESU U
6215-631-008-00 | 25 2| 6281-216-001-00 | 27 18 23 8
6215-634-003-00 | 25 14 | 6281-221-001-00 | 27 4| 6901-910-616-00 9 38
6215-635-004-00 | 25 8 | 6281-222-004-00 | 27 1| 6901-910-816-00 | 16 11
6215-635-005-00 | 25 49 | 6281-229-002-00 | 27 2 | 6901-910-828-00 | 17 32
6215-637-004-00 | 25 48 | 6281-229-003-00 | 27 3| 6901-910-845-00 | 17 18
6215-639-008-00 | 25 15 | 6281-229-004-00 | 27 6 | 6901-911-020-00 | 10 2
6215-639-009-00 | 25 16 | 6281-229-005-00 | 27 5| 6901-911-025-00 8 4
6215-641-002-00 | 25 3| 6281-229-006-00 | 27 8 | 6902-050-816-00 9 42
6215-643-005-00 | 25 4| 6281-229-007-00 | 27 9 | 6904-110-822-00 5 20
6215-644-006-00 | 25 6 | 6281-229-008-00 | 27 10 9 4
6215-649-008-00 | 25 5| 6281-229-009-00 T 21 11 9 47
6215-649-009-00 | 25 7| 6281-229-011-00 | 27 15 | 6904-110-840-00 5 19
6215-649-010-00 | 25 9 | 6281-229-012-00 | 27 19 1717
6215-649-011-00 | 25 10 | 6281-229-013-00 | 27 20 | 6904-110-850-00 9 6
6219-310-003-00 9 36| 6281-229-014-00 | 27 21 | 6904-110-855-00 5
6219-732-012-00 | 23 4| 6281-229-015-00 | 27 22 | 6908-000-716-00 | 12 3
6219-752-006-00 | 20 2 | 6281-229-016-00 | 27 23 20 12
6219-752-007-00 | 20 3| 6281-229-017-00 | 27 24 | 6908-000-750-00 | 15 4
6219-752-008-00 | 20 4| 6281-229-018-00 | 27 25 | 6908-160-612-00 5 18
6219-752-009-00 | 20 5| 6281-229-029-00 | 27 14 | 6908-160-816-00 5 17

e e e
6219-752-010-00 | 20 6 | 6281-229-041-00 | 26 22 | 6908-161-018-00 | 15 2
6281-100-002-10 | 22 7| 6281-271-002-00 [ 27 26 | 6908-161-022-00 8 2
6281-111-005-00 | 26 1| 6281-410-002-20 | 23 3 | 6909-110-406-00 9 35
6281-115-008-00 | 26 10 | 6281-420-001-00 | 23 5 20 40
6281-115-009-00 | 26 20 | 6281-910-003-00 | 23 6 | 6909-110~408-00 9 50
6281-115-010-00 | 26 23 | 6281-920-001-00 | 23 9 9 54
6281-116-004-00 | 26 11 | 6281-971-003-00 | 23 1| 6909-110-410-00 | 22 6
6281-121-006-00 | 26 2 | 6509-000-227-00 9 43| 6909-110-508-00 9 10
6281-123-005-00 | 26 8 | 6509-360-912-10 | 21 2 1 22
6281-124-007-00 | 26 5| 6509-605-019-10 5 7 17 13




192

6005-097-150-00
PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FiG. KEY

6909-110-508-00 17 20
20 8

6909-111-508-00 26 21
6909-150-506-00 20 42
6909-150-508-00 9 11
9 51

9 55

17 14

17 21

20 9

6909-164-508-00 11 23
6909-202-308-00 9 25
6909-572-008-00 2 8
6909-830-212-00 1 13
$909-920-843-00 9 17
9 21

9 26

6909-950-115-00 13 4
6911-129-081-00 5 3
6911-219-195-00 5 5
6912-333-036-10 15 6




193

NUMERICAL INDEX 1687-097-100-10
PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
J061-108-016-00 55 314} P112-711-201-00 35 8 | V201-260-806-50 5 10
J061-114-024-00 40 31 | P120-605-031-00 47 5| V201-260-807-00 69 2
J061-116-025-00 55 26 : 48 5 1 V201-260-808-00 98 20
55 31 | V111-164-001-60 93 9 99 20
J061-116-028-00 49 6 | V111-166-001-00 91 2 | v201-261-004-00 47 10
J061-125-040-00 72 g | V111-166-004-00 65 4 48 10
J061-210-015-00 1 21 | V112-166-001-60 109 38 69 14
J061-211-013-00 5 18 | V120-264-000-80 96 7 69 18
J061-224-032-00 1 17 97 7 72 37
J061-230-038-00 1 15 | V120-264-001-00 95 11 | V201-261-004-50 75 9

_______________________________________________________________________ U U U U U PSP AU
J061-232-040-00 72 9A1 V120-265-001-00 96 9 | v201-261-005-00 40 24
J061-234-042-00 1 14 97 9 | V201-261-005-50 64 9
1 18 | V120-265-003-00 98 41 | V201-261-008-00 64 8
J061-249-060-00 3 9 99 41 70 3
J061-252-063-00 3 11| V120-266-002-00 83 11 | V201-261-009-00 40 21
J062-087-093-00 5 24 84 11 | Vv201-261-011-00 64 7
J062-104-111-00 5 20 | V120-364-002-50 97 23 | v201-261-012-00 71 3
J062-111-120-00 5 19 97 35 | V201-261-202-00 40 33
K110-001-106-00 110 20 | V120-365-002-00 93 21 | v201-261-202-50 56 6
K135-002-009-00 55 14 93 35 | V201-261-208-00 73 40

R e e e e S ARl S b
72 23 94 12 | V201-261-203-50 59 9
K135-017-006-00 55 9 94 26 | V201-261-603-00 44 12
72 18 | V120-366-001-60 78 10 | V201-360-801-20 1 9
K135-020-000-00 55 7 98 35 | Vv201-360-801-60 1 10
K135-020-100-00 55 8 99 35 | V201-360-803-50 36 5
K135-022-000-00 72 16 | V120-376-001-60 95 21 | Vv201-361-004-50 36 2
K135-022-100-00 72 17 | V120-376-002-00 78 7 | V201-361-005-00 30 5
K200-014-007-00 110 26 | V195-163-010-40 95 13 31 3
K211-001-006-20 67 6 | V195-164-016-40 95 14 | Vv201-361-006-00 10 5
K211-001-007-00 67 71 V200-260-402-50 96 35 43 8
K211-001-008-00 67 8 | V200-260-501-0B 6 5 | V201-361-006-50 43 9
K211-004-006-00 110 7 | V200-260-605-00 72 13 | Vv201-361-011-00 47 12
K211-004-007-00 110 6 | V201-260-801-60 24 15 48 12
110 16 93 28 | V201-361-202-50 60 39
K211-012-006-00 l 110 5 93 42 | V201-361-203-00 29 3
K211-026-000-00 67 4 94 19 56 2
K211-026-100-00 67 5 94 33 64 13
K231-004-006-00 64 19 | v201-260-802-50 37 16 74 3
K231-004-007-00 64 21 38 16 | V201-361-203-50 73 8
K231-006-000-10 64 16 67 14 | V201-361-204-00 64 14
K250-015-000-00 64 24 | v201-260-803-50 16 18 73 7
K250-035-000-10 72 41 57 104] V201-361-206-50 85 10
P103-601-005-00 76 19 75 20 86 6
P103-931-004-00 107 10A] V201-260-804-00 37 23 87 6
P112-301-201-00 38 2 38 23 | V201-361-403-50 59 16




194

1687-097-100-10

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
V201-460-802-50 15 4 | V211-260-802-00 10 17 | V211-360-801-60 88 19
V201-461-002-50 85 b 10 24 88 21
85 8 18 11 88 23

86 16 37 15 89 5

87 16 38 15 89 12

V201-461-202-00 100 20 39 7 89 19
V201-461-203-00 86 17 40 37 89 22
817 17 72 15 89 24

V201-461-207-50 86 3 T2 35 93 14
86 7 85 2 94 5

87 3 91 4 96 2

87 7 92 3 97 2

V203-361-003-50 2 b) V211-260-802-50 22 6 V211-360-802-00 24 13
V203-361-203-00 55 5 23 7 30 30
V210-260-601-20 43 14 72 33 31 28
V210-260-603-00 59 35 72 46 70 19
72 32 | V211-260-803-00 49 6 71 21

V210-260-604-00 55 29 | V211-260-803-50 57 10 16 18
V210-360-601-60 1 8 12 47 79 5
55 39 | V211-260-804-00 67 11 79 16

17 11 | V211-260-805-50 12 8 80 5

83 9 | V211-261-001-60 75 23 80 16

84 § | V211-261-002-00 7 16 88 2

96 20 8 16 89 2

97 21 y211-261-003-00 64 6 90 2

V210-360-603-00 b 13 V211-261-003-50 64 b 98 43
V210-560-603-00 55 354 V211-360-801-20 2 3 99 43
V210-560-604-00 55 2941 V211-360-801-60 5 22 | V211-360-802-50 42 2
V211-260-801-60 30 23 6 2 49 8
30 21 40 17 86 31

____________________________________________ U VU U U USRI USRI

31 21 59 18 87 31

31 25 67 27 | V211-360-803-00 12 5

33 10 73 29 21 10

33 12 74 13 54 14

34 19 75 13 V211-360-804-00 1 26

35 19 { 17 6 V211-360-804-50 21 11

40 4 78 5 | V211-361-002-00 7 14

53 18 79 2 8 14

57 8 80 2 32 4

70 7 { 81 2 32 8

70 9 81 6 32 12

71 8 82 2 69 10

71 10 82 71 V211-361-002-30 72 6

93 48 88 5 | V211-361-003-00 60 38

94 39 88 12 | V211-560-802-50 54 2




195

1687-097-100-10
PART CODE F16. KEY PART CODE F1G. KEY PART CODE F1G. KEY
V211-560-802-50 | 54 16 | V304-260-008-00 | 16 19 | V304-460-012-00 | 60 6
V211-561-002-00 | 66 11 22 7 3 38
V211-561-002-50 | 42 10 23 8 14 6
73 5 36 11 | V304-460-014-00 | 53 19
86 24 36 12 | V305-260-008-00 | 66 8
86 26 37 7| V328-262-110-00 9 6
87 2 3717 53 3
87 26 37 20 | V328-262-112-00 | 61 13
V211-561-003-00 | 10 6 38 7| V335-460-020-00 | 55 3
13 3 38 17 | V350-160-006-00 | 76 15
___________________________ SR ) H N ES U SO
14 3 38 20 71 3
30 6 39 12 | V361-260-006-00 | 83 12
31 4 47 24 84 12
44 2 48 24 | V362-260-008-00 | 57  11A
V211-561-003-50 | 43 7 57 11 0 20
V211-661-003-50 | 17 5 67 15 1 22
V220-540-601-00 |110 25 68 9 93 43
V220-540-602-00 | 109 45 2 26 93 49
V220-540-802-00 | 110 15 75 21 94 34
V220-540-803-50 | 109 48 75 40 94 40
S R L TRty B
V251-260-802-0D | 17 4 76 13 | V363-260-008-00 | 96 3
V251-341-003-0D | 24 6 91 5 97 3
V251-341-003-00 | 24 5 92 4 | V401-160-004-00 | 93 11
24 7 9%6 30 9% 36
V251-341-005-0D | 24 8 97 30 | V401-160-005-00 | 93 24
V251-341-005-00 | . 10 4| V304-260-010-00 | 18 3 93 38
V251-341-005-50 | 17 3 4310 94 15
V251-341-202-80 | 29 4 4711 94 29
74 5 47 13 | V401-160-006-00 | 65 5
V251-441-202-80 | 60 3 48 1 2 14
I O S S U
V251-441-403-50 | 59 18 48 13 93 26
V252-341-003-50 | 17 2 65 7 93 40
V301-260-004-00 | 93 10 69 8 94 17
V301-260-005-00 | 93 22 7% 10] 94 31
93 36 | V304-260-012-00 | 59 10 | V401-160-008-00 111
94 13| V304-260-014-00 | 39 17 5 11
94 27| V304-260-016-00 | 66 13 10 19
V301-260-006-00 7 5 315 22 8
8 5 73 16 23 9
{ 93 25 100 8 24 16
93 39 101 2 36 6
94 16 | V304-460-010-00 | 10 9 36 13
94 30 13 4 37 8
V304-260-008-00 | 16 4 14 4 37 21
16 10 | V304-460-012-00 | 29 5 38 8




196

1687-097-100-10
PART CODE FIG. KEY PART CODE F1G. KEY PART CODE FIG. KEY
V401-160-008-00 38 21 | V401-160-012-00 86 5 | V411-260-008-00 35 5
39 13 86 19 35 12
67 17 87 5 37 22
69 3 87 19 38 22
72 217 100 19 39 3
76 12 100 21 47 26
98 21 | V401-160-014-00 59 17 48 26
99 21 | V401-160-016-00 44 13 49 15
110 14 66 14 57 12
V401-160-010-00 2 6 73 17 67 19
10 7 100 9 67 29
13 5 101 3 67 36
14 5| V401-160-020-00 55 4 68 4
18 5| V401-170-008-00 55 15 68 7
30 7 72 24 72 25
31 5| V411-260-004-00 76 5 75 28
36 3 93 12 75 34
40 23 96 6 75 38
43 11 96 37 76 26
64 10 97 6 79 10
69 15 | V411-260-005-00 67 24 80 10
69 19 93 23 81 9
70 4 93 37 82 10
71 4 94 14 91 6
72 38 94 28 92 5
85 6 96 8 98 22
85 9 97 8 99 22
86 18 | V411-260-006-00 7 6 | V411-260-010-00 7 17
87 18 8 6 8 17
108 40 9 10 9 5
V401-160-012-00 29 6 16 16 18 4
‘ 40 34 76 20 40 22
55 6 79 14 53 5
56 3 80 14 86 27
56 7 93 27 87 27
60 5 93 41 109 47
60 40 94 18 | V411-260-012-00 40 35
61 15 94 32 | V411-260-016-00 73 18
61 24 | V411-260-008-00 1 12 100 10
61 38 1 27 101 4
64 15 16 12 | v411-260-018-00 20 7
73 9 20 11 | V411-260-020-00 37 3
73 41 33 5 38 3
74 4 34 100 13
85 11 34 12 | V411-260-022-00 47 15




197

1687-097-100-10

PART CODE FIG. KEY PART CODE FIG, KEY PART CODE F1G. KEY
V411-260-022-00 48 15 | V523-101-002-40 18 6 | V654-430-363-00 26 13
V500-162-001-50 76 21 43 6 { V682-200-000-60 110 11

79 11 44 3 | V682-200-001-00 20 4
80 11 60 4 22 5
V500-162-002-00 9 11 60 37 23 6
16 13 64 11 27 5
16 17 | V523-101-004-00 30 8 28 5
20 12 31 6 30 18
33 6 | V580-140-302-50 110 24 31 16
34 6 | V580-140-501-60 43 13 | V682-200-001-90 46 4
34 13 | V580-140-502-00 68 2 46 9
35 6 75 26 | V704-140-010-00 20 13
35 13 75 31 | V704-140-015-00 37 12
47 27 | V580-140-502-50 58 14 38 12
48 27 | V580-140-603-20 18 1 54 4
49 16 33 2 | V704-140-017-00 53 11
53 4A 34 2 53 17
67 20 35 2 | V704-140-018-00 20 8
67 23 | V600-110-600-40 21 5 34 10
67 30 | V600-110-600-60 18 9 35 10
67 37 19 11 | V704-140-020-00 19 6
68 5] V600-110-601-00 25 3 19 18
68 26 3 37 4
V500-162-002-50 53 4 58 17 38 4
V500-162-501-50 79 13 | V600-110-601-10 42 11 57 2
80 13 58 16 | V704-140-022-00 45 5
V500-162-502-00 39 4 | V600-110-620-50 30 12 45 8
75 29 31 10 47 16
75 35 | V600-110-620-60 30 i1 47 29
73 39 31 9 48 16
V500-162-502-50 9 7 60 33 48 29
V500-163-002-00 61 14 | V600-110-620-70 42 17 | V704-140-025-00 109 37
61 23 60 34 | V704-140-035-00 25 10
61 29 | V600-110-620-90 44 9 : 34 16
61 34 | V600-110-630-50 25 35 16
13 20 } V600-110-630-60 60 8 42 20
V500-163-003-00 100 14 | V600-110-630-170 42 18 44 6
V500-163-003-50 65 2 44 7 V705-140-015-00 40 16
V511-100-805-00 47 9 | V600-110-690-90 60 13 | V705-140-021-00 64 20
48 9| V600-110-691-10 60 14 | V705-140-024-00 110 17
V511-101-006-00 13 6 | V600-130-600-30 53 8 | V705-140-030-00 108 26
V523-100-801-60 42 9 53 14 | V705-140-052-00 58 8
¥523-101-002-40 12 6 | V653-318-241-20 54 12 60 19
12 9 | V653-420-261-60 41 7 60 24
17 6 | V653-616-221-20 54 y706-140-040-00 58 19




198

1687-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V706-140-045-00 60 15 | V720-111-900-60 55 13 | V723-102-007-00 109 4
66 6] 72 22 1 V723-102-007-10 109 5
V706-140-050-00 66 6 | V720-111-300-90 64 17 | V730-101-200-90 64 18
V706-140-055-00 58 18 | V720-112-401-10 109 12 | V730-101-601-20 109 15
V707-140-062-00 24 3 | V120-112-401-20 64 25 | V730-101-801-40 109 9
30 15 67 9 | V742-112-220-40 67 32
31 13 72 34 67 34
109 50 72 45 67 39
V707-140-068-00 60 16 110 21 | V742-116-240-40 94 5
V707-140-072-00 24 4 | V720-112-401-40 64 23 | V744-114-280-70 95 10
42 18 64 28 12 19
60 9 67 12 | V744-120-350-70 12 3
V707-140-080-00 24 2 69 16 12 14
43 3 72 40 19 2

V707-140-085-00 44 10 72 44 | V744-135-500-80 11

___________________________ e T

V707-140-090-00 42 15 109 11 | V744-135-621-00 30 14
V720-101-900-70 67 28 110 27 | V744-140-621-10 25 9
V720-101-900-80 108 41 | V720-112-401-80 55 24 26 9
V720-102-401-00 5 4 64 26 | V760-150~000-00 13 10
27 2 109 14 417 17
28 2 | V720-112-402-00 55 28 48 117
V720-102-401-20 55 37 55 34 | V161-150-000-00 99 14
109 13 64 22 75 7
V720-102-401-40 20 9 72 31 | V762-150-000-00 23 2
22 2 12 42 | V763-150-000-00 13 8
23 3| V720-112-402-20 55 12 14 8
30 25 12 21 16 5
31 23 | V720-115-706-50 67 2 59 15
109 8 | V721-103-103-50 12 4 79 8
V720-102-401-80 40 11} V721-103-104-50 72 2 | V780-140-000-2T 67 10
40 27 72 o 108 47
45 6 108 9 | V781-160-000-6B 31 7
46 12 | V721-103-106-00 10 23 | V782-160-000-2T 64 29
54 13 } V721-103-106-50 109 6 | V782~160-000-4B 59 4
V720-102-402-00 40 20 | V721-103-107-00 59 5 60 20
40 40  V721-103-110-00 60 2 60 25
12 12 1 V121-113-105-00 95 11 | V782-160-000-6T 30 9
V720-103-502-40 40 8 ' 72 20 70 17
40 38 | V721-113-107-00 64 Al 71 18
V720-103-502-80 40 3 | V723-102-002-50 27 8§ | V782-160-000-8B 24 11
V720-103-503-10 55 38 28 8 | V883-000-061-40 62 3
V720-103-503-40 57 7 108 6 62 7
V720-103-503-80 59 13 108 22 | V889-000-092-20 52 3
V720-103-504-40 5 8 | V723-102-003-40 o7 b 52 7
18 12 | V723-102-006-70 109 10 | V920-550-801-00 107 5




199

1687-097-100-10

PART CODE FIG.KEY PART CODE FIG. KEY PART CODE FIG. KEY

V920-551-201-40 | 107 6 | 1404-312-006-00 49 14 | 1421-502-002-00 73 25

¥920-551-301-70 | 107 7| 1404-402-001-00 61 17 74 10

V920-551-902-20 | 107 8 16l 20 100 4

¥920-552-402-70 | 107 9 61 27 | 1421-507-014-00 83 7

V936-150-015-00 | 107 3 61 32 84 7

¥999-200-003-00 50 4 | 1404-402-002-00 61 18 | 1421-507-015-00 77 10

50 8 61 21 | 1421-602-005-10 16 3

51 4 | 1404-402-005-00 61 19 | 1421-602-008-00 78 16

51 8 61 22 | 1421-906-001-00 {107 1

52 4 61 30 | 1424-101-203-00 1 23

52 8 61 35 | 1424-101-204-00 1 25

62 4| 1404-503-006-00 55 16 | 1425-621-004-00 86 30

62 8 72 29 87 30

63 4] 1414-312-002-00 15 2 89 20

63 8 | 1415-102-007-00 5 3 98 14
____________________________________________ ’.________--________-___________-____________ e

¥296-204-007-40 76 4 | 1415-102-008-00 5 5 98 24

1302-225-003-00 22 4 | 1415-102-009-00 5 6 99 14

23 5 | 1415-102-011-00 5 9 99 24

27 4 | 1415-120-006-00 75 32 | 1426-406-203-00 53 10

28 4| 1415-121-009-00 10 18 | 1426-426-321-00 {108 46

30 17 | 1415-312-500-00 47 20 | 1426-506-002-00 55 33

31 15 48 20 | 1426-621-018-00 79 9

1326-706-002-10 55 19 | 1415-312-600-00 47 21 80 9

72 39 48 21 | 1427-111-229-00 3 13

1342-402-006-00 98 10 | 1415-505-006-00 67 3 | 1427-120-002-00 10 8

98 26 | 1415-505-014-00 55 23 43 5

99 10 | 1416-621-037-00 6 4 59 20

99 26 | 1419-101-010-00 3 6 60 21

1376-402-003-00 39 5 4 3 60 26

98 13 | 1421-134-019-00 25 4| 1427-201-016-00 24 17
___________________________ .<___________~.____ | o e e e

98 23 57 3 30 1

99 13 | 1421-201-003-00 60 18 30 2

99 23 60 23 | 1427-312-230-00 47 22

1386-241-002-00 51 3| 1421-400-054-10 61 26 48 22

51 7| 1421-400-055-00 61 31 | 1427-431-003-00 73 37

63 3| 1421-403-001-00 61 11 87 9

63 7 61 36 | 1427-432-016-00 58 7

1395-710-004-00 37 13 | 1421-403-002-00 61 12 | 1427-601-001-10 49 11

38 13 61 37 | 1427-621-012-00 81 4

1401-906-005-00 | 107 2 | 1421-403-003-00 61 28 81 11

1402-511-600-00 73 24 61 33 82 4

73 35 | 1421-433-004-00 13 7 82 12

1404-117-008-00 9 4 14 7 | 1427-934-013-00 | 105 11

1404-312-006-00 47 25 | 1421-502-002-00 29 8 | 1427-941-016-00 |104 11
48 25 73 10 | 1429-406-205-00 53 164




200

1687-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1432-242-001-00 16 11 1444-621-311-00 96 10 | 1518-303-007-00 70 22
1432-242-004-00 15 24 97 10 71 24
1432-406-007-00 93 16 | 1444-621-312-00 96 11 1524-122-001-00 16 2
1432-616-002-00 13 9 97 11 47 18

14 1444-621-313-00 96 12 48 18
1432-621-006-10 96 28 97 12 | 1527-604-002-00 6 12
97 28 | 1444-621-320-00 96 13 76 25
1432-651-028-00 81 7 97 13 78 15
82 5| 1480-122-001-10 15 3 81
82 8 | 1480-212-004-10 30 13 82 9
1432-665-014-00 81 3 31 11 88 15
81 10 | 1480-434-011-10 60 32 . 89 15
82 3 | 1480-503-200-00 66 10 | 1544-104-205-00 3 2
82 11 | 1480-601-005-00 88 1544-120-008-10 10 10
1435-120-002-20 18 / 89 3 64 33
19 4 | 1488-247-250-00 29 7| 1544-123-005-00 16 15
1435-120-002-30 18 24} 1488-510-005-10 72 T | 1544-215-004-00 39 9
1435-905-008-10 102 12 12 8 | 1544-304-007-00 42 8
103 13 | 1488-621-220-10 96 5 | 1544-623-001-00 96 14
1436-122-011-00 68 3 97 o) 97 15
1442-313-200-10 49 11 1507-307-003-00 20 3 | 1544-623-232-00 96 15
1442-313-202-00 49 2 | 1509-317-341-00 50 / 97 16
1442-313-203-00 49 5 50 6 | 1544-623-233-00 96 16
1444-102-202-00 5 2 | 1509-317-342-00 50 3 97 17
1444-102-204-00 5 7 50 T 1 1544-623-234-00 96 17
1444-122-002-00 16 8 | 1509-535-002-00 75 4 97 18
1444-122-230-10 16 6 | 1509-535-003-10 75 5 | 1544-623-235-00 96 18
1444-314-004-10 44 5 | 1509-535-009-00 75 3 97 19
1444-314-009-10 24 12 1 1509-623-001-00 96 1 1545-623-003-00 98 37
30 28 | 1510-103-201-00 4 2 99 37
31 26 | 1510-103-250-00 3 5 | 1550-112-002-00 7
1444-328-272-00 49 4 1 1513-408-217-00 108 17 8
1444-328-273-00 49 3| 1518-306-203-00 55 21 | 1550-307-005-00 44 11
1444-406-005-00 13 6 59 3| 1550-403-210-00 61
14 6 | 1518-313-109-00 34 8 | 1550-403-220-00 61
1444-408-007-00 55 30 | 1518-407-240-00 55 20 | 1550-408-211-00 108 38
1444-408-312-00 108 16 | 1518-432-250-00 59 2 | 1550-408-212-00 108 39
1444-410-002-10 87 9 | 1518-621-007-00 96 32 | 1550-408-213-00 108 42
1444-411-012-00 58 5 97 32 | 1550-408-218-00 108 44
1444-411-013-00 58 6 | 1518-621-240-00 96 34 | 1550-408-219-00 108 45
1444-501-004-10 66 2 917 34 | 1550-408-302-00 108 21
1444-503-001-20 67 1518-621-320-00 96 21 108 32
1444-514-230-00 13 14 97 27 | 1550-408-322-00 108 11
1444-601-015-00 76 24 | 1518-903-006-00 70 21 | 1550-408-323-00 108 13
17 4 71 23 | 1550-408-324-00 108 15




201

1687-097-100-10

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
1550-408-325-00 108 14 | 1560-666-212-00 99 17 | 1590-441-210-00 62 5
1550-408-326-00 108 18 | 1560-695-015-00 98 11 1593~-112-002-50 T 3
1550-408-352-00 108 28 99 11 8 3
1550-408-353-00 108 29 | 1560-695-021-00 36 8 1593-623-203-00 98 33
1550-514-290-00 73 23 | 1560-695-022-00 36 9 99 33
1560-102-003-20 5 15 1 1560-702-102-10 100 17 | 1593-623-503-00 98 7
1560-103-261-00 3 4 | 1561-121-212-40 10 15 99 7
1560-104-006-60 1 20 | 1564-263-006-00 12 2 { 1594-105-001-00 2 4
1560-104-010-40 1 22 19 3 1594-121-210-10 10 13
1560-132-007-30 16 9 19 5 | 1594-121-211-00 10 14
36 10 | 1564-560-005-00 37 19 | 1594-218-001-00 26 2

47 23 38 19 1594-221-001-00 60 11

48 23 1564-630-012-00 83 2 60 29

1560-208-018-40 19 13 84 2 | 1594-515-200-20 40 18
41 3 | 1565-601-005-10 76 23 | 1594-520-240-00 73 28

1560-2656-002-10 22 3 | 1566-525-101-00 86 29 | 1594-652-200-10 91 7
23 4 87 29 1594-652-220-00 91 8

1560-314-001-00 45 10 | 1566-701-102-00 86 14 | 1594-654-261-10 93 47
1560-314-291-00 10 2 87 14 94 38
1560-401-004-40 78 41 1568-525-300-10 73 22 | 1594-654-281-00 93 2
1560-437-341-00 62 2 | 1568-731-103-00 30 22 93 6
62 6 31 20 | 1594-715-002-00 86 8

1560-501-202-00 64 3 | 1572-103-250-00 3 3 87 8
1560-507-007-00 65 3 1572-163-260-00 4 1 1594-904-025-00 104 13
1560-515-004-40 72 28 | 1575-105-001-00 5 16 105 14
1560-515-272-00 40 19 | 1575-511-001-00 66 12 106 14
1560-522-007-40 75 12 1 1875-623-007-00 98 30 | 1599-782-106-10 6 16
1560-522-008-30 75 37 99 30 | 1600-112-231-00 7 9
1560-522-009-30 75 36 | 1575-623-010-00 98 32 7 12
1560-525-001-40 73 11 99 32 8 9
1560-525-290-10 73 21 1575-623-210-00 96 4 8 12
1560-630-021-50 98 40 97 4 | 1600-112-232-00 T 10
99 40 | 1575-623-211-00 97 14 T 13

1560-658-202-00 95 12 | 1576-408-002-00 95 25 8 10
1560-658-282-40 95 17 | 1581-621-290-00 98 18 8 13
95 19 985 18 1600-117-002-00 9 3
1560-664-252-00 96 22 | 1584-522-001-00 70 18 | 1600-123-210-10 16 TA
1560-664-253-00 96 23 71 20 1600-211-052-00 12 13
1560-664-264-00 98 8 | 1588-112-002-10 7 11 1600-240-550-10 37 18
98 34 11 38 18

99 8 1588-408-232-00 108 31 1600-243-051-00 40 28

99 34 | 1588-501-002-00 64 2 1 1600-243-055-10 40 14

1560-666-212-00 98 3 1588-502-003-00 66 4 | 1600-243-056-10 40 13
98 17 | 1590-120-210-00 10 16 | 1600-243-057-10 40 15

99 3 1590-441-210-00 62 1 1600-406-003-00 54 11




202

1687-097-100-10
PART CODE FIG. KEY PART CODE F1G. KEY PART CODE FIG. KEY
1600-502-003-00 66 7| 1600-623-210-00 97 25 | 1614-111-210-00 6 3
1600~-515-001-00 73 36 | 1600-623-220-00 96 26 1614-112-003-00 7 4
1600-515-210-10 73 32 97 26 | 1614-117-001-09 9 2
1600-515-230-10 73 33 | 1600-624-004-00 98 9 | 1614-120-002-00 10 20
1600-515-240-00 73 34 99 9 { 1614-120-005-00 10 11
1600-619-001-10 91 3 | 1600-624-201-00 98 38 1614-120-240-10 10 1
92 2 99 38 1614-135-210-00 16 7
1600-622-003-00 93 19 | 1600-624-202-00 98 39 1614-203-005-00 19 18
93 33 99 39 | 1614-203-014-00 21 9
94 10 | 1600-902-002-10 102 8 | 1614-205-015-00 19 9
94 24 103 9 41 5
1600-622-232-00 93 3| 1600-902-023-00 106 10 1614-208-002-00 19 8
93 7 1 1600-904-051-00 102 11 | 1614-208-003-00 26 10
93 17 103 12 | 1614-216-003-00 20 6
93 31 1602-310-202-00 46 5 | 1614-222-007-00 21 6
94 8 46 10 1614-241-003-00 24 14
94 22 | 1602-317-231-00 51 2 | 1614-241-004-00 24 10
1600-622-233-00 93 4 51 6 | 1614-261-003-00 39 8
93 8 | 1602-322-003-00 25 8 | 1614-262-003-00 32 2
93 46 26 8 32 6
_______________________________________________________________________ 8 ) R A
1600-622-251-00 93 16 | 1602-441-201-00 63 2 32 10
93 30 63 6 35 17
94 7| 1602-3902-061-00 102 13 69 11
94 21 103 14 | 1614-262-006-00 32 3
1600-622-252-00 33 18 | 1603-322-003-00 30 21 32 7
93 32 31 18 32 11
94 9 | 1608-207-014-00 38 5 34 20
94 23 | 1612-105-002-00 5 23 69 12
1600-622-260-00 93 15 1612-531-003-00 33 9 70 13
94 6 34 17 71 13
1600-622-280-00 93 29 70 12 | 1614-263-003-00 33 4
94 20 71 14 | 1614-263-200-10 33 1
1600-622-291-00 93 45 | 1614-102-011-00 1 3 | 1614-301-001-00 41 4
1600-622-300-00 93 44 1 1614-102-213-00 1 5] 1614-308-002-00 45 3
1600-622-321-00 93 20 1614-102-214-00 1 6 | 1614-308-003-00 45 2
93 34 | 1614-103-210-00 2 2 | 1614-308-004-10 45 4
94 11 1614~104-001-00 3 7 | 1614-310-201-00 46 1
94 25 1614-105-003-00 5 17 | 1614-310-201-16 46 1A
1600-622-360-00 93 1 1614-105-200-00 5 1 1614-310-203-00 46 3
1600-622-380-00 93 5 1614-105-240-00 5 21 46 8
1600-623-002-00 96 19 | 1614-111-001-20 6 9 | 1614-310-211-00 46 6
97 20 1614-111-002-10 6 10 | 1614-310-211-10 46 64
1600-623-200-00 96 24 | 1614-111-003-10 6 11 1614-310-220-00 46 11
97 24 | 1614-111-004-10 6 13 | 1614-310-220-10 46 11A
1600-623-210-00 96 25 | 1614-111-005-00 6 15 | 1614-401-003-00 53 19




203

1687-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1614-402-002-00 | 54 § | 1614-434-008-10 | 60 28 | 1614-603-021-00 | 78 8
1614-402-003-00 | 54 9 | 1614-434-011-10 | 60 31 | 1614-603-022-00 | 78 9
1614-402-004-00 | 54 10 | 1614-434-012-00 | 60 36 | 1614-603-201-10 | 78 12
1614-402-007-00 | 54 6 | 1614-434-013-00 | 60 35 | 1614-603-202-00 | 78 13
1614-407-201-00 | 55 2 | 1614-436-202-00 | 61 2 | 1614-604-005-00 | 79 6
1614-407-210-10 | 55 1 61 6 80 6
1614-407-210-20 | 55 1A 61 9 | 1614-604-006-00 | 79 15
1614-407-211-00 | 108 33 | 1614-436-203-00 | 61 3 80 15
1614-407-212-00 | 108 34 61 7| 1614-604-220-00 | 79 3
1614-407-213-00 | 108 35 61 10 80 3
1614-407-214-00 108 36 | 1614-501-003-10 | 69 13 | 1614-604-230-00 | 79 4
1614-407-215-00 {108 37 89 17 80 4
1614-407-216-00 | 108 43 | 1614-501-015-10 | 64 30 | 1614-604-240-00 | 79 7
1614-407-260-00 | 55 36 | 1614-501-016-00 | 64 4 80 7
1614-407-320-00 | 108 1| 1614-501-230-00 | 65 1| 1614-604-260-00 | 79 12
1614-407-322-00 | 108 2 | 1614-503-003-00 | 67 40 80 12
1614-407-323-00 | 108 3| 1614-503-005-00 | 67 22 | 1614-608-220-00 | 83 6
1614-407-324-00 | 108 4| 1614-503-006-00 | 67 41 84 6

108 20 | 1614-503-270-10 | 67 25 | 1614-626-400-00 | 85 12
1614-407-325-00 | 108 5| 1614-503-280-00 | 67 26 | 1614-630-002-00 | 88 18
S T U IR PN SU R ES RS
1614-407-330-00 | 108 7| 1614-503-290-00 | 67 31 89 18
1614-407-331-00 | 108 8 | 1614-503-300-10 | 67 33 | 1614-630-007-00 | 88 6
1614-407-340-10 |[108 10 | 1614-503-310-00 | 67 35 89 6
1614-407-341-00 (108 12 | 1614-503-320-00 | 67 38 | 1614-630-008-00 | 88 7
1614-407-350-00 | 108 19 | 1614-505-002-00 | 69 5 89 7
___________________________ e
1614-407-360-00 | 108 23 | 1614-505-003-00 | 69 6 | 1614-670-001-00 | 95 22
1614-407-362-00 | 108 24 | 1614-505-004-00 | 69 7| 1614-670-001-10 | 95 224
1614-407-363-00 | 108 25 | 1614-508-002-10 | 72 36 | 1614-670-201-00 | 95 8
1614-407-370-00 108 27 | 1614-514-340-00 | 73 3| 1614-670-202-00 | 95 20
1614-407-380-00 108 30 | 1614-531-002-00 | 75 16 | 1614-670-240-00 | 95 7
1614-432-001-00 | 58 4| 1614-531-003-00 | 75 18 | 1614-670-250-00 | 95 9
1614-432-002-00 | 58 9 | 1614-531-004-00 | 75 17 | 1614-670-260-00 | 95 10
1614-432-003-00 | 58 10 | 1614-531-013-00 | 75 19 | 1614-670-270-00 | 95 15
1614-432-004-00 | 58 11 | 1614-601-001-00 | 76 § | 1614-670-281-00 | 95 18
1614-432-005-00 | 58 12 | 1614-601-004-10 | 76 11 | 1614-680-250-00 | 96 21
___________________________ O Y SO SN
1614-432-006-00 | 58 13 | 1614-601-006-00 | 76 14 | 1614-690-002-00 | 98 12
1614-432-210-10 | 58 2 | 1614-601-013-00 | 76 17 99 12
1614-433-002-00 | 59 § | 1614-601-031-00 | 76 10 | 1614-690-202-00 | 98 2
1614-433-202-00 | 59 7| 1614-601-230-00 | 76 16 99 2
1614-433-212-00 | 59 12 | 1614-602-001-00 | 77 1| 1614-690-212-00 | 98 16
1614-434-001-00 | 60 1| 1614-602-002-00 | 77 2 99 16
1614-434-002-10 | 60 7| 1614-603-001-20 | 78 1| 1614-690-233-00 | 98 29
1614-434-003-10 | 60 10 | 1614-603-008-00 | 78 14 99 29
1614-434-004-00 | 60 12 | 1614-603-017-00 | 78 11 | 1614-702-053-00 | 100 7
1614-434-007-00 | 60 27 | 1614-603-018-00 | 78 3| 1614-702-550-00 100 2




204

1687-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
1614-702-551-00 100 5 1617-304-002-00 42 3 1617-630-200-00 89 1
1614-702-552-00 100 6 1617-304-003-00 42 4 1617-631-001-00 90 1
1614-702-560-00 100 3 1617-304-004-00 42 5 1617-690-220-00 98 19
1614-901-001-00 102 1 1617-304-006-00 42 7 99 19
103 1 1617-304-008-00 42 12 1617-722-212-00 83 5

1614-903-003-00 102 5 1617-304-009-00 42 13 84 5
1615-317-210-00 52 1 1617-304-011-00 42 14 1617-901-002-00 102 2
52 5 1617-304-012-00 42 16 103 3

1615-431~-001-00 57 1 1617-304-018-00 42 6 1617-901-003-00 102 3
1615-431-200-00 57 4 1617-306-009-00 43 12 103 4
1616-433-001-10 59 1 1617-307-001-00 44 1 1620-111-004-00 6 8
1616-435-001-00 60 41 1617-307-002-00 44 4 1620-117-200-00 9 1
1616-435-002-00 60 42 1617-307-003-00 44 8 1620-117-210-00 9 9
1616-436-200-00 61 1 1617-308-001-00 45 1 1620-125-051~00 11 1
1617-102-001-10 1 13 1617-310-201-00 46 2 1620-126-002-00 12 10

___________________________ A -

1617-102-002-10 1 16 46 1 1620-127-051-00 12 1
1617-102-003-00 1 7 1617-310-201-10 46 241 1620-127-052-00 12 4
1617-102-004-00 1 28 46 TAl 1620-127-053-00 12 7
1617-102-005-00 1 19 1617-312-001-00 47 28 1620-128-002-00 12 12
1617-102-006-00 1 24 48 28 1620-135-200-10 16 1
1617-102-007-00 1 29 1617-407-200-10 55 17 1620-201-052-00 21 12
1617-102-202-10 1 2 1617-407-220-10 55 27 1620-202-517-00 109 35
1617-103-200-00 2 1 1617-407-230-00 55 32 1620-202-518~00 109 36
1617-104-001-10 3 8 1617-434-001-00 60 30 1620-202-519-00 109 46
1617-104-002-00 3 10 1617-501-004-10 65 6 1620-202-524-00 109 49
1617-104-210-00 3 12 1617-502-001-00 66 1 1620-202-525-00 109 39
1617-208-002-00 19 12 1617-502-001-10 66 1Al 1620-202-527-00 109 41
1617-216-250-00 20 5 1617-502-002-00 66 3 1620-202-528-00 109 1
1617-216-250-10 20 5A| 1617-502-004-00 66 9 1620~-202-531-00 109 43
1617-221-001-10 21 1 1617-503-001-00 67 13 1620-202-533-00 109 55
1617-221-002-00 21 2 1617-503-002-00 67 16 1620-202-534-00 109 52
1617-221-004-00 21 4 1617-503-003-00 67 18 1620-202-535-00 109 53
1617-221-005-00 21 7 1617-503-210-00 67 21 1620-202-536-00 109 42
1617-241-003-00 24 9 1617-514-270~-00 73 39 1620-202-537-00 109 54
1617-244-004-00 11 2 1617-514-290-00 73 13 1620-203-051~00 18 8
25 7 1617-601-001-00 76 6 1620-203-052-00 18 10

26 7 76 9 1620-221-051-00 21 8

1617-245-200-10 27 6 1617-601-002-00 76 7 1620-225-200-00 22 1
1617-245-200-20 27 6Al 1617-601-210-20 76 1 1620-251-200-00 A 1
28 6 1617-601-211-20 76 2 1620-255-201-00 30 3

1617-262-210-10 32 1 1617-601-212-20 76 3 31 1
1617-263-200-00 33 7 1617-604-200-20 79 1 1620-255-202-00 30 4
1617-264-200-00 32 9 1617-604-240-00 79 8 31 2
1617-301-002-00 41 6 80 8 1620-255-204-10 30 10
1617-304-001-00 42 1 1617-630-200~-00 88 1 1620-255-205-00 30 16




205

1687-097-100-10
PART CODE F16. KEY PART CODE F16. KEY PART CODE F16. KEY
1620-255-206-00 | 30 19 | 1620-313-004-00 | 49 13 | 1620-626-210-20 | 86 20
1620-255-207-00 | 30 20 | 1620-313-210-20 | 49 7 87 20
31 18| 1620-401-001-10 | 53 15 | 1620-626-230-10 | 86 25
1620-255-208-00 | 30 26 | 1620-401-200-00 | 53 12 81 25
31 24 1620-401-220-00 53 T 1620-626-320-00 87 1
1620-255-220-00 | 30 24 53 13 | 1620-626-320-10 | 86 1
31 22| 1620-402-001-00 | 54 3| 1620-626-350-00 | 86 2
1620-262-001-10 | 69 9 | 1620-407-200-00 | 55 22 87 2
1620-263-001-00 | 33 8 | 1620-410-001-00 | 56 5 | 1620-626-500-10 | 86 21
1620-265-013-10 34 18 1620-410-001-10 56 oA 87 21
1620-265-300-00 34 1 1620-410-002-00 56 4 1620-626-600-00 86 28
35 1 1620-431-200-00 o7 6 87 28
1620-265-320-00 | 34 14 | 1620-432-200-00 | 58 1| 1620-630-006-00 | 88 10
35 14| 1620-433-200-00 | 59 6 89 10
1620-265-330-00 34 1 1620-433-210-00 59 11 1620-630-007-00 88 11
1620-271-550-00 36 4 1620-434-001-00 60 17 89 11
1620-271-560-00 | 36 7| 1620-434-002-00 | 60 22 | 1620-630-008-00 | 88 16
1620-272-051-00 | 37 5| 1620-504-001-00 | 68 5 89 16
31 9 | 1620-507-006-00 | 70 8 | 1620-630-051-10 | 88 13
38 g 7 9 89 13
1620-272-052-10 39 1 1620-507-450-10 70 14 1620-630-052-10 88 14
1620-272-053-00 37 11 71 15 89 14
38 11| 1620-507-460-00 | 70 16 | 1620-630-053-00 | 88 4
1620-272-520-00 | 33 10 119 89 4
1620-272-530-10 | 39 11 | 1620-508-230-00 | 72 1| 1620-630-210-10 | 88 8
1620-272-570-00 37 6 1620-508-240-10 12 3 89 8
1620-272-580-00 37 10 1620-514-005-00 13 26 1620-630-220-10 88 9
38 10 | 1620-514-200-00 | 73 1 89 g
1620-272-590-10 | 37 14 | 1620-514-210-00 | 73 2 | 1620-630-300-10 | 88 22
38 14 | 1620-514-280-00 | 73 30 89 23
1620-272-600-00 39 6 1620-601-001-00 76 22 1620-630-500-20 89 117
1620-273-011-00 40 26 1620-602-001-10 77 5 1620-630-500-30 89 17A
1620-273-051-00 | 40 12 | 1620-602-003-00 | 77 7| 1620-660-001-00 | $3 13
1620-273-052-10 | 40 39 | 1620-602-210-00 | 77 8 | 1620-670-200-00 | 95 1
1620-273-055-00 | 40 30 | 1620-606-200-10 | 81 1| 1620-670-200-10 | 95 14
1620-273-056-00 | 40 32 82 1| 1620-670-210-00 | 95 2
1620-273-570-00 40 1 1620-606-210-10 81 5 1620-670-210~10 95 ZA
1620-309-001-00 45 9 82 6 1620-680-003-00 96 29
1620-312-240-00 | 47 6 | 1620-608-210-00 | 83 3 97 29
48 6 84 3| 1620-680-210-00 | 96 31
1620-312-260-00 | 47 7| 1620-608-500-10 | 83 1 97 31
48 7 1620-611~210-00 85 1 1620-690-240-00 98 36
1620-313-001-10 | 49 9 | 1620-625-500-00 | 85 3 99 36
1620-313-002-10 49 10 1620-625-510-00 85 4 1620-690-300-00 98 1
1620-313-004-00 | 39 2| 1620-626-001-10 | 87 11 99 1




206

1687-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1620-690-310-10 98 15 1622-202-512-00 109 30 1622-273-520-10 40 10
1620-690-320-10 98 25 1622-202-513-00 109 31 1622-273-540-10 40 36
1620-690-330-00 98 28 | 1622-202-514-00 109 32 | 1622-273-550-10 40 25
99 28 1622-202-515-00 109 33 1622-273-620-10 40 29
1620-690-333-00 98 31 1622-202-516-00 109 34 + 1622-273-630-00 40 9
99 31 1622-202-517-00 108 1 1622-301-500-00 41 1
1620-690-340-00 98 6 1622-202-518-00 109 2 | 1622-309-200-00 45 7
1620-702-200-00 100 15 1622-202-519-00 108 3 1622-312-200-10 48 1
1620-702-210-00 100 16 1622-202-521-00 108 40 1622-312-210-20 48 2
1620-702-250-00 100 1 1622-202-522-00 109 44 | 1622-312-210-30 48 2A
1620-702-260-00 100 11 1622-202-523-00 109 51 1622-317-270-00 51 1
1620-901-007-00 102 4| 1622-202-540-00 109 16 51 5
103 5 1622-202-550-00 109 17 1622-317-311-00 52 2
1620-903-002-10 102 7 1622-202-560-00 109 18 52 6
1620-903-003-00 102 9 | 1622-202-570-00 109 19 1622-402-200-00 54 1
___________________________ L
103 10 | 1622-208-051-00 19 7 1622-402-210-00 54 15
1620-903-004-10 102 10 | 1622-208-052-10 19 1 1622-410-200-10 56 1
103 11 1622-208-053-00 19 14 | 1622-436-211-00 61 4
1620-904-006-00 104 12 | 1622-208-054-00 19 17 61 25
1620-904-007-00 105 13 1622-208-055-00 19 10 1622-437-260-00 63 1
1620-904-008-00 106 13 1622-208-056-00 19 16 63 5
1620-904-011-00 102 15 1622-208-057-00 19 15 1622-501-001-00 64 12
103 16 1622-216-052-00 20 1 1622-504-200-00 68 1
1620-904-011-10 103 16A| 1622-216-053-10 20 2 | 1622-505-200-00 69 1
1622-102-500-00 1 1 1622-216-500-00 20 10 1622-505-210-00 69 4
1622-102-520-00 1 4 | 1622-221-051-00 21 3 1622-507-200-00 70 1
1622-104-200-00 3 1 1622-241-001-20 24 1 1622-507-210~00 71 1
1622-111-200-10 6 1 1622-241-001-30 24 1A 1622-507-410-10 70 5
1622-112-210-00 7 15 1622-241-001-40 24 1B 71 5
8 15 1622-241-001-50 24 10| 1622-507-420-10 71 6
1622-130-510-00 14 1 1622-243-001-10 25 1 1622-508-220-00 72 30
1622-201-051-10 17 1 1622-244-001-10 25 ) 1622-508-230-00 72 43
1622-202-500-00 18 1 1622-244-002-00 25 11 1622-508-240-10 72 10
1622-202-500-10 18 1A} 1622-245-001-00 Al 1 1622-508-250-00 72 11
1622-202-501-00 109 20 1622-245-002-00 217 3 1622-514-230-00 73 31
1622-202-502-00 109 21 1622-263-200-00 33 i1 1622-514-500-00 73 34
1622-202-503-00 109 22 | 1622-264-210-00 32 13 1622-514-502-00 73 6
1622-202-504-00 109 23 1622-265-011-00 34 4 1622-514-510-00 73 4
1622-202-505-00 109 24 35 4 | 1622-535-001-00 75 22
1622-202-506-00 109 25 1622-265-012-00 34 11 1622-535-002-00 75 33
1622-202-507-00 109 26 35 11 1622-535-003-00 75 11
1622-202-507-10 109 26A] 1622-271-540-00 36 1 1622-535-004-00 75 27
1622-202-508-00 109 27 | 1622-272-520-00 37 1 1622-535-200-00 75 1
1622-202-509-00 109 28 1622-273~500-00 40 2 | 1622-535-230-00 75 14
1622-202-511-00 109 29 1622-273-510-00 40 7 1622-535-240-00 75 15




207

1687-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1622-535-250-00 | 75 25 | 1640-525-001-00 | 73 27 | 1640-903-019-10 |105 12
1622-535-260-00 | 75 30 | 1640-530-003-00 | 70 15 | 1640-903-023-00 |106 15
1622-535-300-00 | 75 2 : 71 16 | 1640-903-025-00 |106 16
1622-625-001-00 | 85 7| 1640-530-007-00 | 70 23 | 1640-903-025-10 |106 164
86 15 71 25 | 1640-903-026-00 | 106 2
§7 15| 1640-530-009-00 | 71 17 | 1640-903-027-00  |106 3
1622-626-200-10 | 87 22 | 1640-530-260-00 | 70 6 | 1640-903-028-00 | 106 4
1622-626-210-10 | 87 23 71 7| 1640-903-029-00 | 106 5
1622-626-320-00 | 86 12 | 1640-530-600-00 | 70 2 | 1640-903-031-00 |106 7
87 12 ! 2 | 1640-903-032-00 |106 6
___________________________ | R SO N SO SO
1622-626-330-00 | 86 13 | 1640-530-610-00 | 110 1| 1640-903-033-00 | 106 8
87 13| 1640-530-613-00 |110 2 | 1640-903-035-00 |106 9
1622-702-200-00 | 101 1| 1640-530-614-00 | 110 3 | 1640-903-036-00 |106 11
1622-903-003-10 | 102 14 | 1640-530-615-00 |110 4| 1640-903-039-00 [106 12
103 15 | 1640-530-622-00 | 110 § | 1640-903-045-00 |104 15
1622-903-004-10 | 102 6 | 1640-530-623-00 |110 9 | 1640-903-046-00 105 16
103 7| 1640-530-624-00 |110 10 | 1640-903-047-00 |106 17
1636-112-200-00 7 1| 1640-530-625-00 |110 12 | 1640-904-005-10 [104 14
8 1| 1640-530-626-00 |110 13 | 1640-904-006-00 | 104 2
1636-112-202-00 7 2 | 1640-530-628-00 |110 18 | 1640-904-007-00  |104 3
____________________________________________ N A N S
8 2 | 1640-530-629-00 |110 19 | 1640-904-008-00  |104 4
1636-271-006-00 | 39 15 | 1640-530-631-00 [110 22 | 1640-904-009-10  |104 5
1637-102-001-00 7 18 | 1640-530-632-00 |110 23 | 1640-904-011-00  |104 6
8 18| 1640-601-014-00 | 77 9 | 1640-904-012-00 104 8
1637-120-002-00 | 10 22 | 1640-604-012-00 | 83 4 | 1640-904-013-00  |104 7
1637-133-200-00 | 15 1 84 4| 1640-904-016-00 |104 10
1637-401-211-00 | 53 9 | 1640-619-200-00 | 91 1| 1640-904-019-00 | 104 9
1637-520-001-00 | 74 8 | 1640-626-001-00 | 86 4| 1640-904-022-00 | 104 1
1637-520-200-10 | 74 1 86 10 | 1640-904-023-10 | 105 1
1637-520-210-00 | 74 2 87 4| 1640-904-024-00  |106 1
1637-520-220-00 | 74 12 87 10 | 1642-105-005-00 | 68 10
1637-690-260-00 | 98 42 100 18 | 1650-111-032-00 | 64 35
99 42 | 1640-658-322-00 | 95 3| 1650-209-005-00 | 12 11
1639~112-001-00 7 7| 1640-658-324-00 | 95 5 25 6
8 7| 1640-658-325-00 | 95 6 | 1650-432-001-00 | 58 3
___________________________ L O N S
1639-317-230-00 | 50 1| 1640-903-005-10 |105 15 | 1656-214-006-00 | 26 12
50 5| 1640-903-006-00 | 105 2 | 1672-301-002-00 | 42 8A
1639-401-200-00 | 53 6 | 1640-903-007-00 | 105 3| 1673-431-001-10 | 26 4
1639-520-003-00 | 29 2 | 1640-903-008-00 | 105 4 57 34
74 7| 1640-903-009-00 |105 - 5 | 1673-658-214-00 | 95 4
1640-111-001-00 6 14 | 1640-903-011-00 |105 6 | 1674-619-300-00 | 92 1
1640-111-200-00 6 6 | 1640-903-012-00  |105 7| 1674-619-300-10 | 92 14
1640-111-202-00 6 7| 1640-903-013-00 | 105 § | 1674-652-200-00 | 92 6
1640-520-004-00 | 74 11 | 1640-903-015-00 |105 9 | 1674-652-202-00 | 92 7
1640-520-005-00 | 74 9 | 1640-903-016-00 [105 10 | 1674-654-200-00 | 94 1




208

1687-097-100-10
PART CODE F16. KEY PART CODE F16. KEY PART CODE F16. KEY
1674-654-211-00 94 2 1687-272-520-00 38 6 3650-270-214-00 95 16
1674-654-212-00 94 3 1687-312-500-00 47 1 3650-741-002-00 16 14
1674-654-270-00 | 94 35 | 1687-312-510-00 | 47 2 | 3650-835-009-00 | 47 8
1674-654-271-00 | 94 36 | 1687-604-200-00 | 80 1 48 8
1674-654-272-00 | 94 37 | 1687-608-500-00 | 84 1| 3652-311-005-10 | 64 34
1674-664-200-00 97 I 1687-626-001-10 86 11 3653-108-005-00 34 15
1675-111-001-00 6 94| 1687-626-200-00 | 86 22 35 15
1675-203-003-00 | 19 44 1687-626-210-00 | 86 23 | 3653-311-055-00 | 64 344
1675-312-051-00 | 47 3| 1687-630-500-00 | 88 17 | 3656-271-001-06 | 96 38
48 1687-660-001-00 | 94 4 ' 97 36
1675-501-004-00 64 32 1687-680-200-10 97 22 3656-271-310-00 5 12
1675-603-001-00 78 2 1687-690-200-00 99 15 3656-565-006-00 47 14
1675-670-230-00 | 95  15A| 1687-690-210-00 | 99 25 8 14
1677-436-200-00 61 16 1687-690-220-00 99 6 3659-221-223-00 49 12
1678-244-002-00 26 9A| 1687-901-001-00 103 2 | 3664-540-001-00 13 2
1678-244-003-00 | 25 64| 1687-903-001-00 | 103 8 14 2
26 6 | 2101-221-004-00 | 86 9 | 3667-105-001-00 | 11 4
1678-306-001-00 43 1 2130-601-018-00 70 11 3667-355-003-00 49 5
1678-306-002-00 43 2 71 12 3670-236-003-00 83 10
1678-501-004-00 | 64 31 | 2130-931-210-00 | 107 4 84 10
1678-501-200-10 | 64 1| 2144-419-022-00 | 34 9 | 3670-703-008-00 | 37 2
1678-501-200-20 | 64 1A 35 9 | 3737-172-009-00 | 98 27
1678-630-210-00 | 88 20 | 2144-519-007-00 | 70 10 99 21
89 21 71 11 3737-172-011-00 96 33
1683-902-004-00 103 17 | 2157-301-220-00 | 53 1 97 33
1687-112-001-00 8 4 2157-301-222-00 53 2 3747-155-013-00 39 14
1687-120-001-00 10 21 2161-331-001-00 103 6 3756-361-002-00 75 41
1687-130~-500-00 13 1 2161-331-400-10 53 1A} 3768-112-001-00 47 19
1687-225-200-00 23 1 2161-331-401-00 53 2A 48 19
1687-243-001-00 | 26 1| 2161-331-401-10 | 53 2B 4101-102-038-00 | 78 6
1687-244-001-00 | 26 5| 2500-901-027-00 |103 18 | 4319-601-004-00 | 98 5
1687-244-002-00 | 26 11 | 2502-221-236-00 | 27 7 99 5
1687-244-003-00 26 14 28 7 7932-201-002-00 41 2
1687-245-001-00 | 28 1| 3256-702-004-00 | 83 8 | 7955-201-026-00 | 10 3
1687-245-002-00 | 28 3 84 8 43 4
1687-255-001-00 | 31 8 | 3560-203-004-00 | 47 4| 7956-205-016-00 | 64  30A
1687-255-002-00 | 31 14 48 4| 7963-208-004-00 | 10 12
1687-255-003-00 31 117 3560-503-302-00 5 14 7963-611-003-00 73 19
1687-255-004-00 | 30 29 | 3560-702-001-10 |107 10 | 7963-611-230-00 | 73 12
31 27| 3600-463-006-10 |100 12
1687-255-005-00 | 31 12 | 3610-440-018-00 9 8
1687-262-200-00 | 32 5 | 3640-586-004-00 5 25
1687-265-001-00 35 18 3650-212-001-00 39 16
1687-265-200-00 35 7 3650-261-261-00 98 4
1687-272-500-00 | 38 1 99 4




BP049 1687-097-100-10 *x%  ALPHABETICAL INDEX  skx 97.05,09 P, 1
DESCRIPTION REF , NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
ADAPTER/PF1/2 10 g | BALL 28 5 | BEARING/BALL 6Z05SHZ 60 11 | BOLT 86 6
ADAPTER/90" 70 18 30 18 60 29 87 6
71 20 31 16 | BEARING/BALL 6305SHZ 26 2 96 35

ADJUSTER 108 29 46 4 | BEARING/NEEDLE 19 8 108 14
ARM cOMP 37 10 46 9 18 9 108 38
______________________ 3 10} 4w Aty | s a4l o lies__ 39
75 30 | BAND 160 5 - 41 5 109 46

ARN/AUTO coMp| 67 33 | BAND/CLEANER 3 7 108 5 110 25
67 38 | BAND,WIRE/140 39 5 108 24 | BOLT M16X30 44 12

75 25 88 13 109 34 | BOLT(S) M10X16 75 23

ARM/BRAKE 47 28 g8 23 | BEARING/RELEASE 10 20 { BOLT(S) M10X30 64 6
____________________ 48 28y | 99 13 | BEARING/TAPERROLLER | 58 2 | BOLT(S) M6X30 ____ | 55 _ _ 35
KRM/CLUTCH COMP| 15 1 - oy 23 | BEARING,BALL 30 7721 g 31
ARM/DIFF COMP| 45 7 | BAND, VIRE/250 98 10 31 19 | BOLT(S) X8X35 57 10
ARN/DRAFT coMp 75 15 98 26 | BEARING,RB 6006 18 9 72 47
ARN/MID ASsyl 34 7 99 10 19 11 | BOLT(SP) MN8X20 24 13
35 7 99 26 | BEARING,RB/6003ZZ 53 8 30 30

ARM/MID/A CONP| 34 14)BaR 66 ] | I 53 ] L D 3L 28
35 14 - 66 TA] BEARING,RB/6004 21 5 70 19

ARM/PITNMAN 55 2 | BAR/TORSION 75 3 | BEARING,RB/6010 25 3 71 21
ARM/POSITION COMP| 67 31 | BATTERY/CABLE 7 8 26 3 76 18
68 1 8 8 58 17 79 5

69 4 | BATTERY/80D26R ASSY] 7 1 | BEARING,RB/6011 42 11 79 16

ARM/PTO  COMP 32 ¢ al 8 ol | 58 e} 80 5
TARM/PTO/MID coMp| 34 1 [ BEARING - 11 4 | BEARING,RB/6205 30 12 80 16
35 1 26 13 31 10 88 2

ARM/SHIFT/MID  COMP| 30 24 41 7 | BEARING,RB/6206 30 11 89 2
31 22 54 7 31 g 90 2

ARM/SHIFT/PTO  SET | 27 6 54 12 60 33 98 43
N 27 ¢ 6l ] 60 13 | BEARING,RB/6207 | 42 17| | 89 43
""""""""""" 28 6 - 60 14 - 60 34 | BOLT(SP)/N6X16 i 8
ARM/SHIFT/SUB  SET | 20 5 108 31 | BEARING,RB/6208 44 9 55 39
20 5A 108 33 | BEARING,RB/6305 25 2 77 11

ARN/SHIFT/4¥D  CONP 22 1 | BEARING/BALL 11 2 | BEARING,RB/6306 50 8 83 9
23 1 12 2 | BEARING,RB/6306SH2 41 2 84 9

ARM/IST COMP| 70 ¢ 54 12 11 | BEARING,RB/6307 | ¢ LY 8y 86 20
""""""""" 71 5 17 13 44 7 g7 71
ARM/2ND cONPF| 71 6 19 3 | BOARD/VIREING  ASSY| 85 10 | BOLT/ (S)M8X55 12 8
ARM/4WD coNpy 33 1 19 5 | BOLT 1 26 | BOLT/M 6X50 72 13
ARN/4WD/A CONP| 33 7 21 4 2 5| BOLT/N B8X16 24 15
ARM,HST LEVER 39 16 25 6 10 5 | BOLT/M 8X25 15 4
ARM,LIFT  f 66 'S I 25 Y. R . 43 8l 37 16
BAG/TOOL 107 10 - 25 7% 43 9 38 16
107 10 26 6 47 12 67 14

BALL 20 4 26 7 48 12 | BOLT/N 8X35 16 18
22 5 37 11 55 5 57 104

23 6 38 11 59 16 75 20

27 5 109 33 85 10 | BOLT/M 8X40 37 23

602



BP049 1687-097-100-10 *%%  ALPHABETICAL INDEX  xxx 87,05.09 P. 2
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
BOLT/H 8X40 38 23 | BOLT/N1ZX30 29 3 1 BOLT/STUD 24 5 | BOLT,SEXS (SP) 38 5
BOLT/M 8X65 5 10 56 2 24 7 88 12
BOLT/M 8X70 69 2 64 13 29 4 88 18
BOLT/H 8X80 98 20 73 40 74 5 88 21
89 20 74 3 | BOLT/STUD/SEAL 17 4 88 23

BOLT/MO6X32 | 7S el 86 1 7y ] 24 ¢ 3 D T 89 5
7 1% 87 171 24 8 84 12

8 9 | BOLT/M12X35 59 8 | BOLT,BATTERY 7 3 89 19

8 12 73 8 8 3 89 22

BOLT/M10X110 64 7 | BOLT/M12X40 64 14 | BOLT,CONNECTOR 55 23 89 24
BOLT/NMI10X120 71 3 73 7 | BOLT,CONNECTOR/M186 40 28 93 14
BOLT/M10X20 | ¢ 66 1 11 [ BOLT/M12X75 86 3| BOLT,HINGE | 4 49 5 N B 94 5
BOLT/M10%25 47 10 T 86 7 1 BOLT,KNOB (M6) 83 ] 96 p)
73 5 87 3 84 8 g7 2

85 5 87 7 | BOLT,REAMER/M8X25 10 18 | BOLT,SEXS (S) 10 17

85 8 | BOLT/M5X16 78 4 | BOLT,SEMS 2 3 10 24

86 16 | BOLT/N5X30 88 41 7 14 18 11
______________________ 8 24} | e9 41| o\ 7 8\ {81 15
85 26 | BOLT/N8X12 TR 8 14 38 15

87 16 | BOLT/M8X16 1 10 8 16 3g 7

87 24 a3 28 32 4 49 37

87 26 93 42 32 8 72 15

BOLT/M10X30 10 6 84 18 3z 12 72 35
______________________ 13 3y L e4 33y b A2 2% 18 2
14 3 ['BOLT/W8X28 96 LR 43 14 g1 4

30 6 97 29 49 6 92 3

31 4 | BOLT/M8X28 11T 55 14 49 8 | BOLT,SENS (S) H8X16 | 30 23

44 2 72 23 64 5 30 27

60 38 | BOLT/M8X30 12 5 67 11 31 21

BOLT/N10X35 | 1 17 3 R 21 1 100 69 )/ S B 31 25
BOLT/M10X40 47 10 54 14 86 31 33 10
48 10 | BOLT/M8X35 36 5 87 31 33 12

69 14 | BOLT/S 22 6 | BOLT,SEMS (SP) 5 22 34 19

59 18 23 7 6 2 35 19

72 37 43 7 40 17 49 4

BOLT/M10%45 | @ 36 2 55 291 55 LN I 53 1 18
75 ] 55 200 67 27 57 [

BOLT/M10X50 30 5 55 354 73 29 70 7
31 3 72 33 74 13 70 ]

40 24 72 46 75 13 71 8

BOLT/M10X55 64 g | BOLT/SEAL 6 5 77 6 71 10
BOLT/X10X80 | @ 64 8 | BOLT/SET/N16X86 |1 100 1 (B T T 78 L R 93 48
70 3 | BOLT/SP o 5 13 79 1 94 39

BOLT/K10X90 40 21 17 5 80 2 | BOLT,SEMS/N8X25 7T 54 2
BOLT/M12X20 40 33 21 11 81 2 54 16
100 20 72 6 81 6 | BOLT,SM/X08X25 66 7

BOLT/M12X25 56 6 | BOLT/STUD 10 4 82 2 | BONDEDSEAL 108 7
50 38 17 3 82 7 | BOOT 96 23

012



BPO48 1687-097-100-10 *%x  ALPHABETICAL INDEX  *xx 97.05.08 P. 3
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
BGOT/HORN 86 18 | BULB/LANP/12Vi00 94 9 | CAD 1 5 | CASE/FINAL/RH 60 22
97 18 94 23 7 2 | CASE/FUSE ASSY] 98 28
BOOT/ROD/TIE 61 2 | BULB/LAMP/12V21W 93 3 8 2 99 28
61 6 93 7 85 20 | CASE/GEAR ASSY| 108 1
61 g9 93 17 96 10 { CASE/PTO/NID 30 3
BRACKET ____ ( COMP| 73 L1V R . 83 3Ly 187 ] wof 31 1|
73 i3 94 8 | CAP/OTIL/30 64 30 | CASE/SPACER/HST SET | 13 1
75 14 94 22 | CAP/STEERING 53 2A 14 1
77 8 | BULB/LANP/12V5¥ 93 4 53 2B CASE/TRANSMISSION/H | 17 1
BRACKET (SEAT)COMP 85 1 83 8 | CAP/TANC ASSY] 6 6 | CASE/TRANSNISSION/RE 24 1
BRACKET/AXLE CcOoMP| 56 1 93 46 | CAP,BLANK/M10 10 8 24 14
BRACKET/BATTERY COMP| 7 1 15 | BULB/12V/45/40F | ¢ 92 B N T 43 ! 5\ 24 18]
8 15 | BULB/12V/5% 94 36 59 20 24T 1¢]
BRACKET/BRAKE  CONP} 49 7 | BULB/12V21V 94 2 50 21 | CHAIN/CHECK con# 73 13
BRACKET/CLEANER COMP| 3 12 | BULB/12V5W 94 3 60 26 | CHAIN,CHECK/A 73 12
BRACKET/DRAWBAR CONP| 74 2 | BUSH 19 12 | CAP,BLANK/M12 24 17 | CHARGEPUNP ASSY| 109 16
BRACKET/LAMP/NUMBER | 93 47 53 164 30 1| CIRCLIP/30 11 6
______________________ 94 38 |BUSH /18X%20%x25 | 34 8¢ o ... |8 ___2[cLawp 1 1 29|
BRACKET/LEVER CONP 33 11 [ BUSH 25X30X35 75 4 | CAP,FUSE BOX g8 7 57 g
69 1] BUSH 33X38X20 75 5 99 7 88 11
BRACKET/LH cOMP| 85 3 | BUSH/16X18X15 10 2 | CAF,0IL ASSY 59 2 93 11
100 15 | BUSH/18X20X15 27 7 | CAP,QIL 23 10 12 | CLAKP/HOSE 88 12
BRACKET/PUNP coMP| 5 21 28 7 | CAP,0IL(B)ASSY 55 20 99 12
BRACKET/REAR ___ coMPl 86 ¢ 25 | BUSH/18X21X25 | 35 4 8 | CAP,O0IL/30 ] 64 30A] CLAMP/VIRE/10-15 | 1 1 21
87 25 | BUSH/20X23X20 37 2 | CAP,PTO SHAFT 24 12 | CLAMP/VIRE/11~-13 5 18
BRACKET/REAR/LH COMP| 86 12 | BUSH/20X23X25 38 2 30 28 | CLANP/VIRE/24-32 1 17
87 12 | BUSH/22X25X20 13 2 31 26 | CLANP/WIRE/30-38 1 15
BRACKET/REAR/RH COMPl 86 13 14 2 | CAP,TIRE VALVE 50 4 | CLAMP/VWIRE/32-40 72 94
. 87 13 | BUSH/30X34X30 47 8 50 8 | CLAMP/WIRE/34-42 1 14
BRACKET/RELAY _ COMP| 98 LN R P 48 8 | ) 51 @4 _______________________ 1] 18 |
83 19 | BUSH/45X50X42 64 3 51 8 | CLAMP/¥IRE/49-60 1773 g
BRACKET/RH CONPl 85 4 § BUSH/50X50X37 64 2 52 4 | CLAMNP/VWIRE/52-63 3 11
100 16 | BUSH/62X67X15 59 7 52 8 | CLAMP/¥ORX/08-16 55 314
BRACKET/SIDE/LH COMP| 86 22 | BUSH/62X67X30 59 12 62 4 | CLAMP/VWORN/14-24 40 31
87 22 | BUSH,COLUKN 53 10 62 8 | CLAMP/WORM/16-25 55 26
BRACKET/SIDE/RH COMP| 86 23 | BUSH,STEERING | ! 53 1 11:35 R 63 ¢ 3 T S 55 31
87 23 | BUTTON 49 4 63 8 | CLAMP/VORN/16-28 LY [
BRACKET/VIRE coMpy 37 14 | CABLE ASSY, @ 9 | CARTRIDGE 49 19 | CLAMP/VORM/25-40 72 9
38 14 95 22 | CASE 109 20 | CLAMP,HARNESS 86 30
BRAKE,PARKING ASSY 49 1 a5 224 109 21 87 30
BUCKLE, TURN/N24 COMP} 73 34 | CABLE/EARTH ASSY 7 11 | CASE ASSY] 95 15 89 20
BULB 51 1 3l | D N iy ] 95 1 58 96 ¢ Q§4
51 7] CABLE/HST 39 1 J CASE/CYLINDER ~ ASSY 64 1 T g7 33
63 3 | CABLE/LOCK ASsy] 78 12 64 1A 98 14
63 7 80 12 { CASE/DIFF 42 3 98 24
95 16 | CABLE/PARKING 49 ] 58 g 99 14
BULB/LAMP/12V10¥ 93 18 | CAM/BRAKE COMPl 46 11 | CASB/FINAL 60 1 99 24
93 32 46 114l CASE/FINAL/LH 60 17 | CLAMP,MAIN HARNESS 98 27

112



BP049 1687-087-100-10 *%%  ALPHABETICAL INDEX  ¥¥x 87.05.08 P.
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
CLANP,MAIN HARNESS eR] 27 | COVER ] 13 | ELEMENT 5 § | FUSE,BLADE GE] 8
CLEANER/AIR ASSY] 3 1 69 17 | ELEMENT ASSY 4 1 98 34
CLIP(B) 6 12 109 31 | ELEMENT,PAPER ASSY 3 3 | GASKET 2 4
76 25 110 13 | END,ROD RH ASSY 61 31 3 4
78 15 { COVER coMpl 2 2 { END,ROD/L-R ASSY 61 26 6 7
______________________ 81 8| COVER/A _ _AsSY| 109 18 [ END,TIE ROD ASSY | 61 54 ~ _____|l1e9 2
82 8 | COVER/B ASSY[ 108~ 15 | END,TIE ROD,R ASSY 61 8 109 3
88 15 | COVER/DUSH/F 78 1 | ESCUTCHEON 85 7 | GAUGE/FUEL ASSY 6 3
89 15 | COVER/DUSH/R 78 2 | FACING 10 14 | GAUGE/OIL 64 31
CLIP/CABLE 98 16 | COVER/END ASSY| 108 19 | FENDER/LH coMP| 81 1 | GEAR 95 4
99 16 | COVER/FUSE 98 29 82 1 | GEAR/BEVEL/10 60 28
CLIP/HOSE/10.4-11.1| & 20 99 29 | FENDER/RH COMP| 81 5 | GEAR/BEVEL/12 | 42 5
CLIP/HOSE/11.1-12 5 19 | COVER/SHIELD ¢ COMP| " 7328 82 [ 60 7
CLIP/HOSE/15-16.8 64 35 | COVER/SIDE ASSY] 108 30 | FILTER ASSY] 5 1 | GEAR/BEVEL/14 42 7
CLIP/HOSE/8.,7-9.3 5 24 | COVER/STEERING 53 18 40 18 54 8
CLIP/08 88 16 | COVER/STEERING/F 78 8 | FILTER COMP| 40 1 54 g
89 16 | COVER/STEERING/R 78 9 | FILTER/FUEL 6 8 | GEAR/BEVEL/15 58 11
CLUCH/DIFF }ﬁg§ ______ 1] COVER/TOP ASSY| 108 23 | FILTER/OIL | ASSY| 55 ¢ 36 | GEAR/BEVEL/17 | ¢ 60 10
CLUTCH SPRING 37 13 | COVER/UNDER ‘coNy 78 1 | FILTER/SUCTION ~ASSY| 72 1 | GEAR/BEVEL/48 60 31
38 13 80 1 | FLASHER ASSY] 96 18 | GEAR/HELICAL/11 42 16
COLLAR 110 7 | COVER/VHEEL 60 36 87 20 | GEAR/HELICAL/15 12 1
COLLAR cone| 65 1 | COVER,CLUTCH 10 16 { FOOD/LH 88 10 | GEAR/HELICAL/21-17 11 1
COLLAR(35X50X2) 44 5 | COVER,DUST 61 17 89 10 | GEAR/HELICAL/25 12 10
COLLAR/Q7X12X46 1.6 6y 61 20 { FOOD/RE ] 88 1 S R 12 ] 12
COLLAR/08X14X10 37 19) 77 T TTTTTTTTTTTTTY 61 27 89 11 1 GEAR/HELICAL/62 44 3
38 18 61 32 | FORK/SHIFT/DIFFLOCK | 45 2 | GEAR/SPUR/16 21 1
COLLAR/11X21X3 64 19 | COVER,LAMP/REAR 93 19 | FORK/SHIFT/PTO0 27 3 | GEAR/SPUR/20-13 25 1
COLLAR/12X25X16 87 11 33 a3 28 3 26 1
COLLAR/12X38X20 86 11 94 10 | FORK/SHIFT/SUB 20 2 | GEAR/SPUR/21 19 17
COLLAR/14X25X10 | 73 6 1 84 24 | FRAME/DUSH COMP| 88 N D 21 7
COLLAR/14X25X30 40 26 | COVER, PUNP 1758 9 89 1 30 16
COLLAR/18X28X02 110 9 72 18 | FRAME/REAR COMP 86 1 | GEAR/SPUR/ 27 21 2
COLLAR/48X52X17 58 3 | CRANK/LIFT 66 3 87 1 | GEAR/SPUR/30 13 16
CONNECTOR 1 22 | cup 5 6 100 1 | GEAR/SPUR/33 18 8
55 33 { CUP/FUEL 6 13 | FRAME/SIDE/LH  COMP| 86 20 | GEAR/SPUR/38 19 14
______________________ 70 ___15 | CUSHION,B/ RUBBER | 16 3| | 871 20| GEAR/SPUR/40 ___ | 26 14
71 16 | CUSHION,C/RUBBER 78 16 | FRANE/SIDE/RH  COMP| 86 21 | GEAR/SPUR/40-47 25 11
CONNECTOR/L 71 17 | CUSHION,RUBBER 3 13 87 21 | GEAR/SPUR/47 26 11
CONNECTOR/N16X78 40 12 | CYLINDERBLOCK  ASSY| 109 17 | FUSE/SLOVBLOV 98 2 | GEAR/SPUR/49 30 19
CONNECTOR/PF1/2X54 40 39 | DANPER/QIL ASSY] 37 18 99 2 31 17
CONTROL VALVE  ASSY] 67 4 38 18 | FUSE/250V2A 98 5 | GEAR/08-47 SET | 41 1
CONTROLLER/DRAF SET | 75 | LIDpIODE ] 8 3l ] 99 5| GEAR/08-20 ¢ SET| 58 1 1
COUPLING 75 4 T 98 17 | FUSE/32V104 g8 37 | GEAR/35-31-22~14 18 7
57 3 99 3 a9 32 | GERA/SPUR/21 31 14
COUPLING/16X27X62 18 24 99 17 | FUSE/32V204 98 33 | GLASS 95 8
COUPLING/16X27X65 19 44l DISK,CLUTCH/225 10 13 99 33 | GRILLE 77 1
COUPRING/16X27X55 26 4J DRAWBAR 74 8 | FUSE,BLADE 98 8 77 5
57 34| DRAVWBAR SET | 74 1 98 34 | GRIP 33 9

ez



BP049 1687-097-100-10 *%%  ALPHABETICAL TINDEX  #xx 87,05.08 P.

DESCRIPTION REF . NO DESCRIPTION REF ., NO DESCRIPTION REF , NO DESCRIPTION REF . NO

GRIP 31 17 | HARNESS, LANP/REAR 04 71 | HOUSING/AXLE 53 T | INSULATOR 39 b
49 5 | HARNESS,0IL PRESSURE 98 g | HOUSING/AXLE/LH 43 1 89 7

70 12 99 9 | HOUSING/AXLE/RH 43 2 89 18

71 14 | HARNESS,SOCKET 98 39 | HOUSING/CLUTCH ASSY| 10 1 88 40

83 10 89 39 | HST ASSY 18 1 99 40
______________________ 84 10 | HARNESS,WIRE/NO.9 | 98 387} | 18 1A INSULATOR/LEVER/SUB | 32 3
GRIP/MAIN 39 8 g3 37 | HUR/BRAKE/LH SET |~ 47 6 3% 7
GRIP/SUB 32 2 | HEAD/CYLINDER 64 12 48 6 32 11
32 6 | HEAD/SPOOL 110 2 | HUB/BRAKE/RH coMp| 47 7 34 20

32 10 | HITCH/LINK ASSY| 75 2 48 7 69 12

35 17 | HITCH/TRAILER  SET | 28 1| HUB/09X14X20 1 24 70 13
______________________ 69 _ 11 | HOLDER  _ cOMP| 70 6 |MWuB/20Xx30Xx62 _ | 18 2%} {71 _ 13
GRIP/THROTTLE g 2 71 2 19 4| INSULATOR/LH 76 6
GRIP,B 75 24 | HOLDER/LEVER cONP| 39 11 | BUB/25X40X40/HST 19 15 76 [
GROMMET 81 4 | HOLDER/ROD 76 19 | INSULATOR 1 3 { INSULATOR/RH 76 7
81 11 | HOLDER/SHAFT ASSY] 53 6 1 7 76 10

82 4 53 12 1 28 | INSULATOR/TANK 6 14
______________________ 82 12 | HOLDER/SHAFT __cowe{ 53 7Y 4 &6 9lJoiNr | 75 37
GROMNET/13X17X5 81 3 53 13 [ 6 9A JOINT BALL MOSLH 36 9
81 10 { HOOD ASSY| 76 1 7 7 | JOINT BALL MO8RH 36 8

82 3 | HOOK, TOP LINK 86 29 7 18 | KEY 109 32

82 11 87 29 8 7 | KEY ASSY 96 13

GROMMET/9X13X2 81 7 | HORN 96 1 8 18 97 13
______________________ 82 5| HWORN _ ASSY 97 _  ti{ .l 45 10)kNOB__ ] 65 3
82 8 | HOSE 1 6 56 4 1" 496 17 ]

GUIDE/CHANGE/LH COMP} 83 1 5 186 74 11 97 18
84 1 49 32 76 23 | LABEL/C/BATTERY 104 3

GUIDE/CHANGE/RH COMP{ 83 3 | HOSE/FUEL 64 34 78 11 105 3
84 3 64 344 78 12 106 3

GUIDE/SLEEVE/RELEASH 10 __ 22 | HOSE/O0TL ] 55 A3 R W 78 1 13 | LABEL/C/DRIVE/D 1} ] 106 1
HARNESS/ENGINE ASSY| 98 1 1 HOSE/RADIATOR/INLET 1 13 79 6 | LABEL/C/DRIVE/F 105 1
) 39 1 | HOSE/RADIATOR/QUTLET 1 16 80 6 | LABEL/C/DRIVE/G 104 1
HARNESS/ENGINE/4P 98 6 | HOSE/03X07X800 6 10 83 2 | LABEL/C/SHIFT 105 12
99 6§ HOSE/04X08X110 6 15 83 4 106 12

HARNESS/LAMP 93 2 | HOSE/06X10X250 5 17 83 5 { LABEL/CE 103 18
______________________ 93 6 |MosE/110 _ \ &5 a8l . ]84 ___2|LABEL/COLUMN/LH __ 1102 9
94 37 Y HOSE/14X22X80 40 30 84 4 103 10

HARNESS/MAIN Assy] 98 15 | HOSE/170 1 18 84 5 | LABEL/COLUNN/RH 102 10
HARNESS/MAIN/E4 ASSY| 9% 15 | HOSE/18X29X70 40 5 85 7 103 11
HARNESS/NAMBER PLATH 93 45 | HOSE/ 280 1 20 86 8 | LABEL/CONTROL/OPNER | 102 4
HARNESS/PANEL  ASSY| 98 36 | HOSE/Z400 10 11 86 14 103 5
______________________ 99 __36 [ HOSE/500 _  cowdl 70 14 | 86 _ 15| LABEL/CONTROL/PTO 1102 7
HARNESS/REAR ASSY[ 98 25 71 15 87 8 103 8
HARNESS/REAR/E4 ASSY] 99 25 | HOSE/650 5 23 87 14 | LABEL/CONTROL/SUBCON, 70 23
HARNESS/STARTER 97 14 { HOSE,OIL 10X15X80 55 30 87 15 71 25
HARNESS,LANP/REAR 93 16 | HOUSING 22 3 88 6 | LABEL/CONTROL/SUBHST 102 6
93 30 23 4 88 7 103 7

94 7 | HOUSING ASSYl 95 9 88 18 | LABEL/D/BATTERY 104 10

£le



BPO43 1687-087-100~-10 *#%  ALPHABETICAL 1INDEX %% 97,05.08 P. 6
—
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
LABEL/D/BATTERY 105 10 | LAMP/FRONT SET | 84 1] HARK; HST LEVER 102 1Z | NUT 9 5
106 11 | LANP/FRONT/LH/C ASSY 93 1 103 13 18 3
LABEL/D/STARTER 104 9 | LAMP/FRONT/RH/C ASSY 93 5 | MARK,PORT A 70 21 39 17
105 9 | LAMP/HEAD ASSyY| 91 7 71 23 43 10
106 9 82 6 | MARK,PORT B 70 22 47 11
LABEL/DIFF 11 103 17 | LANP/HEAD/G  ASSY 91 ¢ 3 I 71 24 ] 47 ] 13
LABEL/FILTER 106 15 | LAMP/NUMBERPLAT ASSY] 03~ 44 | MAT/FLOOGR/LH 88 13 48 11
LABEL/FUSE/11 104 12 | LAMP/NUMBERPLAT SET | 94 35 89 13 48 13
105 13 | LAMP,COMBI/REAR/LH 93 15 | MAT/FLOOR/RH 88 14 53 3
106 13 94 6 89 14 59 10
LABEL/XID 102 13 | LAMP,COMBI/REAR/RH 93 29 | METAL 12 7 61 11
_____________________ 103 14 94 20 | NETAL/CLUTCH | 21 8} | 61 36
LABEL/SPEED/HST 102 14 | LEBER/SUBCON 7177 70T g | METAL/DIFF 47 1 65 7
103 15 71 9 | METAL/GEAR 54 10 69 8
LABEL/START 106 16 | LEVER 5 2 | METAL/INPUT 12 4 83 12
LABEL/START/D 106 164 96 16 18 10 84 12
LABEL/START/F 105 15 97 17 | METAL/PIVOT/FRONT 59 6 86 4
LABEL/START/U |1 104 14 | LEVER coNpl 9 ] 1 | METAL/PIVOT/REA ASSY| 59 15 R I 86 1 10
TABEL/SWITCH/P 102 15 | LEVER/BAR/14 ¢ CONP{ 38~ 6 | METAL/RELIEF 72 36 87 4
103 16 | LEVER/DRAFT. 75 22 | HETAL/SPACER 30 4 87 10
103 164 LEVER/HST coMPl 39 10 31 2 96 22
LABEL/¥/ETHER 104 6 | LEVER/MID 34 18 | METAL/WHEEL 44 1 100 18
105 6 35 18 | METER/HK/F/T SET | 95 2 108 18
______________ 106 7 !LEVER/PTO  coMp| 32 13f{ | .85 M 1108 44
LABEL/W/FAN 104 2 1 LEVER/SUB 771768 g T WIRROR ASSY 91 1 108 45
105 2 | LEVER/SUB COMP| 32 1 92 1J NUT/M 4 93 10
106 2 32 5 82 1A NUT/M 6 7 5
LABEL/V/NUFFLER 104 5 | LEVER/4¥D 33 8 | MUFFLER coMp 2 1 8 5
105 5| LINING/11X30X02 69 6 | NET 77 2 93 25
_____________________ 106 5] LINING/11X40X03 | 8 3 |NET/LMW 1.6 2} o) 8 39
LABEL/V/RADIATOR 104 7 | LINING/16X30X02 75 16 | NET/RH 76 3 94 16
105 8 | LINING/17X64X05 39 15 | NET/VIRE coMP 1 4 94 30
106 8 | LINK/AUTO COMP| 67 35 | NIPPLE/GREASE 58 14 | NUT/H 8 16 4
LABEL/¥/ROPS/E20 106 17 | LINK/LOWER/LH  COMP{ 73 1 75 7 16 10
LABEL/¥/ROPS/E30 104 15 } LINK/LOVER/RH  COMP{ 73 2 | NIPPLE,GREASE 13 10 16 19
LABEL/W/ROPS/E50 | 105 16 | LINK/SPOOL ¢ cOMP| 67 21| 47 1 Y I 22 7
LABEL/V/SHIELD 104 4 ] LINK/SUPPORT COHP{ 67 25 48 17 23 [
105 4 | LINK/TOP/LH COMP| 73 21 61 19 36 11
106 4 [ LINK/TOP/RH coMpt 73 22 61 22 36 12
LABEL/¥/SHIELD/PT0O | 104 8 | LINK,FUSIBLE a8 4 61 30 37 7
105 7 ]} 4 61 35 37 17
_____________________ 106 6] LOCKPLATE | 47 3 | NIPPLE,GREASE/B-M6F | 23 2| | 37 120
LABEL/330 103 2 48 3 | NTPPLE,GREASE/PTI/8 | 13 8 38 7
LABEL/4¥D 102 11 | MARK,FUEL 104 11 14 8 38 17
103 12 | MARK,FUEL/FR 105 11 16 5 38 20
LABEL,CONTROL 102 8 | MARK,FUSE/4 104 13 59 15 39 12
103 g 105 14 75 8 47 24
LABEL,FURL/D 106 10 106 14 | wUT 4 2 48 24

vig



BP049 1687-097-100-10 *x%  ALPHABETICAL INDEX  *x» 87.05.09 P. 7
DESCRIPTION REF . NO DESCRIPTION REF ., NO DESCRIPTION REF ., NO DESCRIPTION REF . NO
NUT/¥ 8 57 11 | NUT/WASHER 70 20 | O-ING/P10A 5 4 | 0O-RING/P43 18 12
66 8 71 22 27 2 | 0-RING/PE5 HS90 67 2

67 15 83 43 28 2 | ORNAMENT 76 14

68 9 93 49 | O-RING/P12 55 37 98 31

72 26 94 34 64 25 a9 31
______________________ % 2} | ea A0} . |_B7____9)ORNAMENT/I/STEERING | 103 ___6
75 40 | NUT,LH THREAD/M17 61 12 72 34 | ORNAMENT/ISEKI 1021

76 13 61 37 72 45 103 1

91 5] NUT,LOCK 96 28 109 13 | ORNAMENT/SIDE/LH 102 2

92 4 97 28 110 21 103 3

96 30 | NUT,LOCK/NS 96 3 | 0-RING/P14 20 9 | ORNAMENT/SIDE/RH 102 3
______________________ 97 s0f{ |l 8T . 3i e 2y 103 4
NUT/NOG 7 10 | NUT,RING N A A A 23 777 3 | ORNAMENT/STEERING [ 710Z ¢ 5
7 13 | NUT,RING/N28X1.0 96 11 30 25 { PACKING 1 25

8 10 97 11 31 23 55 21

8 13 | NUT,SLOTTED 61 18 64 23 59 3

NUT/M08X1,5 108 37 51 21 64 28 108 48
Nyr/M10 10 ¢ 9 | NUT,SLOTTED/M12P1.25 61 28 67 1 12 | PACKING ASSY | ¢ 36
13 4 61 33 69 16 B R D

14 4 | NUT,SPEED/P6 76 15 72 40 | PACKING/RUBBER 6 4

75 10 77 3 72 44 | PACKING,0IL PUMP 55 16

NUT/H12 28 5| NUT,TOP LINK LOCK 73 24 109 8 72 29
60 6 73 35 108 11 | PAD 16 2
______________________ 73 _38|0-RING b e ®) gm0 27y o ].31T 5
74 [ 28 8 | 0O-RING/P18 | 40 11 37 g

NUT/M12X1.25 61 13 108 6 40 27 38 9
NUT/N14 59 19 108 15 45 6 47 18
NUT/H16 66 13 108 21 46 12 48 18
73 15 108 22 54 13 | PAD (HST) 38 5
______________________ 73 16 o l108 82} . ___|.55 __ 24 |PANEL/BACK ____COMP| 88 _ 22 |
100 8 108 47 64 z6 89 23

101 2 | O-RING HS90 G50 55 11 109 14 | PANEL/CENTER 88 4

NUT/H20 7T 55 3 72 20 | 0-RING/P20 40 20 89 4
NUT/M22 86 15 | 0-RING P31 55 38 40 40 | PANEL/FLOOR/LH CONP{ 88 8
97 16 | 0-RING P6 HSS0 55 13 55 28 83 8
NUT/M25 ] 58 4 L R T 72 220 55 34 | PANEL/FLOOR/RH _COMP| 88 (¢ 9 |
NUT/Mb 93 22 { 0-RING/G100 60 2 64 22 89 ]
93 36 | 0-RING/G35 72 4 72 12 | PANEL/INSTRUMEN ASSY 95 1
94 13 | 0-RING/G45 72 2 72 31 95 14

84 27 72 5 72 42 | PANEL/REAR COMP| 88 20

NUT/M8 16 g 108 8 | 0-RING/P22 55 12 89 21
______________________ 36 10| 0-RING/GBO | 10 23| | 72 21 |PANEL/SEAT ____COMP| 88 _ 17
47 23 1 0-RING/G65 108 6 [ 0-RING/PZ4 40 3 89 17

48 23 | O-RING/G70 59 5 40 38 89 174

72 28 64 27 | 0-RING/P28 49 3 | PEDAL/BRAKE/LH COMP| 47 1

NUT/SN/08 68 10 { 0-RING/P 7 67 28 | 0~-RING/P34 57 7 48 1
NUT/SPRING 78 3 | O-RING/P 8 108 41 | 0-RING/P38 59 13 | PEDAL/BRAKE/RH COMP| 47 2
NUT/WASHER 57 114 0-RING/P 9 64 17 | 0-RING/P44 5 8 48 2

81¢



BP049 1687-087-100-10 *xx  ALPHABETICAL 1INDEX  skx 97,05.09 P. 8
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
PEDAL/BRAKE/RH CONP| 48 ZN PIN/TZXT5 58 13 | PIN,SPLIT/3 X20 61 14 [ PLATE 43 17
PEDAL/CLUTCH CONP| 16 1| PIN/14X115 42 4 61 23 49 10
PEDAL/HST SET | 37 1} PIN/16X73 73 36 61 29 54 11
38 1| PIN/18X110 75 12 61 34 69 5

PEDAL/HST/REVERSE 37 6 | PIN/19X94 73 26 73 20 75 18
______________________ 38 ___6)PIN/1OX94 ~ cOMP 100 3 | PIN,SPLIT/3 X35 | 65 2} 1.1 __19
PIN 12 6 | PIN/25X91 - 74 g [ PIN,SPLIT/3X30 100 14 77 T
12 9 | PIN,KNOCK 13 7 | PIN,SPRING/S X20 ¥ | 68 2 93 13

16 11 14 7 75 26 108 30

17 6 | PIN,LINK 29 8 75 31 110 23

18 6 73 10 | PIN,SPRING/5 X25 W | 58 14 | PLATE COMP| 36 4
______________________ 3 8y . 113 25 | PIN,SPRING/6 X32 ) 18 7| 114 12
31 6] TR, 747 10 33 2z 86 28

42 8 A 100 4 34 2 87 28

42 g | PIN,ROD CONP 66 10 35 2 | PLATE/BATTERY 7 4

43 6 | PIN,SNAP/6 70 11 | PIN, TAPER 75 6 8 4

44 3 71 12 | PIN, TAPER/8X50 47 9 | PLATE/BUMPER 56 5
______________________ 60 4| PIN,SP.(W)/5.0x16 | 43 3] |l 48 S8} o ___1.56____5&4
60 37 | PIN,SPLIT/Z X156 | 76 ~ 21 | PIN,YOKE A 47 25 | PLATE/DISK 46 2
64 11 79 11 48 25 46 20

67 16 80 11 49 14 46 7
68 3 | PIN,SPLIT/2 X20 g 11 | PINION/BEVEL/11 58 10 46 7A

95 5 16 13 | PIPE CONP| 72 11 | PLATE/I 25X60 30 22

________________ 108 434 16 17 |PIPE/BOOST ___ COMP{ 40 10 ] 3t ___ 20
““““ 109 44 TTTTTTTYTY0 T 12 | PIPE/CLEANER/INLET 3 8 | PLATE/I/16X200 33 4
109 49 33 6 | PIPE/CLEANER/OUTLET 3 10 | PLATE/I/16X215 34 11

109 52 34 6 { PIPE/DELIVERY  COMP{ 72 30 35 11

PIN ASSY] 100 2 34 13 72 43 | PLATE/1/16X435 34 4
PIN conpl 73 3 35 6 | PIPE/FRONT coNP| 40 29 35 4
_____________________ 76 16| B 35 13| PIPE/OIL ______GOMPl 55 22 | PLATE/I/18X50 | 24 14
PIN (Z22X85) 66 iV R 47 77T 55 27 | PLATE/T/19X75 67 18
PIN ASSY 29 7 48 27 55 32 | PLATE/I/22X104 29 2
PIN STRAIGHT,A 42 8 43 16 | PIPE/RETURN COMP 40 25 74 7
PIN 19X132 73 27 53 44| PIPE/SUCTION CONP} 40 2 | PLATR/1/25X62 67 41
PIN/LH coNe| 73 3\ 67 20 40 7 | PLATE/1/30X50 30 26
PIN/LOCK ] 76 ] nwy 67 23| 72 X1 R 31 24
PIN/RH coMP 73 '3 A 67 30 72 10 | PLATE/T, 13X40 g6 38
PIN/SF141 SET | 101 1 67 37 | PIPE/TANK cONy 40 36 97 36
PIN/SHIFT/DIFFROCK 45 3 68 5 | PIPE/50 64 32 | PLATE/LAMP/FRONT 84 4
PIN/SUPPORT coMP| 67 26 68 8 | PIPE,BREATHER 10 10 | PLATE/LOCK/LH  cONP| 79 7
PIN/TAPER/06X45 20 6 | PIN,SPLIT/2 53 4 64 33 80 7
PIN/OBX23 | 67 22 | PIN,SPLIT/2.5X15 79 13 | PIPE,SUCTION (4) | 72 7 | PLATE/LOCK/RH __CONP| 79 8
PIN/06X31 70 107 T 80 13 72 [ 17808
71 11 { PIN,SPLIT/2.5X20 39 4 | PISTON 67 1 | PLATE/PRESSURE/LH 46 1

PIN/08X18 39 2 75 29 108 11 46 1
49 13 75 35 | PIVOT/TRUNNION CONP| 36 1 [ PLATE/PRESSURE/RH 46 6
PIN/08X25 45 4 75 39 | PLATE 30 29 46 6A
PIN/12X48 73 18 | PIN,SPLIT/2.5X25 9 7 31 27 | PLATE/SEPARATE 46 3

91¢



BP049 1687-087-100-10 *%*  ALPHABETICAL INDEX  #%x 97.05.09 P.

DESCRIPTION REF . NO DESCRIPTION REF ., NO DESCRIPTION REF . NO DESCRIPTION REF . NO
PLATE/SEPARATIE 45 8 | PUMP SET 77 17 | RING,SNAP/10 C 20 13 | ROD/G8X110 59 12
PLATE/SOCKET cOMP| 98 42 | PUNP/FUEL ASSY 5 12 | RING,SNAP/15 C 37 12 | ROD,BRAKE 47 22
J 99 42 | PUMP,GEAR ASSY 55 7 38 12 48 22

PLATE/STOP COMP| 83 6 72 18 40 16 | ROD,CLUTCH A COMP 16 6
84 6 | RADIATOR ASSY 1 1 54 4 | RUBBER,CUSHION 13 9

PLATE/SWASH | 109 23 | REFLECTOR | 93 20 | RING,SNAP/L7 C | 53 1 1Y . 14 9
PLATE/TANK 17776 11 g3 34 53 17 178874
PLATE/THRUST 109 28 94 11 | RING,SNAP/18 C 20 8 89 3
109 29 94 25 34 10 {s.¥ 55 15

PLATE/U/122.5X25 75 11 { RELAY/4P 98 13 35 10 72 24
PLATE/U/30X50 67 40 99 18 | RING,SNAP/20C 18 6 | SCREW 78 10
PLATE/VALVE |1 109 26 | RESISTANCE/1.0 | ! 5 25 19 1 I 95 12
109 26A] RING 100 [ - 37 4 “98 35

108 27 { RING/BACKUP 64 18 38 4 99 35

PLIERS/GI50 107 3 109 9 57 2 | SCREW/MO5X30 71 9
PLUG 1 23 108 15 | RING,SNAP/21 C 64 20 | SCREW/N4X16 93 9
67 8 | RING/BOOT 61 3 | RING,SNAP/22 C 45 5 | SCREW/M6X10 91 2
____________________ 109 39}  \er_ .l |l .45 __ 8|SCREW/N6X14 | 109 __38
- 109 13 61 10 47 16 | SCREW/M6X40 65 4
109 55 | RING/E 85 3 47 29 | SCREW/RH COMP| 16 7

PLUG/N14 110 18 { RING/O 57 5 48 16 { SCREW/S 95 11
PLUG/SCREW/SEAL 24 11 108 4 48 29 | SCREW/SOCKET 109 45
30 9 109 5 | RING,SNAP/25 C 109 37 109 48
_____________________ 3L 74 1109 _ 10| RING,SNAP/30C ___j108 26% ___ _|110 _ 15
- | 59 4 109 17 | RING,SNAP/35 C 75 10 | SCREV/SP 78 7
60 20 | RING/SNAP 18 10 34 16 95 21

60 25 24 2 35 16 97 23

64 28 24 3 42 20 97 35

67 10 24 4 44 6 | SCRE¥/TAPPING g5 13
R 70 wy 30 1 15 | RING,SNAP/52 C | ! 58 8 | SCREW/4x16 | ¢ 95 | 14 |
N 71 18 31 13 60 19 | SCREW, ADJUST 108 28
108 47 42 15 60 24 [ SCREV,LH/M24X160COMP| 73 33

PLUG/SEAL 110 26 42 18 | RIVET 10 15 | SCREW,PLUS/M4X8 96 7
PLUG/SEAL/25 24 10 43 3 | RIVET,BLIND/4X7.5 76 4 97 7
PLUG/SEAL/80 24 9 44 10 | ROD 16 15 | SCREV,PLUS/M5X0.8X8 | 96 9
PLUG/10 64 4| ] 58 .3 U B 49 2 ] 97 9 ]
PLUG/TP T T 98 3§ T TTTTTTTTTTTT¢ 58 19 66 9 [ SCREV,RH/NZ4 CONP 73 32
98 38 60 9 75 27 | SCREW,SEMS 83 11

PLUG,DRAIN 55 19 60 15 | ROD/DRAFT 75 33 84 11
72 39 60 16 | ROD/FORK/LH coMp| 73 31 83 21

PLUG,DRAIN (1/4) 10 3 66 5 | ROD/H08X65 COMP| 36 7 93 35
) N N D 66 6 | ROD/MOBX70 | € 68 61 ] 94 _ 12

POPPET | ¢ 7.¥ R ¥ N A 104 50 [ ROD/SUB CoMP{ 20 10 94 26
108 17 | RING/SNAP/CH 21 9 | ROD/TIE 61 4 | SCREWDRIVER ASSY 107 4

108 40 108 43 61 25 | SEAL 76 8

110 19 { RING/SNAP/CS 60 35 | ROD/TIE ASSY 61 1 108 3

PORTBLOCK 109 22 | RING,BACK UP 67 3 61 16 108 4
PUNP SET | 55 8 | RING,SNAP 110 17 | ROD/055 COMP| 16 7A 108 8

YAVA



BP049 1687-087-100-10 %%  ALPHABETICAL INDEX  %%% 87.05.09 P. 10
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
SEAL 108 20 | SHAF1/SCHEW ASSY| 108 7 | SPRING/HCZ5 10 13 | STEERING/POVER ASSY 55 14
SEAL/OIL 21 6 | SHAFT/SECTOR ASSY| 108 27 | SPRING/HE023 46 5 | STEERING/2/380 ASSY 53 14
21 12 | SHAFT/SLOYRETURN 65 6 46 10 | STEP/SUB 90 1

26 9Al SHAFT/STEERING 53 15 | SPRING/HE066 47 14 | STOPPER COMP| 100 11

31 12 54 3 48 14 | STOPPER/SPRING/A 110 3
_______________________ 54 6 ) SHAFT/STEERING CcOMPl 54 1 {SPRING/HEI23 ______| 67 13| STOPPER/SPRING/B __ | 110 4
59 [ T 54 15 | SPRING/HES0 16 14 ' STUD/N12 100 17

108 2 | SHAFT/WHEEL 44 4 | SPRING/HT043 45 9| STUD/M12X28 60 3

108 25 60 30 | SPRING/WASHER 69 7| STUD/M14X35 59 18

109 1| SHIN (C) 58 5 75 17 | SWITCH a6 24

SEAL/OIL ASSY| 60 12 | SHIN D T=0.1 58 6 | SPRING,CLUTCH RETURN 47 19 87 24
SEAL/S52 ] 60 1 18 | SHIM/O.1 42 13} ] 48 1 19 | SWITCH ASSY | ¢ 96 1 14
60 23 | SHIM/0.2 T T 477 12 | SPRING,COIL 108 13 g7 15

SEAL,DUST 64 21 | SHIN/08X14X01 40 15 108 16 | SWITCH/PUSH ASSY] 96 31
SEAL,OIL 44 11 | SHIN/2.3 76 17 | SPRING,CONE 47 4 87 22
55 10 | SHIPPINGPLUG 109 53 48 4 97 31

60 32 108 54 | SPRING,PRESS/22 9 4 | SVWITCH/PUSH SET | 96 21
______________________ 72 ___18 | SHROUD _COMPl 1 2 | SPRING,PRESS/26 | 77 10 | SWITCH,HAZARD ASSY | 86 26
SEAL,0TIL/0S45554 66 2 SLEEVE T T 30 13 | SPRING, SHIFTER 20 3 ’ 97 76
SEAL,0IL/TC20357 12 3 31 11 22 4 | SWITCH,LANP ASSY 96 25
12 14 110 8 23 5 97 25

18 2 | SLEEVE 35X40X17 25 8 27 4 | SYITCH,LIMIT ASSY 96 34

SEAL,0IL/TC355008 11 3 26 3 28 4 97 34
SEAL,0IL/TC356210 [ : 30 14 | SLEEVE/DRTENT [ 110 | wl ] 301 17 | SWITCH,STARTER ASSY | 96 ¢ 4
SEAL,OIL/TC4,14247 | 110 6 | SLEEVE/RELEASE | 10 21 31 15 97 4
110 16 { SLIPPER,BRAKE B 38 14 | SPRING, TENSION 79 9 | SWITCH,STARTER SET 86 5

SEAL,0IL/TC406211 25 9 | SOCKET g5 17 80 8 97 5
26 9 85 19 | SPRING, TENSION/53 15 2 | SVITCH,STOP 96 27

SEAL,0IL/VC122204 67 32 | SPANNER/ 8X10 107 5 | SPRING, TENSION/86 75 32 97 27
______________________ 67 34 | SPANNER/12X14 1107 B |SPRING,VALVE | 5 3 {TANK/FUEL __ _ cOMHW 6 1
67 30 1 SPANNER/13X17 ~ 107 7 1 STAY/BAR 76 22 | TANK/01IL CONP| 55 17

SEAL,0IL/VC16244 54 5 | SPANNER/19X22 107 8 | STAY/INSULATOR 78 14 | TIRE 62 2
SEAL,0QIL/21 58 7 | SPANNER/24X27 107 9 | STAY/PIPE coNpl 70 16 62 6
SHAFT 30 20 | SPANNER,BOX/22 107 1 71 19 | TIRE/12.4-16 4PR 50 2
31 18 | SPOOL/DELECT 110 22 | STAY/PLATE 79 15 50 6
______________________ 57 ___1|SPRING __ 49 3 1 80 __15)|TIRE/24X8.50-12-4 | 63 2
60 270 T T 67 6 | STAY/PLATE/LH ~~ COMPl 78 3 63 6

60 41 67 7 80 31 TIRR/315/80D~16~4 51 2

60 42 73 11 | STAY/PLATE/RH  COMP 78 4 51 6

109 24 108 12 80 4| TIRE/8.5-22~4 52 2

109 25 109 36 { STAY/SHIFT/PTO 27 1 52 6

SHAFT | ASSY] 53 ¢ N 108 4ry ] 28 1 1| T00L,FUSE 1 98 30
SHAFT/FRONT 21 3T 110 20 | STAY/SHIFT/SUB 20 1 99 30
SHAFT/PTO 25 5 | SPRING PIN (W) 110 24 | STAY,MIRROR g1 3| TUBE coMp 57 4
SHAFT/PTO/HST 19 1 | SPRING/A 100 12 92 2 | TUBE/ 6-14 62 3
SHAFT/PTO/MID 30 10 } SPRING/HCO15 110 12 | STEERING CAP 53 2 62 7
31 8 { SPRING/HC042 110 5 | STEERING WHEEL ASSY| 53 1| TUBE/ 8-18 52 3

SHAFT/PTO/REAR 26 5 | SPRING/HC076 75 36 { STEERING/POWER ASSY| 55 1 52 7

81¢



BP049 1687-097-100-10 wx*%  ALPHABETICAL 1INDEX  #¥x 87.05,08 p. 11
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
TUBE/12.4-16 50 3 | WASHER / 46 93 27 | VASHER,PL/N 8 1 TZ | ¥ASHER,SP/X 6 43 X
50 7 93 41 1 27 84 17

TUBE/14X130 39 g 84 18 16 12 94 31
TUBE/300 COMP| 57 6 94 32 20 11 | VASHER,SP/X 8 1 11
TURNBUCKLE/A 73 14 | ¥ASHER /N12 40 35 33 5 5 11
TURNBUCKLE/M8 | 16 8 ) WASHER/MIO | " 7 wy ot 34 5 10 19
TURNBUCLE COXP 73 23 - 8 17 34 12 22 8
U-NUT 47 5 8 5 35 5 23 9
48 5 18 4 35 12 24 16

VALVE 3 2 40 22 37 22 36 6
64 24 53 5 38 22 36 13
_____________________ 109 354 |86 21 o __1.® 31 13 8
VALVE SET| 67 5 87 27 47 26 - 37 21
VALVE ASSY] 64 16 109 47 48 26 38 8
108 10 | VASHER/N20 37 3 43 15 38 21

VALVE SET | 110 1 38 3 57 12 39 13
VALVE/CONTROL  ASSY 70 2 100 13 67 19 67 17
______________________ 71 2 | VASHER/11X20%4.5 | 13 6| | e 2} 168 3
VALVE/CONTROL/SUB/R1] 70 1 14 6 67 36 77 27
VALVE/CONTROL/SUB/RY 71 1 | WASHER/13X32X3 73 37 68 4 76 12
VALVE/LANP/12V/1.7W | 85 18 87 g 68 7 98 21
VALVE/RELIEF ASSY, 72 41 | VASHER/18X26X02 34 i} 72 25 a9 21
VALVE/S/A 109 51 35 9 75 28 110 14
VIS g 5 5 | WASHER/20X36X02 | | 19 8yl 75 34 | WASHER,SP/M10 | 2 6
VASHER ] 8 | VASHER/20X48%05 286 10 75 38 10 7
42 6 | VASHER/23X35X2 96 32 76 26 13 5

58 12 97 32 79 10 14 5

75 41 | VASHER/24X8X3.2 78 6 80 10 18 5

86 9 | WASHER/30X46X2 19 13 81 9 30 7
______________________ 95 &\ 141 3\ |82 100 131 5
g6 12 | VASHER/30X50X03 ~ 26 12 g1 6 36 3

97 12 | WASHER/36X43X23 34 15 92 5 40 23

108 34 35 15 98 22 43 11

108 35 | WASHER/6X14X3 76 24 99 22 64 10

108 36 77 4 | VASHER,PL/M18 20 7 69 15

VASHER _ { COMPl 85 1 12 | VASHER/6X24X2 | @ 83 7 | VASHER,PL/N22 | 47 ] 5y ] 69 1 19
86 2 84 7 48 15 70 4

87 2 | VASHER/75X90X03 42 14 | VASHER,PL/N4 96 6 71 4

VASHER / K16 73 18 | VASHER,PL/M 4 78 5 87 6 72 38
160 10 93 12 | WASHER,SP/N 4 93 11 85 6

101 4 86 37 96 36 85 9

VASHER / M6 | 7 6 | ASHER,PL/N 5 67 24 | WASHER,SP/M &5 | ¢ 93 24y 86 1 18
8 61 T TTTTTTTTTTTTYR g3 231" g3 38 87 18

9 10 93 37 94 15 108 40

16 16 94 14 84 29 | YASHER,SP/M12 29 6

76 20 94 28 | WASHER,SP/M § 65 5 40 34

79 14 96 8§ 72 14 55 6

80 14 97 8 93 26 56 3

61¢



BP049 1687-087-100~10 ®¥xx  ALPHABETICAL INDEX  *x%* 97,05.09 P. 12
DESCRIPTION REF , NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
VASHER,SP/N12 56 7
60 5
60 40
61 15
61 24
______________________ 61 38 I R -
64 -3 1 e N
73 9
73 41
74 4
85 11
______________________ 86 s I T D
86 S R [ """""""""
87 5
87 19
100 19
100 21
WASHER,SP/M14 | ¢ 59 1 1 I S I S S
VASHER,SP/N16 44 13y T TTTTTTTTTIOTT
66 14
73 17
100 9
101 3
WASHER,SP/M20 | 85 L R A F N S S | I
VASHER,WIRE TENSION 5 14
WHEEL COMP} 52 1
52 5
VHEEL/12-7JA COMP| 63 1
63 5
WHEEL/14X5] CONP| 62 | 1 R S I S S S
62 758 N I B
VHEEL/16-10LB  COMH® 51 1
51 5
WHEEL/16XW11 COMP{ 50 1
50 5
VING NUT Assyl 3 1 5 | SRS USSR VSIS SIS S
VIRE 6 17
33 3
34 3
35 3
58 15
VRENCH,SOCKET/17X19 | 107 R e, I . . Y
YOKE, LH 47 /13 N e A A
48 20
YOKE, RH 47 21
48 21
YORK,CLUTCH 15 3

(0§44



